28725-G01

GOLF, TURF & SPECIALTY PRODUCTS

SERVICE PARTS MANUAL

GASOLINE POWERED UTILITY VEHICLES

STARTING MODEL YEAR: 2001
REVISED 7/2002



SERVICE PARTS MANUAL

GASOLINE POWERED
UTILITY VEHICLES

WORKHORSE® 1200
WORKHORSE® 1200 LX
COMMANDER™ 2200
COMMANDER " 2200 SE
JACOBSEN 1110 HAULER™
REFRESHER® 1200

TEXTRON Golf, Turf & Specialty Products reserves the right to make design changes without obligation to make these changes on units previously sold and the
information contained in this manual is subject to change without notice.

TEXTRON Golf, Turf & Specialty Products is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material
in this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
TEXTRON GOLF, TURF & SPECIALTY PRODUCTS, P.O0.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page ii Service Parts Manual



L GENERAL INDEX

SECTION

How 10 use the Service Parts ManUal ... e v

ACCELERATOR - ALL CABLES

» Accelerator Pedal, Pedal Pivot Cover, PIVOt PiN..... ettt ereae e A-1
» Accelerator Rod, Pedal Box, Micro Switch, Accelerator Cable ..., A-2
» Throttle Cable, Governor, Governor Cover, Mounting Brackets ..........oooooeeeiiiiirr e A-3

ACCELERATOR - CABLE AND LINKAGES

» Acceleratar Pedal, Accelerator Rod, Pedal Box, Micro Switch, Accelerator Cable ..o A-7

» Choke, Governor Linkage Rod, Throttle Linkage Rod, Mounting Brackets ........cccoeeieviiicieecciee e, A-8
AIR FILTER

¢ Air Cleaner, Carburetor Baffle, Choke Bracket, Gasket...........ooooeieui et veeres e eeveneens B-1
BODY

* Front Cowl (1200 / 2200}, Front Shield, Instrument Panel, Glove Box Doors, Floorboard, Bumper ....... C-1

* Front Cowl (WorkHorse® 1200 LX / Commander™ 2200 SE), Fender Flares, Bumper ............cccccoeeee.. Cc-2

* Floormat, Seat Support Panel, Side,Splash and Rocker Panels, Rear Fenders, Rear Panel................. C-3

* Ashtray, Ball Hitch, Clevis HItCh ..o e e e e C-4
BRAKES

* Brake Pedal Without Lights, Equalizer and Brake Cables..........cccoiriioiiiiiei e, D-1

* Brake Pedal WIth LIGNES ..ottt ettt et e s e e e e et e e e e e abeaan e D-2

* Brake Drum, Brake Shoes, AQJUSTEr ...ttt e r e D-3

CAB (EARLY PRODUCTION)

L0 L« T O TURURSU TSRS E-1
« Cab Mounting Brackets, Windshield WIDET ......coo e e e E-2
* Steel Doors, Vinyl Doors, Srobe LIGht ...ttt e E-3
» Switch Panel, Defroster/Cooling Fan, WOrklights ..o e E-4

CAB (LATE PRODUCTION)

* Cab, Steel DOOIS, VINYI DOOIS ..oiiiii e et e sttt ee ettt e e s ettt e e e sse e e e ee s st e e e e e e seeenee s s sbeeesesbneaeeaesnseaananss E-9
CARBURETOR

* Pilot Jet, Main Jet, Carburetor MOUNT GasSKET .. ..o iee i e F-1

* Choke Cable, Adapter, RELAINET .........ooii et e et e e s st e e e e sre e e e e e srene e e F-2
CLUTCHES

* Drive Belt, Drive Clutch, Driven CIULCh .........oo e G-1

Service Parts Manual Page iii



GENERAL INDEX

SECTION
DIRECTION SELECTOR - SINGLE CABLE
« Shifter Handle, Push/Pull Shifter Cable, Reverse Warning Buzzer, Neutral Lock, Micra Switch............. H-1

DIRECTION SELECTOR - DUAL CABLE

« Shifter Handle, Shifter Cables, Reverse Warning Buzzer, Neutral Lock, Micro Switch.............ccccee. H-5
ELECTRICAL SYSTEM

* Battery, Ground Strap, Control Harness, Ignition Pickup, Ignition Coil........c.occce e J-1

* Electrical Plate, Voltage Regulator, Ignitor, SOIEN0Id..........cuviieiiiiiie ettt J-2

LN UY==Yol o o oY o USSR J-3

e Headlight, Front Turn Signal Lights .......cc.oomiiiieeee e e J-4

* Tail Lights, Rear Turn Signal Lights, Turn Signal SWItCh .........ccooiiirii i J-5

« Ignition Switch, Oil Pressure Indicator Light, Fuel Gauge, 12V Power Qutlet, Hour Meter ..................... J-6

o Work Lights, Strobe Light ... et et e e e eme e sae e e ne e e e teneeenneas J-7
ENGINE AND MUFFLER

* Engine, Muffler, Qil Filter, Spark Plugs, Timing Belt ..............coooor i K-1
ENGINE MOUNTING

« Front and Rear Engine Mounts, Engine Guard, Isolation Mount ... L-1

FRONT SUSPENSION (Early Production, for Jan. 2001 and later see ‘FRONT SUSPENSION AND STEERING’)
* Front Axle, Spindle, Wheel Hub, Shock Absorber, Spring

FRONT SUSPENSICN AND STEERING (Jan. 2001 and later)
* Frant Axle, Spindle, Wheel HUD..............coii et M-5

* Tie Rod, Steering Column and WHREEI ...t e e e e e s anne s M-6
FUEL SYSTEM

» Fuel Gauge- Mechanical, Fuel Level Sender, Fuel Pump, Fuel Tank Assembly ........................ccc....... N-1
REAR AXLE - SINGLE CABLE SHIFTER

¢ Axle Shaft, Axle Tube, SEalS, BRAMNNGTS ..c.uiiii i ccciee ettt e e e e s e e e e e sr e e ee e s sbeeeeesreneeeeeans P-1
REAR AXLE - DUAL CABLE SHIFTER

* Axle Shaft, Axle Tube, Seals, Bearings, Shifter Cable Bracketl.......cccccvvviveniiiv i P-5
REAR SUSPENSION

+ U-Bolt, Leaf Spring Set, Shock Absorber, BUShiNgS ..o Q-1
REFRESHER UNIT

* Refresher Unit Mounting Frame, Seat Back Support, Windshield and Mirror ...........ccccooieireiiiniconeneen. R-1

¢ CanOoPY Frame, CanOpy ... ..o irceceaiiea e eee s e e sre e s ee e s e e s seee s sane s s b e e se e s amnne e s sre e e eneneesnrenenarne s R-2

Page iv Service Parts Manual



L GENERAL INDEX

SECTION
SEATING

» Seat Bottom, Seat Back, Seat Back SUPPOI ...t e bt S-1
STARTER/GENERATOR

« Brush Holder, Pulley, Terminal, Belt, Adjuster, Starter/Generator........ccccccv e i ieeeiie e v T-1

STEERING (Early Production, for Jan. 2001 and later see ‘FRONT SUSPENSION AND STEERING’)

* Rack and Pinion Assembly, Tie Rod Assembly, Steering Column, Steering Wheel ..........cccovveiviiieeen U-1
TRUCKBEDS

* Manual Dump Bed, Decals, Tailgate. ... ...oooi ettt et e e e e re e e e e e e aaans V-1

* Truck Bed LatCh, BEA PrOp......oii ettt e s e sn e e nnn s s ne s V-2
L= T Tu B I = o - Vo] o J R OPRRN V-3
e Electric Dump Bed, Decals, Tailgate. ... ..ooo ittt e e e e e e e e eeeee e e e e V-9
» Actuator, Battery Connection, Toggle SWItCh ... e e V-10
L 2 LT T o =TT o S V-11
L = U= o RS V-17
* Truck Bed LatCh, BEA PrOP......oiie ettt et e e sn e e s s V-18
L0 e[ J8 ¥ o< V-19

WEATHER PROTECTION

T R Lo 3SR W-1

* Top Mounted Rear View Mirror, 3-Sided Soft ENCIOSUIE........ceeii i sienee et w-2

LR AT T T =1 (o W-3
WHEELS AND TIRES

* Tire, WHeel RiM, VAV SEOIM ... oot ettt e e e e et e e e e et e e e e e e e e et eeeeeeeeeeesanaas X-1

* Chrome Hubcaps, SPoKe HUBDCEPS ......oviciiiie e e e s X-2
Lo Y I I e T ]I T I Appendix A

*» Special Tools

* Engine Ol

* Paint

* Performance Products

Lt 0 T 0 1 SR Appendix B

Service Parts Manual Page v



GENERAL INDEX

Notes:

Page vi Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

* GENERAL INFORMATION
¢ |LLUSTRATED PARTS BREAKDOWN
¢ APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete humber shown on the plate.

Service Parts Manual Page vii



HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page / .
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembily is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page viii Service Parts Manual



L ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page ix



ACCEL

;

E

RATOR - ALL CABLES

Gasoline Vehicle

1 - Includes ltems 3 - 45

Page A-1

Service Parts Manual




!

Gasolin

e Vehicle

ACCELERATOR - ALL CABLES

Accelerator Governor

Service Parts Manual Page A-2



‘ ACCELERATOR - ALL CABLES

hicle

To
Carburetor

Timing
Belt Cover (ﬂj
U

on Engine

g
G

Existing
Bolt

Accelerator
Cable

Page A-3 Service Parts Manual



;LGasoline Vehicle

ACCELERATOR - ALL CABLES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PART NO. 2 3 4 5 DESCRIPTION QTy.
1 72717-G02 | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 = 45) ....ovovoieeeeeeeeeeeesnreseneees 1
2
3 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7) ... 1
4 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6) ............... 1
5 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ..eeeeeeeeeeeseeeeeeeseeeeee e eesereseeeseeseeons 6
6 27512-G01 ACCELERATOR PEDAL PAD......ovieeeeeeeeeeeeeeeeeeeeseeesee e 1
7 * ACCELERATOR PEDAL ...t ceeeeeeeeeee e eeeeeeeeees e seeeeeens 1
8 17838-G1 NYLON BUSHING .. ... veeeeeseeeeeeeeeeeeeeeeseessess e seeeses s eee s seeseees 3
9 74432-G01 PEDAL PIVOT PIN oo 1
10 12064-G6 PUSH NUT, 982" ..o eeeeeee e eess e se e see s see e veeseseseeeseseseeseeneensse e 1
11 10386-G3 CLEVIS PIN, 5/18" X 17 LG cverveeeereeeeeeeeeeseee e seees s seseeeseeseese e eesessesenseeons 1
12 17255-G1 TEFLON WASHER, 5/16" -....eeeveeveeeeeeeeeseeeeseeeeeeeesceseeeeeesseeess e eeee s 1
13 10387-G3 COTTER PIN, 3/32" X 3/4" LG eereeeeeeeeeeeeeeeeeseeeeeeeveeseee e seveseseeeee e eeenn 1
14
15
16 10385-G4 CLEVIS YOKE (ADJUSTABLE) .......creeeeeseeeeeeeeeeeseseeeeeeesee e eeeeseeseeseeons 1
17 00532-G4 LOCK NUT, 5/16 = 24 eeeeeeeeeeeveeseeseese v sseseeeesees s eeeseeseeassessnsesee 2
18 72072-G01 ACCELERATOR ROD .....coooieeeeeeeeeeeeee oo eeseeeeeeeeeceee e ess e 1
19 17677-G2 SPRING RETAINER .....coveeeeeeeeeeeeeeesceseeese e eeeesesees e seeeeeeeee e seeeeseens 1
20 73046-G01 COMPRESSION SPRING.........eoeeeeereeeeeeeeeeeseeeeeeeereeseeees e seee e eees e eeens 1
21 17979-G1 ACCELERATOR ROD BUSHING ..o 1
22 17677-G1 SPRING RETAINER .....cvveeeeeeeeereeeesscesseesseeseseseees e seeeessesseess e eeeeesnssnseeons 1
23
24
25 72716-G01 MICRO SWITCH CAM .o eee e s eeeesee 1
26 00487-G3 SETSCREW, 174 - 20 X 3/8" LG oo coeeoeeoeeeeeeeee e eeeeeeeeee oo 1
27 00550-G4 LOCK NUT, 5/16 = 24t eeee s eee e eee s 1
28 25853-G03 PEDAL BOX AND COVER .......oeveeeeeeeeeseeseeess e sseceseeseseescesseeeeseeseeeseesensenen 1
29 01051-G01 SCREW, #8 - 16 X 1/2" LGi.verveeeereveeeeeeeeeseeeeseseeesssesessesseese e eesessesenseeons 4
30 00684-G6 SCREW, #8 - 32 X 3/8" LGi.eeoveeeereeeeeeeseeeeeee e sesesseseeeeeeeeeeeeeee e seeeeeeens 4

Service Parts Manual



| ACCELERATOR - ALL CABLES

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

31

32 25861-GO1 MICRO SWITCH ..o 1
33 01050-GO1 SCREW, #4 - 20 X 5/8" LGiuurvveorveeeeeseeeeeseesseeseeeesesceseeeseseesseeseseeseseesesesennns 2
34 72201-G04 WIRE HARNESS (PEDAL BOX) ......cooeeeeeeeeeeeeseeesereeseeeesesereeseeseseesssessenons 1
35 17313-G1 LOOM FLEX (BULK) ..o e seee e eene e AR
36 17618-G1 WIRE TIE ..o eee oo ee e e ee e 2
37

38 72713-G02 ACCELERATOR CABLE .......covvoieeoeeeoeoeeoeeeeeeeeeee e 1
39

40 72706-G01 ACCELERATOR CABLE BUSHING ......cveeieeeeeeeeseeesereeseeeeeererseseseseesssessenons 1
41 72707-GO1 COMPRESSION SPRING .....oouvveomveresiesesseessessssessecessesinsssssssssssesnsssssssssnsens 1
42 25727-G02 CUP WASHER .....oooooeeooeeeeeeoeeee e eee oo eere e, 1
43 00734-G5 LOCK NUT, #10 = 821 oo eeee e 1
44

45 70116-G01 ACCELERATOR PEDAL BRACKET ... 1
46 00715-G2 BOLT, 5/16 - 18 X 13/18" LGi..oreeoeeeeeeeseeeeseeeeseseeseseessseeseesesseeseesees e eeseenssessese 4
47 70135-G01 | PEDAL PIVOT COVER ...ocvuieereeoeeee oot sseeesssessssess s ssessss s ssssnssess s ssssnssnnees 1
48

49 72701-G01 | ACCELERATOR CABLE MOUNTING BRACKET .......vvoeeeieeeeeeeeeeeee e 1
50 26830-G01 | LOCK NUT, M8 X 1.25 MM ......ooivmieeeeoeeeeoeeeeee e 2
51 72703-G01 | THROTTLE CABLE MOUNTING BRACKET .....ooooeoooeeeeeeeeeee e 1
52 26830-G01 | LOCK NUT, M8 X 1.25 MM ....ereeeieeeeeeereeeeeeeeseeeeseeseeeseesese s seeeeseesesesee e 2
53

54

55 72708-G01 | GOVERNOR ARM ......moooeieeoeeeeee oo ee e eeee e seee e ee e 1
56 26830-G01 | LOCK NUT, M8 X 1.25 MM ..o 1
57

58 11845-G3 CLAMP ..ot s s seees e s serneee e 1
59 26830-G01 | LOCK NUT, M8 X 1.25 MM ......oorrrereeereesreeenesensesesssessssssssssssessssessesessssssnssnnees 1
60

Page A-5 Service Parts Manual



;LGasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ACCELERATOR - ALL CABLES

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 72055-G01 ACCELERATOR CABLE BRACKET ......ooiieitieeeee e 1
62 17618-G1 WIRE T et e et eee e nees 1
63
64 74457-GOA1 GOVERNOR COVER/DECAL ASSEMBLY (INCLUDES ITEMS 65, 66)............ 1
65 72705-G01 GOVERNOR COVER........oii e 1
66 24880-G01 DECAL (WARNING - GOVERNOR).......coovtiiireit ittt 1
67 00915-G1 BONDED WASHER, 1/4™ ... ottt ettt et 2
68 14601-G11 RIVET, 3/18" X 9/16" LG ..ot e 2
69
70 72714-G01 THROTTLE CABLE ... e e 1
71 17618-G1 WIRE TIE ..o e e e 1

Service Parts Manual

Page A-6



ﬂ'ACCELERATOR - CABLE AND LINKAGES Gasoline Vehicle

1 - Includes ltems 2 - 47

Part of [

Accelerator
Cable 13

Page A-7 Service Parts Manual



ACCELERATOR - CABLE AND LINKAGES

83 - Includes ltems 84 - 94
104 - Includes Items 105 - 117

See AIR
FILTER
Section

Vehicles with Canister Air Filter

96

/@ Cable
97

Timing Belt
Cover on
Engine

Accelerator

|

86 - Includes Iltems 87 - 94

Service Parts Manual

Page A-8




ii%I_ACCELERAT

OR - CABLE AND LINKAGES

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72062-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 -47) .. 1
2 70116-GO1 ACCELERATOR PEDAL BRACKET ..ot e 1
3 01051-GO1 SCREW, #8 - 16 X 1/2" LG .o 4
4 25853-G02 PEDAL BOX AND COVER ... e 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LGt 4
6 25861-G01 MICRO SWITCH....ceiiiiieee ettt e e e 1
7 01050-GO01 SCREW, #4 - 20 X 5/8" LG ....eiii ettt 2
8
9 72066-G01 CONTROL ARM L. e et e 1
10 23860-G1 BEARING ... e 2
11 24621-G1 NYLON WASHER, 5/18"....coiiiieeece e e e 2
12 12064-G1 PUSH NUT, 5/16" ..ottt 1
13 25768-G01 PIVOT ROD ...ttt ettt e et 1
14 72199-GO1 PIVOT BRACKET ..ottt e et 1
15 14390-G1 LOCK NUT, 378 - 24 ..ttt e e 1
16
17 72198-G03 MICRO SWITCH CAM ... e 1
18 00550-G4 LOCK NUT, 5/16 = 24 ..ottt ettt e et 1
19 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG ....eiieie ettt e 1
20 72074-GO1 CONTROL ARM LINK ...t e 1
21 72225-G01 SHOULDER BOLT, #10 - 24 X 11/16" LG.oor e 1
22 00532-G4 LOCKNUT, 5/16 = 24 ..ot e e 2
23 17677-G1 SPRING BETAINER ... e e 1
24 17979-G1 ACCELERATOR ROD BUSHING ..ottt 1
25 73046-G01 COMPRESSION SPRING ......ooiiii ittt e 1
26 17677-G2 SPRING BETAINER ...t 1
27 72072-G01 ACCELERATOR ROD ..ottt e 1
28 10385-G4 CLEVIS YOKE (ADJUSTABLE) ..ot 1
29 10386-G3 CLEVIS PIN, 5/16" X 1" LG .o e 1
30 17838-G1 NYLON BUSHING ..ottt ettt e et 3

Page A-9

Service Parts Manual




e

ACCELERATOR - CABLE AND LINKAGES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 17255-G1 TEFLON WASHER, 5/18"......oii et e 1
32 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..o e 1
33 74432-G01 PEDAL PIVOT PIN ..ot 1
34 12064-G6 PUSH NUT, 9/32" .ttt e 1
35 14390-G10 LOCK NUT, #10 - 24 ..ottt 1
36 12730-G1 WHEEL BEARING GREASE (NOT ILLUSTRATED).....c.ccoiiireiieeceeee A/R
37
38 72201-G02 WIRE HARNESS (PEDAL BOX) ..ot 1
39 17313-G1 LOOM FLEX (BULK) ...t e e AR
40 17618-G1 WIRE TIE ... e e e e 2
41 72065-G02 ACCELERATOR CABLE ... s 1
42 00559-G8 WASHER, 5/18" ...t 1
43 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 44 - 47) ........... 1
44 27844-GO1 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 45 - 46) .......... 1
45 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ...ooriieieie e 6
46 27512-G01 ACCELERATOR PEDAL PAD ...cooiiiiee e 1
47 * ACCELERATOR PEDAL
48 00715-G2 BOLT, 5/16 - 18 X 13/18" LGi..ce ettt et 4
49 70135-GO1 PEDAL PIVOT COVER ...ttt ettt 1
50
51 72401-G02 CHOKE CABLE (WITH NUTS) ...t e 1
52 00568-G4 LOCK WASHER, 9/18" .. .ottt e 1
53 00545-G4 NUT, 9716 - 18 e e e e 1
54
55 72155-G01 RETAINER e e 1
56 72154-G0A1 CHOKE CABLE ADAPTER . ... et e 1
57
58 00544-G4 JAM NUT, 5/16 - 24 .o s e e 2
59 25737-G01 CARBURETOR LINKAGE ROD (INCLUDES ITEMS 60 - 62).......cccccecerearennne 1
60 23722-G1 ADJUSTING ROD (SHORT) ..eeiieiieecee et 1

Service Parts Manual Page A-10



ngACCELERATOR - CABLE AND LINKAGES

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 24465-G1 BALL JOINT SOCKET .....eiiiii ettt e e en e 2
62 00526-G4 NUT, B0 - B2ttt een e s 2
63
64 25760-G01 CARBURETOR LINKAGE BELLCRANK (INCLUDES ITEMS 65 - 72)............... 1
65 25759-G01 CARBURETOR PIVOT ...ttt 1
66 23860-G1 BEARING ...ttt et e et et 2
67 24621-G1 NYLON WASHER, 5/18"..... ettt ettt et 2
68 25768-G01 PIVOT ROD ...ttt e e 1
69 12064-G1 PUSH NUT, 518" e 1
70 24479-G1 BALL JOINT BALL ... e 2
71 00565-G5 LOCK WASHER, #10 ..o 2
72 00526-G4 NUT, #10 - B2 e 2
73 72197-GO1 PIVOT BRACKET ...ttt ettt et ettt e 1
74 14390-G1 LOCK NUT, 3/8 - 24 ..o et e e 1
75 00414-G8 BOLT, 174 - 20 X 1" LG ettt ettt e et 2
76 14390-G4 LOCK NUT, 174 = 20 .ot e e n e 2
77
78 72254-GO1 THROTTLE LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 79 - 81) .............. 1
79 72609-G01 ADJUSTING ROD (LONG) ....e i eieeieeit et e ee e 1
80 24465-G1 BALL JOINT SOCKET ...ttt ettt e e 2
81 00526-G4 NUT, B0 - B2 e e e ettt e 2
82
83 25702-G01 GOVERNOR PIVOT BRACKET ASSEMBLY (INCLUDES ITEMS 84 - 94)........ 1
84 25655-G01 BELLCRANK BRACKET ..ottt 1
85 14390-G1 LOCK NUT, 378 - 24 ..ottt ettt e et 1
86 25763-GO01 GOVERNOR PIVOT ASSEMBLY (INCLUDES ITEMS 87 - 94) ........cc........] 1
87 25762-G01 GOVERNOR PIVOT ...t 1
88 23860-G1 BEARING ... e e 2
89 24621-G1 NYLON WASHER, 5/18" .....oiiiiceccree e e e e 2
90 25768-G01 PIVOT ROD ...ttt ettt ettt e et et 1

Page A-11

Service Parts Manual




e

ACCELERATOR - CABLE AND LINKAGES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 12064-G1 PUSH NUT, 5/18" ..ottt 1
92 24479-G1 BALL JOINT BALL ..ot e 2
93 00565-G5 LOCK WASHER, #10 ... e 2
94 00526-G4 NUT, #10 - B2 e e e 2
95
96 00276-G6 BOLT, 5/16 - 24 X 3/4" LGi..ceiiiit ettt e 2
97 00565-G8 LOCK WASHER, 5/16" ... ettt et 2
98
99 25737-G03 GOVERNOR LINKAGE ROD (INCLUDES ITEMS 100 - 102) ..o 1
100 23722-G1 ADJUSTING ROD ...t e e e e 1
101 24465-G1 BALL JOINT SOCKET .....coiiiiiieceieieee e e 2
102 00526-G4 NUT, 10 - B e e e 2
103
104 25690-G01 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 105 - 117) .......... 1
105 25765-G01 GOVERNOR BELLCRANK ... .ot 1
106 24479-G1 BALL JOINT BALL ... e e 1
107 00734-G5 LOCK NUT, #10 - 32t 1
108 14390-G4 LOCK NUT, 1/4 - 20 ettt ettt 1
109 22751-G2 GOVERNOCR BRACKET ASSEMBLY (INCLUDES ITEMS 110 - 117) ........ 1
110 22752-G1 GOVERNOR BRACKET ..ot 1
111 25274-G1 GOVERNOR BROD ...t 1
112 22754-G1 BUSHING ... e 1
113 25661-G01 CUP WASHER ... .o e e 2
114 23578-G1 COMPRESSION SPRING ...t 1
115 22754-G2 BUSHING ...ttt e 1
116 23859-G1 GOVERNOR ADJUSTER ... 1
117 00526-G4 NUT, #10 - 32 .ot 1
118 00491-G4 SETSCREW, 1/4 - 20 X 172" LG oot 2
119 25738-G01 SPRING . e e 1
120 25286-G1 SAFETY SEAL, 3/8" ...ttt e e 1

Service Parts Manual Page A-12



ii%I_ACCELERAT

OR - CABLE AND LINKAGES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 12064-G3 PUSH NUT, 3/16" ittt ettt et e e e e e s e e anr e aeees 1
122
123 25653-G01 ACCELERATOR CABLE BRACKET .....ciiiiieiiriierieenscecntin s s e 1
124 26826-G01 LOCK WASHER, 8 MM ...t e e 2
125 26827-G01 NUT, M8 X 1.25 MM .ot e e 2
126
127 72055-G01 ACCELERATOR CABLE BRACKET ..., 1
128 17618-G1 WIRE TIE e et e e e e er e et eee e e e e e e e s e e enanes 7
Page A-13

Service Parts Manual



Service Parts Manual

Page A-14



AIR FILTER Gasoline Vehicle

10 - Includes ltems 11 - 14

Carburetor

= 7 \
e Z 727 T,
LT AL T A
L7 FAT L7
e e
LA AATSILALS
LI ALAATAISS
ey N

See BODY
Section

Front of Vehicle

o

Page B-1 Service Parts Manual



;LGasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

AIRFILTER

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72416-GO1 INLET ADAPTER ... .ottt e s e 1
2 72415-G01 L 7] . PP ESS 1
3 710565-G01 RIVET, 3/168" X 3/8" LG ..o e e e 4
4 11391-G2 CLAMP Lt e sr e e e 1
5 72637-G02 HOSE (CONVOLUTED) ..ottt ettt 1
6
7 11391-G1 HOSE CLAMP ...ttt et e nne e 1
8
9
10 72607-G01 AIR CLEANER CANISTER ASSEMBLY (INCLUDES ITEMS 11 - 14) ............... 1
11 72598-G01 AIR CLEANER CANISTER ....oooii e 1
12 72599-G01 AIR CLEANER COVER ...ttt e 1
13 72604-G01 AIR CLEANER LATCH ...ttt e e 2
14 28462-G01 AIR CLEANER DUST COLLECTOR ... 1
15 28463-G01 AIR CLEANER ELEMENT ...ttt 1
16
17 72592-G01 HOSE (AIR FILTER TO CARBURETOR).....coicrereeeceerrree e 1
18 11391-G6 HOSE CLAMP ...ttt ettt 2
19 26727-G01 CARBURETOR GASKET ...ttt 2
20 72739-GO1 CHOKE / THROTTLE BRACKET ... .ottt 1
21 26728-G01 CHOKE BRACKET ..ottt e et 1
22 72591-G01 CARBURETOR ADAPTER .....ooiiiee e e 1
23 72151-GOA1 POV HOSE. ..ot 1
24 23726-G11 CARBURETOR MOUNTING SPACER .....ooiiiiieeee e 4
25 51400-G1 WASHER, 174" L.t et et 2
26 13632-G1 NUT, MB X T e et b e et ae e ene e 4
27 72605-G01 CARBURETOR BAFFLE.........cooi et 1
28 72514-GOA1 STUD e e e e e ne s 2
29 12583-G3 BOLT, MB X 1.25 X 18 MM ....ooiiiii e 2
30 00565-G8 LOCK WASHER, 5/16" ...ttt ettt ettt 2

Service Parts Manual




Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32

33 72596-G01 AIR FILTER BRACKET (LINKAGE ACTUATED CARBURETOR).......cccevereuens 1
34 75878-G01 AIR FILTER BRACKET (CABLE ACTUATED CARBURETOR)......c.ccccmevrvnnne 1
35 12547-G3 BOLT, MB X TMM X 20MM LG .....cceiiiiie ettt 1
36 00905-G7 LOCK WASHER, 1/4". ..ottt ettt e 1
37 00559-G7 WASHER, /4" ..ottt e et 1
38 00415-G2 BOLT, 1/4 - 20 X 1 /4" LG oottt e 2
39 00605-G07 WASHER, 178" e 2
40 14390-G4 LOCK NUT, 174 - 20 oottt 2

Page B-3 Service Parts Manual



‘ Gasoline Vehicle AIRFILTER

Service Parts Manual Page B-4



Gasoline Vehicle

8 - Includes ltems 9 - 12

Page C-1 Service Parts Manual



!

Gasoline Vehicle

LX /SE MODEL

See Cowl
Shown Below

Cowl Mounted Behind
Top Of Fender Flare:

Used On All 2001 And Early
2002 Model Vehicles

73

Cowl Mounted Over Top Of Fender Flare:
Used On Most 2002 Model Vehicles

*NOTE: This Cowl Is Service Replacement
Far All Prior Model Years When
Ordered With Retrofit Kit (Item 206)

See Page C-1
for mounting
hardware

Service Parts Manual




Gasoline Vehicle

124

*NOTE: Use ltems 86 & 87 For Vehicles With
Cowl Mounted Over Top Of Fender Flare.
Use Item 203 For Vehicles With Cowl
Mounted Behind Top Of Fender Flare

Page C-3 Service Parts Manual



!

Gasoline Vehicle

ASHTRAY
138 - Includes Items 139 - 142

Vehicle Rear
. Bumper 156

155

HITCHES

!
i)

|
e
i

Clevis Hitch

152
153

Angle Hitch 144 - Includes ltems 145 - 156

159 - Includes ltems 160, 148 - 156
162 - Includes ltems 163 - 166, 148 - 156

Heavy Duty 164

Hitch
/@
165 /@

166

Service Parts Manual Page C-4



Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 70662-G01 | UPPER FLOORPAN (AXLE MOUNTED STEERING) ......overeeeerreeerereererennenee 1
2 14601-G11 | RIVET, 316" X 9/16" LG coooooeeeeeeeeoeeeeeeeeeeeeeee oo 9
3 71510-G01 | UPPER FLOORPAN (FRAME MOUNTED STEERING) c..ouveeeeeeeereeeeeeseerenre. 1
4 70451-GO1 | LOWER FLOORPAN.........cooieeeieeeeeeeseeeveeseeeeseeseseeseseseesesesesseesseeessesesesee e 1
5 14801-GT1 | RIVET, 316" X 916" LG covoeeeeeeeeeeeeeeeeeeeeeeeeseeee e se e ees e eeve 7
6 70452-G01 | ACCESS COVER ..o seeeeeeeeeeeeeeeeeeeeeeeee e seeeeee e eseeeseeeeee e seese e 1
7
8 71151-G01 | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12) ooo.eoveoeeeeeeenee. 1
9 71153-G01 DEFLECTOR (PASSENGER SIDE) ... oo 1
10 71154-G01 DEFLECTOR (DRIVER SIDE) ...oeeoeeereeeeeeeeeeeeeeereceeseseseeeseseeseeseesses e 1
11 00614-G5 SCREW, #8 - 18 X 5/8" LGiuurvereeeeeeeeeeseeeseeeseeseeeseseesesessssesseseessseesssessenons 6
12 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP) ... 1
13 71177-G01 | LABEL (SAFETY) (TEXT) cooooreeeeeeeeeeeeeeeeeseeeeesseeeeeseeeeeeseeeeseseseeeese e s seese e 1
14 74409-G01 | LABEL (SAFETY) (PICTOGRAPH). ..... oo 1
15 74443-G01 | LABEL (ANTI-ROLLBACK) ... eee e eeeeeeee e eee e eeeeeeeee s s seeeesee 1
16 . SERIAL NUMBER PLATE ......oeoeeeeeeeseeeeseeeseeeseeeeseeeseesesesessesess e seeseeneses e 1
17 . CAPACITY PLATE w.oovooeeeeeeeeeeese e eeeseseeseseees s sesess e ees e sesensse e 1
18 01041-G0T | RIVET, 5/32" X 7/8" LG covoreeeereeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesseseeeese s seeeese e ees e see e 4
19
20 71413-GOT | SPLASH PANEL. ...cooomeeeeeeeeeeeeee e ee e eee e eeeeee e eeee e eeeeesees 1
21 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ..o oo 1
22 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi..o.voeeeeeeeeeeeeeeeeeeereeseeeseeseseeseesssessesesseeons 4
23
24
25
26 Z1115-GOT | VINYL TRIM oo 2
27 71055-G01 | RIVET, 316" X 1" LG wereeeeeeeeeeoseeeeeeeee e eeeeeeseee e seeeeeseeeeseeeseeeese e seese e 10
28
29
30

Page C-5 Service Parts Manual



;LGasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 T1051-G™ | COWL oot ee et ees e s e s eees e ee e eeneeeen e 1
32 71037-G02 | NAMEPLATE (E-Z-GO) oo 1
33 12064-G3 PUSHNUT, 3/16" ..o seeeeeeeeeeeeeeeeseseeeseseeseeseseese s eseeees s ses e sseseeseesenee s 2
34 74403-G01 | NAMEPLATE (CUSHMAN) ..o eeeereeeeseeeeseeseeseesesesesseeseeeessesesesee e 1
35 71055-GO01 | RIVET, 3/18" X 1" LG oo eeeseeeeeeeee e eeeeeeseeeeeseeeeeseeeeseeeseeeese e seese e 9
36 71056-G01 | BOLT, 5/16 = 18 X 5/8" LG eovver-eeeeeeeeeeeeeeseeeeeseeeeeeseeeeeeseeeeseeeseeeees e s seese e 4
37 00570-G2 WASHER, 5/18” ...eeoeeeeteeseeeeeeeeeseseeeeeseeee e seeeeeeeeeeeeeees s seeeee e eeeeees e eer e eeee e 4
38 14601-G13 | RIVET, 5/32" X 916" LG crvoreeeeee e eeeeeeeese e eee e eeeeeee e esee e sen e 2
39 26947-G01 | NAMEPLATE (JACOBSEN) ... oo 1
40
41 27166-G02 | FRONT SHIELD ....ooeemeeeeeeeee e eeee e veeeeeeseeseseesseseeeeseses s eeese e ses e see e 1
42 70725-G01 | FRONT SHIELD BRACE. ... oo oo eeeeeeeeeeeeeeeeeeseseeeeee e seeeese e ees e see e 2
43 01038-GO1 | SCREW, 174 = 20 X 1/2" LG w.reereeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseseeeeeesee s seeeese s see e 4
44 16469-G1 WASHER, /8" ...t oo 2
45 01057-GO1 | RIVET, KTR, 1/4" X 1" LG eoroereeeeeeeeeeeeeeeeeseeeeeeeeeeeeseeeeee e eseeeseeeeee e seese e 2
46
47
48 74040-G0T | FRONT BUMPER ..o oo eeeeseeeeeeeeeeeeeees e seeeeseees e seeeese e eee e see e 1
49 74037-GOT | SPACER TUBE ...t eeeeeeeee e eeeeeeeeees e seeeee e se e see e 2
50 19859-G1 END CAP, B/4" ..o eeeese s e eee e ee e eee e ee s es e sen s 2
51 75048-GOT | SPACER, 1/2" oo oo ee e 2
52 00570-G2 WASHER, 5/16” ....oeoeeeeeveseeeeeeeeessseeeeeeees e seeeeseeeeseseees s sesesseeeeesees e sesensseneren 6
53 00905-G8 LOCK WASHER, 5/16". ... eeeeeeeeeeeeeeseseereeeceseeesseseseesseeeseseesssesessesseseesssessssessnsons 4
54 01035-G02 | BOLT, 516 - 18 X 2 1/2" LG eureereeeeeeeee oo eeeeeeeeeeeeeeeseseseeeeeeses s seeeese s see e 4
55 74265-G01 | BUMPER (LX/ SE) emmieeeeee e eeeeeeeeeeeeeeeeeeeeeeeeeeseesseseeeesesee s seeeess e ses e see e 1
56
57
58
59 T14B8-G* | COWL (LX 7 SE) weeoeeeeieeeeeeeeeseeeeeeeseeeeeeeeveeseseesessesees e seeseseses s seeeessesesenen e 1
60 71413-G0T | SPLASH PANEL. ... eeeeeeeeeeee e seeeee s se e see e 1

Service Parts Manual



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 71101-G01T | COWL SUPPORT BRACKET ....corvvoeeeeeseeeeeeeeeeseeeseeseceseeeeessesese e eeseessseseeeseene 1
62 | 71102-G02 | SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG oeoeoeoeeoeece oo 3
83 | 71055:G02 | RIVET, /16" X 1 1/8" LG coeeioeeeereeeseereeeeeeseeseesseeeeesseeessesseeesss s eseessesessnsen 1
64
65
66
67 | 71289-G01 | NAMEPLATE (E-Z-GO) (OVAL) .oeooieeeeeeeeeeeeeeeeeeeeee oo eeeee s eeseeeeeseseeeeseeeee 1
68 | 74401-G0T | NAMEPLATE (CUSHMAN) (OVAL) w..voooooeeeeeoeeeeeseeeeceseeeeeeees e eeeeeeeesssee e 1
69
70
71
72 | 71338-G01 | FENDER FLARE (DRIVER SIDE).........cisooeeeereoeeeeeeseeeeeeeeeesseeeeeeeseeeeeseeseeeseeene 1
73 | 71338-G02 | FENDER FLARE (PASSENGER SIDE) ......o.coooeeeoeeeeeeeeeeeesseeeeeeeseeeeeeseeseeeseeeee 1
74 | 71055-GOT | RIVET, 316" X 1" LG coeooeoeeoeeeeeoeeeeeeee oo 6
75
76
77
78 | 75459-G01 | GLOVE BOX DOORS (BOTH SIDES).....oeriroeereoeeeeesieereeeeeeseeeseseeessesseesseseee 1
79 | 75459-G02 | GLOVE BOX DOOR (DRIVER SIDE) ......ooiveeeoeeeeeeeeeeereeeeeesseeeeeeseseeeesesseeeneeeee 1
80 | 75459-G03 | GLOVE BOX DOOR (PASSENGER SIDE).......ooecooeeeeeroeeeeremseeeeseeeeeesssserseeseeens 1
81
82
83
84 | 71439-G01 | ROCKER PANEL (DRIVER SIDE) ......cooiveroieeereeeeeeersseeeeeseeeseeeseseeessesseessess e 1
85 | 71439-G02 | ROCKER PANEL (PASSENGER SIDE) ....oocooeeeooeeeeeeeeeeeesseeeeeeeseeeeeeseseeeeseeeee 1
86 | 71424-G01 | FENDER SPACER (DRIVER SIDE). ... oo 1
87 | 71424-G02 | FENDER SPACER (PASSENGER SIDE) ......cveeeoeeeeereeeeeeeeseeeeeeeeeeessseeeesseseeens 1
88 | 71440-G01 | BRACE (DRIVER SIDE). ... iioooeeeooieeeeseeeeseeeeeeeseessseeessseesesseseseesseseessesesse e 1
89 | 71440-G02 | BRACE (PASSENGER SIDE) ....ovuooeeosoieecossseeeisseseeeeseeseesssseesssssseesesseessene 1
90 | o00789-G2 SCREW, #10 = 24 X 1 1/8" LG ovvveeeeeeee s eeeeeeeeeeee e seeeeeseeseeeseeseeeseesen 4

Page C-7

Service Parts Manual




;LGasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
91 23726-G2 SPACER, /4" ..o eeeeeeeeee e s ee e e et et e e ees et ee e 2
92 00660-G5 WASHER, 10 ..o ee e ee e ee e 4
93 11098-G7 LOCK NUT, #10 = 24 ..o eeeee e eeeee e es e ee s see e enesesesenes s 4
94
95 16705-G1 SCREW, 174 = 20 X 1" LG cooreeeeveeeeeeee e eeeeeeeeesevesee s eeeseeees s eese e eeenn 4
96 23726-G2 SPACER, 174" ..ot s e eese e ees s eeeeseeeeeee e seeeeeens 4
97 00559-G7 WASHER, /4" ...t eeee e eee e ss e eese e ees s ee e s eeeeee e seeeseeens 4
98 14390-G4 LOCK NUT, 174 = 20 1. seee e eeeeee s 4
99 71764-G01 | SILL PLATE TREAD ... 2
100
101
102 | 70048-G** FLOORMAT (FRAME MOUNTED STEERING) ....c.veeeeeeeereeeeeeseeeseeeeeeseeeeee 1
103 | 70663-G** FLOORMAT (AXLE MOUNTED STEERING) «.....eeueeeeeeeeereeeeeeseeeseeeeseesereseeen 1
104 | 71976-G** SEAT SUPPORT PANEL (W/DRIVER SIDE LOUVERS) -....ovooeeeerenn 1
105
106
107 | 10570-G10 | RIVET, 5/32" X 9/16" LGicvoreereeereeeeeseeeeeeeseeeseeeeeees e seeeseeeseesseeseeeeseeseeeesns s 8
108 | 71609-GO1 | SEAT HINGE PLATE ... ioeooeeieeieeee oo eeeeeeeeeeeeeeeeee et eeeeese e se e 2
109 | 10570-G11 RIVET, 318" X 3/4" LG oot eeeeeee e eeee e seeeee e ee e eeess e ess e 4
110 | 71674-G01 | SIDE PANEL (DRIVER SIDE) ...ooieeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesesesseee e eeeress e 1
111 | 71674-G02 | SIDE PANEL (PASSENGER SIDE) ..o 1
112 | 10570-G10 | RIVET, 5/32" X 9/16" LGicvereereeerereeeeeeeeeeeseeeeeeeesees e seeesseeseseeesesseeeseeseeeess s 4
113 | 10570-G12 | RIVET, 1/8" X 1727 LG ceoeveeeeeeeeeeeeeeeeeeeeeeseeeeeeeeees e seeeseeeseeeseeseeeese s eesn s 4
114 | 16469-G7 WASHER, /4" ..o eeeeeeeee st seess e eese e se e ees s eeeeseeeeeeee e seeeeeeens 4
115
116 | 70244-GO2 | SPLASH PANEL ... ooooeooeeeeeeeeeeeeeeeeee et 1
117 | 00715-G2 BOLT, 5/16 - 18 X 13/16" LGi...ervvoeeeeeeeeeereeeeseeeeeeseess e seesese e s eee s eneeee 2
118 | 00438-G8 BOLT, 5/16 = 18 X 1" LGiuoeeeeeeeeeeeeeeeeseeeveeseeeseeessseseseeseeseseses s eseseeseeessesensenen 2
119 | 00559-G8 WASHER, 5/16" ...oeeeoveoeeeeeeeeeesseeseeeeseesecesseese s sesesesesseseeeeseseseee e eeseeseesenseeens 2
120 | 11098-G6 LOCK NUT, 5/16 = 18 oereeeeereeeeeeeeeeeosee e eeeeeeeeeeeeeeeeeeseee s eese s eerese e 2

Service Parts Manual




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

121

122 | 74297-GO1 | FENDER (DRIVER SIDE) ... oo 1
123 | 74297-G02 | FENDER (PASSENGER SIDE).......oioeoeeereeeeeeeseeeseesseeeeeeseessseesseeeseesesessnssseen 1
124 | 74297-G03 | FENDER WITH TAILLIGHT (DRIVER SIDE) ..ceueeeeeeeeeeeeeeeeeeeeeseeeseer s 1
125 | 74297-G04 | FENDER WITH TAILLIGHT (PASSENGER SIDE) w..ooceoeeeeeeeeeeeeseeeeesesenee 1
126 | 00414-G7 BOLT, 1/4 = 20 X 7/8" LG .-eeeeeeeeeeeeeeeeeeeeeeeeeeseeeseeeee s seeee s s s eee s e es s e 12
127 | 00559-G7 WASHER, /4" ...t eeee et s e eese e se e ees s eeee s eeeee e ee s seeeeeeens 12
128 | 11027-G2 LOCK NUT, 174 = 20 1. seee e eeeeee s 12
129 | 71587-GO1 | REAR PANEL ...oooooooeoeeeeeeeeeeeeeee oo 1
130 | 71055-GO1T | RIVET, 316" X 1" LG ceooreeeeereeeeeeeeeeeee e eeeeeeeeeeeeee s eeeseseee s seseese e esesens s 4
131

132 | 71588-G01 | SEAT FILLER PANEL (DRIVER SIDE) ......oeeoeereeeeeeeeeeeeeeeeeeeeeseeeesee e 1
133 | 71588-G02 | SEAT FILLER PANEL (PASSENGER SIDE).......oeiieeeeeeeeeeeeeeeeseeeeseeeeeeesereseen 1
134 | 10570-G10 | RIVET, 5/32" X 9/16" LG cooeoooeeeeeeeeeeee et 6
135 | 20271-G3 HOLE PLUG, 2" ..ot eeeeeeee e e e eee s s se e se e e s seeeee s 2
136

137

138 | 75109-G02 | ASH TRAY KIT (INCLUDES ITEMS 139 - 142) ....oooooieeeeeeeeeeeeeeeeeesee s 1
139 | 27731-Go1 ASH TRAY ..ot eee et oo e e ee e eee e eee e eee e seeeeeens 1
140 | 27736-Go1 GASKET et e e ee e e ee et eee e e ee e 1
141 | 75108-GO1 BRACKET ..o 1
142 | 00100-G4 SCREW, #10 = 16 X 1/2" LGiuurvoreeeeeeeeeeeeeeseeeeeeoeeeeseeseeeseeesse e eessseseeseenns 4
143

144 | 74270-G07 | CLEVIS HITCH KIT (INCLUDES ITEMS 145 = 158) c...coeveceeeeeeeeeseeeeeesereseee 1
145 | 74338-GO1 CLEVIS HITCH oottt ee e seeeeeeens 1
146 | 14443-G7 CLEVIS PIN, 172" X 2 172" LG oo 1
147 | 19314-G1 COTTER PIN, 2 1/2" LGieeoeeieeeeeeeee e eeeeeeeeeee e eeeeeee e enee e 1
148 | 74348-GO1 HITCH RECEIVER ..o ee e seess s seeees s s eeseeseeeseesennenee 1
149 | 21317-GO1 CLEVIS PIN, 5/8" X 3" LG eeoreeeeereeeeeeeeeesseeseesseeeseceesesesesseeeseeeessessressnn 1
150 | 21683-G1 COTTER PIN, 15/32" X 2 11/18" LG «.eeveeeeeeeeeeeseeeseeeseeeeee e s seeeeeeens 1

Page C-9

Service Parts Manual




;LGasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
151 | 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG cvrreeeeeeeeeee e seeeee e 4
152 | 00922-G3 WASHER, 7/18" .o ee e ee oo ee oo 4
153 | 00734-G1 LOCK NUT, 7/16 = 14 eee e ees e eeseee e seere e ser s 4
154 | 00198-G8 SCREW, 5/16 - 18 X 1" LGiueerverieerreeeseeeeeeseeeeeseseeeesseseeeessesseese e eesessessnseenns 1
155 | 00569-G2 WASHER, 5/18" ..o eeee e eeeeeeeeeeeeees e eee e see e eee e seeeeeens 1
156 | 11098-G6 LOCK NUT, 516 = 181 eeeseeeeeeeseese e seeese e sse e seeeseees s eeseseeeeeses e 1
157
158
159 | 74270-G05 | ANGLE HITCH KIT (INCLUDES ITEMS 160 AND 148 - 156) ... ovovvooeeeeee... 1
160 | 74339-GO1 ANGLE HITCH .ot eee e eeee e see e sen e ee e e 1
161
162 | 74270-G03 | HEAVY DUTY HITCH KIT (INCLUDES ITEMS 163 - 166 AND 148 - 156) ........ 1
163 | 74351-G01 HEAVY DUTY HITCH oo seees e s s 1
164 | 31757-G1 HITCH BALL, 1 7/8" ..o 1
165 | 00566-G6 LOCK WASHER, B/4" ... veeeeeeeeeeeees e eee e eee s 1
166 | 00702-G11 NUT, 374 = 16 ..o eeee oo veeee e veese e sesse e e eeeeeseee s eeeseereeeesesenrenee 1
167
168 | 70384-G02 | SEAT FRAME (FOR DUAL CABLE DIRECTION SELECTOR)......ooevveeeerieene. 1
169 | 70384-G03 | SEAT FRAME (FOR SINGLE CABLE DIRECTION SELECTOR) .....ocovvvreenn.. 1
170 | 70200-GO1 | SCREW, 3/8 - 16 X 1/4" LG w..eeeeereeeeeeeeeeee e seeee e eee e seeee s seeeses e eeeees s 4
171
172 | 70113-G01 | ADJUSTABLE BUMPER ........oveeeeeeeeeeeeeeseeeeeeeseeeeseeseeesseesemeseesseeeseeseseess s 2
173 | 11027-G1 LOCK NUT, 516 = 18 ooreeeeereeeeeeeeeeseeeee e eeessesesesseeeesese e ss e seseeesseseseseeenesees 2
174
175 | 70245-G01 | BATTERY TRAY oo eeeeeeeeeeeeseeee e eeeeeeeee e e eeteeeeeee e eeeeese e ese e 1
176 | 00715-G2 BOLT, 5/16 - 18 X 13/18" LG ..o 2
177 | 00438-G8 BOLT, 5/16 = 18 X 1" LGi.eurceeeeeeeeeeeeeeeeeeeeeeseeeseeseeess e s ses e eee s esenee 2
178 | 00571-G2 WASHER, 5/16" ..o eeeeeeeeessee e seeseceeseese e seseses s eeeeeseses e se e eere s seneeone 2
179 | 11098-G6 LOCK NUT, 516 = 18 .oreeeeeoeeeeeeeeeeseeeee s eeeseeeessseeeesese e ss e seseeesseseseseeenesees 2
180

Service Parts Manual Page C-10



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
181 35062-G01 DECAL (WORKHORSE®) ...ttt eets e en e 2
182 35430-G02 ] I =01 ) S 2
183 35430-G01 DECAL (1200 LX) ..eeeeeeeee e e e e e 2
184 74407-G01 DECAL (COMMANDERT ...ttt e 2
185 74416-G02 DECGAL (2200) ....tteeteeeieeeeie ettt ettt ettt e en ettt 2
186 74416-G01 DECAL (2200 SE) ..ottt ettt ettt 2
187
188
189
190 71463-G01 COWL SUPPORT BRACGE ... .o e sn e 1
191 00740-G4 SCREW, #10 - 32 X 172" LG e e 2
192 00559-G5 WASHER, #10. .ttt 2
193 00921-G8 LOCK NUT, #10 - 32 ottt ettt et ettt 2
194 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG oo et e 1
195 14776-G1 RETAINER NUT ("0’ TYPE), 1/4 - 20 it et 1
196
197 75815-G01 FENDER FLARE (DRIVER SIDE)......coiioii it 1
198 75815-G02 FENDER FLARE (PASSENGER SIDE) .......coooiiiieieceeee e 1
199 71045-G01 RIVET, 5/32" X 3/4" LG ...oe ettt ettt et 6
200 00559-G4 WASHER, 8. ettt 6
201
202
203 23726-G2 SPACER, 1/4" e e 2
204
205
206 73464-G01 COWL RETROFIT SERVICE KIT (INCLUDES ITEMS 72-74, 86 AND 87)........ 1

Page C-11

Service Parts Manual




!

Gasoline Vehicle

BODY

Service Parts Manual Page C-12



‘ BRAKES Gasoline Vehicle

Accelerator
Pedal

18 - Includes Items 19, 20
22 - Includes ltems 23 - 26

Page D-1 Service Parts Manual



‘ Gasoline Vehicle

BRAKES

53 - Includes ltems 54 - 80
56 - Includes Iltems 57 - 59

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Service Parts Manual Page D-2



Gasoline Vehicle

\CS

Front of Vehicle

108 105 \

82 - Includes Items 84 - 92
83 - Includes ltems 84 - 93
84 - Includes Items 85

86 - Includes Items 87 - 91

92 - Includes Items 94, 95

93 - Includes ltems 94, 95
100 - Includes ltems 101, 102

Page D-3 Service Parts Manual



;LGasoline Vehicle

BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 70612-GO1 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 10) c..iiiiiiiie e cn e crce e 1
2 70681-G01 TORSION SPRING ... e e e 2
3 70682-G01 PIVOT PIN ..ttt ettt ettt 1
4 01071-GO1 PUSHNUT, 5/16" ... ottt 1
5 * BRAKE PEDAL. ... ittt ettt 1
6 70611-GO1 PARK BRAKE PEDAL ...t e e 1
7 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 - 10) c.oiiiiiiecreeeieeie e e 1

8 * SERVICE BRAKE PAD ..ot 1
9 * PARK BRAKE PEDAL PAD......ccii ittt 1
10 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ...eoree e 9
1
12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG....ericiccieeee e e se e 1
13 70581-G01 FLANGED BUSHING ...t et 2
14 70676-GO1 TORSION SPRING ...ttt et et et 1
15 00643-G1 WASHER, B/8" ...ttt e et 1
16 11098-G5 LOCK NUT, B/8 - 1B ottt et e et 1
17
18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) ..ccociviiiicreveeeriieees 1
19 00963-G01 SPHERICAL NUT, 5/16 - 24 ... 1
20 11098-G9 LOCK NUT, B/18 - 24....ciiiiii ettt ettt 1
21
22 70969-G05 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) ..[ 1
23 28082-G01 EQUALIZER BRACKET ..ottt 1
24 28083-G01 BRAKE COMPENSATOR BUMPER ..o 2
25 * BRAKE CABLE (DRIVER SIDE) ......ccie e 1
26 * BRAKE CABLE (PASSENGER SIDE)......ccciieriiiiieveee e 1
27
28 12305-G1 RETAINING RING ...t e e e e 4
29

Service Parts Manual

Page D-4



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 10386-G3 CLEVIS PIN, 5/16" X 1" LGi.oi ettt en e e 3
31 10387-G3 COTTER PIN, 3/32" X 3/4" LGt 3
32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG...eiiiioeee s e 2
33
34 70601-G01 KICK-OFF LINK ..ottt ettt 1
35 17838-G1 NYLON BUSHING......c.ciiiiiitiiiii ettt ettt 2
36 20835-G1 TEFLON WASHER, 3/8" ...ttt et 2
37 00559-G8 WASHER, 5/18" ...ttt e e 2
38 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
39 70098-G01 KICK-OFF CAM PIVOT ..ottt 1
40 10097-G6 FLANGED BEARING ..o e e 2
41 70587-G01 KICK-OFF CAM. ...ttt ettt 1
42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG ..ottt 2
43 14134-G4 P A R e e et 1
44
45 70113-GO1 ADJUSTABLE BUMPER ...t e e e 1
46 11027-G1 LOCK NUT, 5718 - 18 .o et e 1
47
48 70080-G01 CATCH BRACKET ...ttt e e 1
49 00414-G6 BOLT, 174 - 20 X 3/4" LGi...oiiiiie ettt 2
50 00891-G2 LOCK NUT, 1/4 - 20 e 2
51
52
53 70690-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 - 80) ..eeiiiiieirieiie ettt et 1
54 * BRAKE PEDAL. ...ttt e 1
55 70611-G01 PARK BRAKE PEDAL ...t 1
56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) ......... 1
57 * SERVICE BRAKE PAD ..ot 1
58 * PARK BRAKE PAD ... .o 1

Page D-5

Service Parts Manual




;LGasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

BRAKES

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 15766-G1 OVAL RIVET, 3/16" X 3/8" LG.....ctiriieeeeee e e 9
60
61 70258-G02 BRAKE PEDAL PLATE ....oooi et 1
62 70682-G01 PIVOT PIN.. ettt e e 1
63 70681-G01 TORSION SPRING ..ottt e e 2
64 01071-GO1 PUSHNUT, 5/168" ... ettt et e 1
65 00737-G8 SCREW, #10 - 24 X 1" LG ie ettt et 4
66 00739-G1 RUBBER NUT, #10 - 24 ...ttt e 2
67 22362-G3 BRAKE PEDAL STANDOFF ... 2
68 27137-G01 CONICAL SPRING ..o e e 2
69 11098-G7 LOCK NUT, #10 - 24, 2
70 10606-G8 MICRO SWITCH ...ttt 1
71 00957-G1 SCREW, #8 - 32 X 1 1/4" LGttt 2
72 00559-G5 WASHER, $10 eeeeeeeeeeeeeeeeeceeeeeeeeeeeeeeeeeeeeeees 2
73 00559-G3 WASHER, #6 ...t e et 4
74 00565-G3 LOCK WASHER, #6 .....coiiiiiiiieieee ettt e 2
75 00525-G5 NUT, #6 - 32 .ot 2
78 13514-G1 SCREW AND LOCK WASHER, #6 .......ccoiiiieiine et 2
77
78 14628-G1 FASTON TAB ...ttt et e 2
79 24605-G1 WIRE HARNESS (BRAKE LIGHT)...co e 1
80 17618-G1 WIRE TIE. ..o e s e e e 3
81
82 70793-GO1 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92).........cco.c.... 1
83 70793-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) .............. 1
84 70794-GOA1 BRAKE SHOE KIT (INCLUDES ITEM 85) ....oooiiiieieiie e 2
85 * BRAKE SHOE . ...ttt 2
86 27944-G0A1 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) c.eovvieiiieice e 2
87 * UPPER SPRING ..ot 1
88 * LOWER SPRING .....oooiiicre et e 1

Service Parts Manual



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
89 * PIN <ottt ee e eee et eee et eeneeereee 2
90 * CUP AND SPRING ... 2
91 * ADJUSTER SPRING........oomeeoeeeeeereeeeseeeeeseeeeeeceseeessessneeeseseeesssesessneoe 1
92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95).......... 1
93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95)........... 1
94 * ADJUSTER ..ottt eeee e es et ees e eee e 1
95 * TEFLON WASHER ..ot ceeeeeeeeeee e eeeeee v eee e eee e seeens 2
96 17083-G2 BOLT, 5/16 = 24 X 1" LGiureeeeeeeeeeeeeeee oo eeseeseeess e seee e eee s 8
97 15126-G1 LOCK NUT, 518 = 24 ..o 8
98 21809-G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" c....veeeereeeeerrerreenn. 2
99
100 | 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 = 102) .ocovvererieeeerereeeeae. 2
101 * BRAKE DRUM......oieoeeeeeeeee oo eeee s se e seeese e se s seeeseees s eeseseeeesseseneesee 1
102 | 19862-G1 LUG BOLT, 1/2 = 20 oo 4
103
104
105 | 21830-G1 OUTER BRAKE DRUM WASHER ......c.oeeeeeeeeeeeseeeseeeseveeseeeeeeessessseeesenssseeesens 2
106 | 00518-G8 SLOTTED NUT, B/4 = 1Beueeeeereeeseeeseeeeveessceeeeeseese e seseeseeeeeesseeeseeee e ee s seeeseeens 2
107 | 10387-G1 COTTER PIN, 1/8" X 1 172" LG oo ceeeeeseee e ses s eeeeseees e seeeseeens 2
108 | 74175-GO1T | SPINDLE CAP ..ot ee e ee e seeee e 2
109
110 | 72036-G02 | BRAKE CABLE BRACKET (PASSENGER SIDE) ...ecevoeeeeeeeeereeeeseereeeesseessee 1
111 | 72237-G02 | BRAKE CABLE BRACKET (DRIVER SIDE) ...ouoeeeeeeeeeeeeeseeeeeeseeesereeeeseeessee 1

Page D-7

Service Parts Manual




!

Gasoline Vehicle

BRAKES

Service Parts Manual Page D-8



| CA

(

B (EARLY PRODUCTION) Gasoline Vehicle

13

CAB COMPONENTS
105 - Includes Items 2 - 3, 7 - 42, 106 - 108

See Body
Section for P/N

See Body
Section for P/N

Page E-1 Service Parts Manual



‘ Gasoline Vehicle

CAB COMPONENTS

To
Battery

Z

To

Qutside cab

Fuse Inside cab 41
Block .
Front of Vehicle WINDSHIELD WIPER COMPONENTS Front of

33 - Includes ltems 34 - 42 Vehicle
‘% 34 - Includes ltems 35 - 39

Service Parts Manual Page E-2




:

CAB (E

ARLY PRODUCTION)

Gasoline Vehicle

46 58 - Includes ltems 59 - 66
/ 59 - Includes Items 61, 63 - 66
60 - Includes Items 62 - 66

STEEL DOORS

49

50

44 - Includes ltems 45 - 55 VINYL DOORS
45 - Includes ltems 47 - 52
48 - Includes ltems 49 - 54

Existing
Hardware

70 - Includes ltems 71 - 75

Hardware

STROBE LIGHT KIT

Page E-3 Service Parts Manual



‘ oline Vehicle CAB (EARLY PRODUCTION)

SWITCH PANEL KIT
88 - Includes Items 89 - 103

DEFROSTER / COOLING FAN KIT
83 - Includes ltems 84 - 86

Existing
Hardware

Existing
Hardware

WORKLIGHT KIT
77 - Includes ltems 78 - 81

Service Parts Manual Page E-4



| CAB (EARLY PRODUCTION)

Gasoline Vehicle

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 * STEEL CAB (WITHOUT DOORS) «..eeeeeeeeeeeees e veseseseeeesees s eeseese s 1
2 74228-GO*A | ROOF PANEL ... 1
3 74228-GO*B | REAR PANEL ....oeoioeieeeeeseeeeeeeeeeeseesveeseeseeeees s ceses e sesess s eeees s eeesennas 1
4 74228-GO*C | WINDSHIELD PANEL ......oceooeeeeeeeeee oo veeseeese e sees e seene s seese e eseesesesee e 1
5 74228-G0*D | FRONT CORNER PANEL (PASSENGER SIDE) ...ooecoeeoeeeseeeeeeeeeeeeseeceseeeeeee 1
6 74228-GO*E | FRONT CORNER PANEL (DRIVER SIDE).... . eereeeereeereeeeseeeeeeeeeeeseeceseeeeeee 1
7 74228-GO*F | RECEIVER (DRIVER SIDE) .. e oveoeeeeeeeeeeeeseeeeeeeeeeeee s seeee e eseeeese e ses e see e 1
8 74228-G0*G | RECEIVER (PASSENGER SIDE) .....eoeeoeeeeeeeeeeeeeseeeeeeeeseeeeseseseeeeseeeesesesesesesene 1
9 74228-GO*H | LOWER MOUNTING BRACKET (DRIVER SIDE) ... oo 1
10 | 74228-G0*l | LOWER MOUNTING BRACKET (PASSENGER SIDE)........ovvereeeerereerererennens 1
11 70113-G01 | ADJUSTABLE BUMPER ......ooecooeeeeeeeeeeeveeseeeeseeeeseeseseveseesesessese e esecesesesee e 2
12 | 1P004A FRONT PANEL COWL SEAL GASKET (85" LG) eveuveeeeeeeeeeeeereeseseeeseeesere 1
13 | 1P004D ROOF TRIM (50" eeoeeeeeeeeeeeeeeeeseeeeeeeeeeeeeesseeseseeeee e sesee s e seeeess e seeesesees e 1
14
15 | 6E03 FRONT WINDSHIELD MOUNTING GASKET ... 1
16 | GE03A BOLT, 3/8 - 168 X 7/8" LG .o seeeeeeeeeeeseees s sesess e ees e sesensseeneses 44
17 | 6E03B LOCK NUT, 378 = 16 .eeeveeeeeeeeesseeeeeeeees e seeeeseseeseseses s sesess e ees e sesenssese s 44
18 | 6E03C WASHER, B/8" ..o eeeeeeeeeeeeeeeeeeeeeeeeeee e eeee e se e seesesee e eeee e eee e see e 44
19 | 6E03D NYLON WASHER, 3/8" ..o eeeeeeseeeeeeeeeeeeeees s seeees e eeeeees e eeseeseeesenee 26
20 | eE03E FRONT PANEL WINDOW ... eeeeeeeeeeeee e eseseeeeee e eeeseeee e 1
21 6E03H FRONT CORNER PANEL MOUNTING GASKET ... 2
22 | eE03y REAR PANEL WINDOW MOUNTING GASKET .....orveeeeereeeieeseeeeeesenseener 1
23 | sE03s ALLEN BUTTON HEAD BOLT ..o eeeeeseee e seese s eseeeeseeeen e see e 4
24
25 | &E03U BOLT, 1/4 = 20 X 1 1/2" LG eovve oo eeeeee e eeeeeeeees e seeees e eees e ses e esse e 4
26 | sEo3v NYLON SPACER, 1/4" ..ot 4
27 | e&E03W WASHER, 5/18" ......eeeeeeeeeeeeeeseeeeeves e eeeese e es s ee e ee e see e eee e ee e eee s eeeeees e sesens 4
28
29 | eE05A FRONT CORNER PANEL WINDOW (PASSENGER SIDE) .........oveeeeeereeereerennn. 1
30 | 6E05B FRONT CORNER PANEL WINDOW (DRIVER SIDE)......oouooeereeereeeseeerseee. 1

Page E-5 Service Parts Manual



;LGasoline Vehicle

CAB (EARLY PRODUCTION)

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 BE05C REAR PANEL WINDOW ... ceeeee e see s s eseesesse e eensee e 1
32
33 | 74244-G01 | WINDSHIELD WIPER KIT (INCLUDES ITEMS 34 - 42) w....ooooovereereeereeernna, 1
34 | 9PwMs5 WIPER MOTOR (INCLUDES ITEMS 35 - 39) ....c.oeoevereeeeeeeesseeeseeceseeeenn 1
35 * 12 X0 =1 = DO 1
36 * SHAFT COVER (SEAL) oo eeseese e eese e 1
37 * NUT ¢t ee e ees e eeee e eeeee e 1
38 * BOLT oot eeee e eeee e eee e eee e eeee e eeee e 1
39 - WASHER ...t 1
40 | 9PWA WIPER ARM ..o seeeeee e ses e seeeeeeese s ses e esee e e seseess s essene s 1
41 9PWB WINDSHIELD WIPER BLADE............eeieeeeeeeeeesseeeseeeeseeeseerseeseseeeseseessneons 1
42 | 9E003 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ... oo 1
43
44 | 74301-G0* | STEEL DOOR KIT (INCLUDES ITEMS 45 - 55)....oecoooooeeeoeeeeoeeeeeer e, 1
45 | 74301-GO*A STEEL DOOR (DRIVER SIDE) (INCLUDES ITEMS 47 - 52) .....oovvueveene... 1
46 | 74301-GO*B STEEL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 49 - 54)............. 1
47 | 6E05D SLIDING DOOR WINDOW ASSEMBLY (DRIVER SIDE).......ccccoonen..... 1
48 | 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE).....coeeeeeree e 1
49 | 6E03P LOWER DOOR WINDOW MOUNTING GASKET ..o 1
50 | 6EOSF LOWER DOOR WINDOW ..o eeeeeeeeeeeee e eesee e sesee e 1
51 9DHOS1 OUTSIDE DOOR HANDLE (KEY LOCKING) - ..o 2
52 1P004B LOWER DOOR SEAL GASKET (43" LG) ..voveeeeeeeeeeesereesseeeseeceserenne 1
53 | 6EOSE SLIDING DOOR WINDOW ASSEMBLY (PASSENGER SIDE)............. 1
54 | 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE) ....covoreeeereeeee s 1
55 | 1Poo4ac DOOR SEAL GASKET (123" LG ceereeeeeeeeeeeeeeeeeeeeeeseeeseesees e sessesee e 2
56 | 9P0O1A REPLACEMENT DOOR HINGE KIT (NOT ILLUSTRATED) w.....ovoeoeeeeeeeee. AR
57
58 | 74242-G01 | VINYL DOOR KIT (INCLUDES ITEMS 59 - 86)......cccouvereererecreesseeeseeseseessennnee 1
59 | 9DVK-L VINYL DOOR (DRIVER SIDE) (INCLUDES ITEMS 61, 63 - 66) ................ 1
60 | 9DVK-R VINYL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 62 - 86)............. 1

Service Parts Manual




Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.

| CAB (EARLY PRODUCTION)

Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE).....oiiiiiieiie e 1
62 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE) ... 1
63 9DCK DOOR CHECK (NOT ILLUSTRATED) ... 1
64 9DSTKA1 DOOR STRIKER (NOT ILLUSTRATED) ....coviee e ercreeneeeeeen 1
65 9DGH1 DOOR GRAB HANDLE ..ottt 1
66 9DHOSH OUTSIDE DOOR HANDLE (KEY LOCKING) ....covveiiiieiiie e 1
67 9PSSHL REPLACEMENT DOOR HINGE (DRIVER SIDE) (NOT ILLUSTRATED)........... 1
68 9PSSHR REPLACEMENT DOOR HINGE (PASSENGER SIDE) (NOT ILLUSTRATED) .| 1
69
70 74245-G01 STROBE LIGHT KIT (INCLUDES ITEMS 71 - 75)...ceie e 1
71 9PSLRL STROBE LENS ... .o e e e e 1
72 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) .....cocciiiiiiireieeee 1
73 9E002 TOGGLE SWITCH ...ttt ettt 1
74 9PSLRB REPLACEMENT BULB (NOT ILLUSTRATED) .....ooiiie e 1
75 9PB00O1 BRACKET ...ttt e et 1
76
77 74247-GO01 WORK LIGHT KIT (INCLUDES ITEMS 78 - 81) c.eoiii e 1
78 ILW1A WORK LIGHT {INCLUDES HARDWARE) ......cooiiiiiiiiieeee e 2
79 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ..o 1
80 9E002 TOGGLE SWITCH ... 1
81 9PB001 BRACKET .ttt et et ee e 1
82
83 74248-GO1 DEFROSTER / COOLING FAN KIT (INCLUDES ITEMS 84 - 86) .....coccveveennene 1
84 9PDF AN e e e e 1
85 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) .....ccccoiiirinirecieeee 1
86 9PFHK HARDWARE KIT .ottt een e s 1
87
88 74250-GO01 SWITCH PANEL KIT (INCLUDES ITEMS 89 - 103) ....eeioiiiiire e 1
89 9PSF1-001 SWITCH PANEL ..o e e 1
90 9PSF1-002 MOUNTING BRACKET AND HARDWARE .......cooii e 1

Page E-7

Service Parts Manual




;LGasoline Vehicle

CAB (EARLY PRODUCTION)

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 9PSF1-003 ADHESIVE LABELS ... e e 1
92 9PSF1-004 3 AMP FUSE (NOT ILLUSTRATED) ..o 2
93 9PSF1-005 5 AMP FUSE (NOT ILLUSTRATED) ..cceiiiie e 3
94 9PSF1-006 7.5 AMP FUSE (NOT ILLUSTRATED) ...oociiiieec e 1
95 9PSF1-007 FLEX LOOM, 5/8" X 10 FT LG (NOT ILLUSTRATED) ....coovviiiiiiiiiercn 1
96 9PSF1-008 4-WAY BASE TIE (NOT ILLUSTRATED) .ceeiiii e 6
97 9PSF1-009 WIRE TIE (NOT ILLUSTRATED).....ce it eeeeieeee e 14
98 9PSF1-010 BOLT, 1/4 - 20 X 7/8" LG oottt et 2
99 9PSF1-011 WASHER, 174" e et 4
100 9PSF1-012 NYLON WASHER, 174" ..o e 2
101 9PSF1-013 LOCK NUT, 174 - 20 ..ot 2
102 9PSF1-014 10 GA WIRE (RED 8") (NOT ILLUSTRATED) ....ccccoiiiiiiiiis e 1
103 9PSF1-015 10 GA WIRE (BLACK 8") (NOT ILLUSTRATED).....cccceviiiiiierieeeeeee 1
104
105 * STEEL CAB (WITHOUT DOORS) (LX/ SE) ceeiieieeeeeee e 1
106 74227-G0*C WINDSHIELD PANEL......cciiiii e e 1
107 74227-G0O*D FRONT CORNER PANEL (PASSENGER SIDE) .....ccccviiiiiiecreeeeee 1
108 74227-GO'E FRONT CORNER PANEL (DRIVER SIDE).....ccccoiiiniinniiiie e 1
109
110
111 6E03T BED SPACER ... e 2

Service Parts Manual Page E-8



Gasoline Vehicle

CAB (LATE PRODUCTION)

*Steel Doors Shown

N
> —— R R

L LN
Smmag o

BALL CAGE

WERERE>
WAL=

For Cab Accessories, See ACCESSORIES LISTING in Appendix B

Service Parts Manual

Page E-9



;LGasoline Vehicle

CAB (LATE PRODUCTION)

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 75854-G** STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND

ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC. ......cccoccereuee. 1
2
3 75855-G01 VINYL DOOR KIT .ottt et sr e et 1
4 75856-G** STEEL DOOR KIT ..ttt s e e 1
5
6 75853-G01 BALL CAGE ... ettt ettt 1

Service Parts Manual

Page E-10



Gasoline Vehicle

27

28

1 - Includes ltems 3,5- 7, 9 - 20 N 19
2 - Includes ltems 4 - 6, 8 - 20

Page F-1

Service Parts Manual




!

Gasolin

e Vehicle

CARBURETOR AND CHOKE

AIR FILTER
Section

Service Parts Manual Page F-2



| CARBURETOR AND CHOKE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PART NO. 2 3 4 5 DESCRIPTION QTYy.
1 72558-G01 | CARBURETOR ASSEMBLY (FOR FUJI ENGINE P/N EH35CPG5032)
(INCLUDES ITEMS 3, 5 - 7, 9 = 20) 1..rrvveeeeereeersemseeesssecesseesesessseersesseeesnessresseeen 1
2 72558-G05 | CARBURETOR ASSEMBLY (FOR FUJI ENGINE P/N EH35CPG5033)
(INCLUDES ITEMS 4 = 7, 8 = 20) +1veo.ovveeoeeeeveeeseeeeseeeeeeeeeeeeeseseeeeeesesseeeeeseessesee 1
3 26646-G09 MAIN JET (HO2) ovvvoreereereeeeeseeeoessseesseseeesesesees e seeeecenseesesase e eseeseeessenssaeees 1
4 26646-G07 MAIN JET (HO0) eovvooeeeeee e eeeeeeseeseeeseeesaeseees e seeeeeesee e eeeeseeeeeseeseeeee 1
5 - CARBURETOR BODY ... 1
6 . PILOT SCREW ..o eeeoeeeeeeeseeseeseeeseessesssee s sescenessssssese s esssseessesse oo 1
7 26649-G05 PILOT JET (H46) cvvvooeveeeeeeeeeeereeseveseessesessse s escenesesessesessesesessseesseseer oo 1
8
9 26841-G01 P UG . e e 1
10 | 72306-GO1 GASKET oo et 1
11 72578-GO1 == I = =SS 1
12 - MAIN NOZZLE ..o eeer e eeeseeseessses s sscenees s ese s esasseeessesee e 1
13 | 26648-Go1 FLOAT oot eeeee e eeeeaesees e eseseess s s s nene s eee s esasseeeseesse e 1
14 26840-G01 FL O AT PN .o 1
15 | 26843-Go1 FLOAT BOWL GASKET ..o eeeeeeeeseeeeesesee e seeese e s eesesseeseeeeeeeees 1
16 | 26844-Go1 FLOAT CHAMBER ..o e eeeeeeeeeeeeeeees e seeeeeesee e eeeeeeeeeeseeseeeee 1
17 | 26839-GO1 BOWL SCREW. ... 1
18 | 26838-GO1 BOWL GASKET wvvvoeeveeoeeeeereeseeseeseseseesessesses s esceneessssseseseseesssseeessssseneons 1
19 . DRAIN SCREW ..o eveseessesessse s escenenesessese s esasseeesseseer e 1
20 | 26650-Go1 VENT TUBE oo eeeeeese e eee s eeee e eeseeeeseeseeeessaeseeene 2
21
22
23 | 26646-G01 | MAIN JET #88 (FOR ELEVATIONS OF 3000 FT - 6000 FT) w..oveorreeoreeeereneenne. 1
24 | 26646-G08 | MAIN JET #86 (FOR ELEVATIONS OF 6000 FT - 10000 FT) cvveovoveereeerrrnnenee 1
25
26
27 | 26726-G01 | CARBURETOR MOUNT GASKET .....ooooeeeeeeee e seeeeseeees e eeeeeeeseeee e 2
28 | 72311-G01 | CARBURETOR INSULATOR ..ooioomeeeeooeeeoeeeeeeseeeeseeeeeee e seee e eeee s seeoeseneeee 1
29

Page F-3

Service Parts Manual




%%’LGasoline Vehicle CARBURETOR AND CHOKE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30

31 72401-G02 CHOKE CABLE (WITH NUTS) ..ot 1
32 00568-G4 LOCK WASHER, 9/168" ... e e 1
33 00545-G4 NUT, 9718 - 8 et 1
34 72155-G01 RETAINER ... e e 1
35 72154-G01 CHOKE CABLE ADAPTER ... .ottt ettt et et 1
36 00544-G4 JAM NUT, B/1B - 24 e e 2

Service Parts Manual Page F-4



Gasoline Vehicle

ice Parts Manual

Serv

Page



ééLGasoIine Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

CLUTCH

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26952-G01 DRIVE CLUTCH .ttt e 1
2
3 00473-G9 BOLT, 7/16 - 20 X 8 1/2" LG .oiiiioe e 1
4 00566-G2 LOCK WASHER, 7/16" ...ttt e e 1
5 25757-G1 PILOT WASHER ...ttt e e 1
6
7 26301-G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) ...ccivivieieeceeee 1
8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10) ..ooiiiiiiiiiceeee e 1
9 00979-GO1 SCREW, #10-24 X 7/8" LG ... .o 3
10 26479-G01 RAMP BUTTON ..ottt e 3
11 ¥ CAM e e e e 1
12 24600-G1 SPACER ..o 1
13 26304-G01 COMPRESSION SPRING ...ttt e 1
14 * SHEAVE AND POST ..o e 1
15 27270-GO01 HEAVY DUTY RETAINING RING.......cociiiiiiiies e 1
16
17 00441-G8 BOLT, 5/16 - 18 X 4" LG oot e 1
18 00565-G8 LOCK WASHER, 5/16" .. .ottt ettt e 4
19 25756-G1 RETAINING WASHER .......oiiiiiee et 1
20 72328-G01 DRIVE BELT (SEVERE DUTY) ettt 1
21
22
23
24 26952-G01 DRIVE CLUTCH (HIGH ALTITUDE) ...coitii ittt ettt 1
25 25632-G03 DRIVEN CLUTCH (HIGH ALTITUDE)

(INCLUDES ITEMS 8, 12, 14, 15, 26, 27) ... oi oo 1
26 ¥ CAM e e e 1
27 25612-G1 COMPRESSION SPRING ...t e 1

Service Parts Manual

Page G-2



1 - Includes ltems 2 - 33

Top of Seat
Support Panel

Page H-1 Service Parts Manual



e

DIRECTION SELECTOR - SINGLE CABLE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72721-G03 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2-33) ...coccovenne 1
2 74456-G01 DIRECTION SELECTOR BRACKET ... 1
3 70233-G01 DIRECTION SELECTOR SHAFT ... 1
4 72738-G01 DIRECTION SELECTOR CAM ..ottt 1
5 14390-G1 LOCK NUT, 3/8 - 24 ..ttt ettt e 1
6
7
8 72724-G01 NEUTRAL LOCK PIN ..ottt 1
9 72733-GO1 COMPRESSION SPRING, 3/8" X 5/8" LG ... 1
10 72729-G01 NEUTRAL LOCK LATCH ..ot 1
11 00734-G2 LOCK NUT, 1/4 - 28 et 1
12 28574-G01 EXTENSION SPRING ......ooiiiiii ettt e 1
13 72732-G01 BALL STUD ...ttt ettt ettt ettt 1
14 00734-G5 LOCK NUT, #10 - B2, e 1
15
16
17 72736-G01 MICRO SWITCH ... e 1
18 01062-G01 SCREW, #4 - 40 X 1" LG...oiii et 2
19 00559-G1 WASHER, #4 ...ttt e e 2
20 00565-G1 LOCK WASHER, #4.....ooiiiii ettt e 2
21 00526-G2 NUT, 4 - 40 e e 2
22
23
24 73290-G03 REVERSE WARNING BUZZER. ... 1
25 01063-G01 SCREW, #8 - 32 X 3/8" LGttt 2
26 25978-G345 18 GA WIRE (RED 7") ..t 1
27
28
29 72734-G03 SHIFTER CABLE..... ..o e 1
30 25727-G01 CUP WASHER ..ottt e e 4

Service Parts Manual




Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 72735-G01 COMPRESSION SPRING, 19/32" X 1" LG .evveeeeeeceeeeeeesseeeeeersesseessres e 2
32 74455-G01 SHIFTER ARM ..o e 1
33 00734-G5 LOCK NUT, #10 = B2....eoeeeeeoeeeseeeeeeeseveeseesesessess e sesesesee s sesseseesesesesemenenes 1
34
35
36 70227-G01 | SCREW, 1/4 - 20 X 7/8" LG .ooreeeeeeee et eeee e eeees e e seeeseeens 2
37 11027-G2 LOCK NUT, 178 = 20 ..ot seeee e ee e see e se e eeess e 2
38
39
40 26830-G01 | LOCK NUT, M8 X 1.25 MM ... eeeesee e seeees e seeeseeses e sereeeaesenseeons 1
41
42
43 71205-G01 | DIRECTION SELECTOR HANDLE.........iteeiieseeeeeeeseeeeseeeeeesee e s seneseeens 1
44 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) .. oooeeeeeeeee e 1
45
46
47 31539-G1 WIRE TIE .oooooeeoeeeeeeee e eeeee e se s eeeeeseess e eseess s ses s eeeaeseeeseee e ee s e seneseeons 1
48 01072-G0T | CABLE CLIP oot ee et veeee e eeens 2
49 11845-G5 CLIP, B/B™ ..ottt et eeee e e ee et ee e eeeens 1
50 00414-G6 BOLT, 1/4 = 20 X 374" LGi.-eereeeeeeeeeeeee oo veeseeeseeeess e seeseeeses s eee s s esenes 1
51 14390-G4 LOCK NUT, 174 = 20 .o 1

Page H-3

Service Parts Manual




Service Parts Manual

Page H-4



Gasoline Vehicle

- Includes ltems 2 - 29

1

| DIRECTION SELECTOR - DUAL CABLE

Service Parts Manual

Page H-5



e

DIRECTION SELECTOR - DUAL CABLE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70594-G02 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 29) .....ccoeveiniend 1
2 25684-G01 DIRECTION SELECTOR BRACKET ... 1
3 25664-G1 BUSHING ..ot are s 1
4
5 27537-G01 DIRECTION SELECTOR SHAFT ... 1
6 25745-G01 DIRECTION SELECTOR CAM ...ooiiiie et 1
7
8 14390-G1 LOCK NUT, 3/8 - 24 ...ttt e neee e 1
9
10
11
12
13 10606-G1 MICRO SWITCH ..ottt e e e e e 1
14
15 27151-G01 SPACER . e e e e s e e e e aans 1
16 00645-G2 SCREW, #6 - 32 X 1 1/4" LGt it 2
17 00565-G3 LOCK WASHER, #6 .....cooi et 4
18 00559-G3 WASHER, #6 ....cceeeeiieceeeceeeeeteeeeeeeteeessereeee et e e e sre e e s e srreaee e 4
19 00525-G5 AL IR e 4
20 14628-G1 FASTON TAB L. et en e e 1
21 * SCREW AND WASHER ASSEMBLY ... 2
22 25978-G234 18 GAWIRE (RED 6")...coeiiiiiieiiiie ettt 1
23 73290-G03 REVERSE WARNING BUZZER........cccocecc e 1
24 00138-Gb5 SCREW, #6 - 32 X B/8" LGi...cc ittt 2
25 00567-G3 LOCK WASHER, #6 ......ceeiiiieiieeiii e et ee e stee et te e e e nrn e e 2
26 00559-G7 WASHER, 174 ...ttt 2
27
28 00414-G6 BOLT, 174 - 20 X 3/4" LG .oooiiiieeieis ittt e 2
29 11027-G2 LOCK NUT, 174 - 20ttt et e s s 2
30

Service Parts Manual Page H-6



Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 25727-GO01 | CUP WASHER ...t nes e eeee s e 4
32 D7764-GOT | SPRING ... 2
33 11098-G7 LOCK NUT, #10 = 24 ..o eeee e es e see e en e s sen s 2
34 10387-G8 COTTER PIN, 1/16" X 3/8" LGiueeeeeeeoeveeseceeeeeseeseeseeeseseeeeeseessess e eeseeseeseeseeons 2
35 72341-G01 | SHIFTER CONTROL CABLE ...t ceseeeeeeeeeee e seeeseeens 2
36
37 23726-G5 SPACER ...ttt ettt e eee et ee et 2
38 23176-G1 CLEVIS PIN, 516" X 1/2" LGi..rveoeeeeeeeeeee e seeeeeeseeeees e seeeses e sesees s e enenae 2
39 17618-G1 WIBE TIE oo 1
40 26830-G01 | LOCK NUT, M8 X 1.25 MM ... eeeesee e seeees e seeeseeses e sereeeaesenseeons 1
41
42 71205-G01 | DIRECTION SELECTOR HANDLE.........oteeeieeeeeeeeeseeees e eeee e seeeseeens 1
43 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ....veeeeeeeeeeeeeesereseeeseeeseeen, 1
44 72619-G01 | SHIFTER CONTROL PIVOT ... 1

Page H-7 Service Parts Manual




| Gasoline Vehicle DIRECTION SELECTOR - DUAL CABLE

Service Parts Manual Page H-8



| ELECTRICAL SYSTEM

Gasoline Vehicle

1 - Includes ltem 2
5 - Includes ltems 6 - 10

75

23

RED

44

Front of Vehicle

\‘ %c,
? jItgso

N
See BQDY “ AN \.
Section See N N \ .
Starter/Generator N N
Section : '

6,7,89,10

Page J-1

Service Parts Manual




ELECTRICAL SYSTEM

49 - Includes ltems 50 - 75 BLACK

RED

ORANGE/WHITE

To F2 On
Starter/Generator

Service Parts Manual Page J-2



Gasoline Vehicle

HORN BUTTON

103 102 100

Floorboard

T W N e » -+4_Vehicle

\ ’\ .
N

105\

Page J-3 Service Parts Manual



ELECTRICAL SYSTEM

BLK ||BLU
L]

RED| |BLK

123

125 - Includes Items 126 - 131

Service Parts Manual

Page J-4



LELeC

Gasoline Vehicle

TAILLIGHT

138

WHT to BLU/WHT from Harness - Both Sides
BLK to BLK from Harness - Both Sides

RED to BRN from Harness - Both Sides (without Turn Signals)

RED to WHT from Harness - Driver Side (with Turn Signals)
RED to YEL from Harness - Passenger Side (with Turn Signals)

TURN SIGNAL

Page J-5

Service Parts Manual




ne

Vehicle

ELECTRICAL SYSTEM

CONSOLE INS

ERT PLATE (

187
\

181 - Inclu

es Iltems 182 - 185

Front of Vehicle

189 - Includes Items 190 - 124

158
163
172

159, 160
164, 165

a0 J§

Solenoid

Service Parts Manual

Page J-6



Gasoline Vehicle

Front of
Vehicle

\C o

WORK AND STROBE LIGHTS

198, 199 197 -
(Driver Side Strut Shown) 206 -
217 -
225 -

Filler Panel
<

Front of
Vehicle

Includes ltems 198 -
Includes ltems 207 -
Includes ltems 218 -
Includes ltems 226 -

215, 217 and/or 225
215
223
231

Page J-7

Service Parts Manual




e

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26651-G02 IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 2).cccciceiiiie e 1
2 26707-G01 BOLT AND WASHER ASSEMBLY, M5 X 8 X 1IOMMLG............cccoeveienn 1
3
4
5 26652-G01 IGNITION COIL ASSEMBLY (INCLUDES ITEMS 6 - 10) ..covieiieiieee e, 1
6 * IGNITION COIL c.eeiiiee ettt eieer e s e e e srn e e s e e e e s enneees 1
7 * SPACER ..o e et 1
8 * LOCK WASHER ... e 1
9 * O 1
10 * SCREW . 1
11 13632-G1 NUT, MB X 4 ittt e a e e e e ae e s ba e e e s nsnees 2
12
13
14 25887-G01 6 GAWIRE (BLACK 68", F1 - A2) e 1
15 25682-G1 TERMINAL COVER ..o e e 3
16
17
18 24775-G* BAT TERY, 12V ettt e e et e e e e e s e e e em e e neeeeaeaeaeaan 1
19 00962-G1 BOLT, 5/16 - 18 X 1 1/4" LG ..o ot 2
20 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE).......cccoii et 2
21 00994-G01 NUT, 5/16 - 18 (SILICON BRONZE) .......ooieeeee e 2
22
23 72101-GO1 BATTERY HOLD DOWN.... .ottt ceieeenee s s s emn e eneen e smre e 1
24 00438-G6 BOLT, 5/16 - 18 X 3/4" LGi..oeiiiiiiieei ettt ettt et e e e 1
25 00565-G8 LOCK WASHER, 5/168". ...ttt ee st e s s eee e et e e et e e e s sreneee e 1
26 00571-G2 WASHER, 5/16" . oot 1
27
28
29 28519-G01 BATTERY GROUND CABLE ..o e 1
30 25976-G19 14 GA WIRE (BLACK B™) oottt et e et a e et a e 1

Service Parts Manual




Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 00438-G6 BOLT, 5/16 = 18 X B/4" LGi.eoveeeoeeeeee s eeeeeseeee s seeeseeeseveee e sene e eenns 2
32 11027-G1 LOCK NUT, 5/18 = 18 oo 2
33 28520-G01 | ENGINE GROUND CABLE.........ooveieeeeeeeseeeeseseeeseecees s eeeseeseeesesesseseeseeensesemneees 1
34 26676-G01 | FLANGED BOLT, M8 X 1 X 23 MM LG ...oceeoeeeeerereeeeeeseeeeeeeseeess e sereeeeesseseenns 1
35 00715-G2 BOLT, 5/16 = 18 X 13/16" LG ..erveeeeeeee e eeeseeeseeeeeee e seeeee s s eesesee e s e 1
36
37 25972-G58 | 8 GA WIRE (BLACK 28", F2 = SOL)......voeieeeeeeseeeeeeseeeseeeeeeeseeeeeeeee e seeeseeens 1
38
39 74519-G01 | WIRE HARNESS (CONTROL) - SINGLE CABLE DIRECTION SELECTOR...... 1
40 70596-G01 | WIRE HARNESS (CONTROL) - DUAL CABLE DIRECTION SELECTOR......... 1
41
42 17618-G1 WIRE TIE oot se s ees s ee e eeeee e seeeseeens AR
43
44 73049-GO1 | COVER ..o 1
45 16469-G1 WASHER, /4" ..o ee e e ee e s eeeeees e ses e e eee s eeeeae 1
46 00114-G6 SCREW, 174 - T4 X 3/4" LG cvvoveeeeeeeeeeveeseceeseeseee e seseesveeeeeessesesess e eeseeseesenseeons 1
47
48
49 73059-G01 | ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 50 - 75) c...ovvoeoeerienn. 1
50 73057-G01 BRACKET ..o oo eee e ee e et veeee e eeseee s eeeesee e eee e ser e neeee 1
51 27739-GO01 VOLTAGE REGULATOR ... oo 1
52 00415-G2 BOLT, 1/4 = 20 X 1 174" LG veoreeeeeeeeeeveeeeeseeese s seeseseescesseseeseeseeassesenresee 1
53 11027-G2 LOCK NUT, 174 = 20.....eeeeeeeeeeeseeeeeeeeveeseeseese e ss e seeessees s eeeseeseeassesenresee 1
54
55 27746-G01 IGNITOR ..ot se e ees e s eeseeeeees e 1
56 00414-G8 BOLT, /4 = 20 X 1™ LG oo 1
57 00414-G5 BOLT, 1/4 = 20 X 5/8" LG oo eeeeeeeseeeeeeess s eese e eee s seeneens 1
58
59 27153-G01 SOLENOID ... eeeeee e e e eeeeeeeesesee e eeee e seeeeesesenees e eese e neeseeens 1
60 00414-G5 BOLT, 1/4 = 20 X 5/8" LG evereeereeeeeeeeeee e seeeseee s seeees s s eere e eesses e 1

Page J-9

Service Parts Manual




e

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 11027-G2 LOCK NUT, 1/4 - 20 ettt et 3
62
63 12914-G2 FASTON TAB, 174" X 1/4" oot 1
64 00565-G7 LOCK WASHER, 1/4"...co ettt 1
65 00532-G1 NUT, 174 - 20 e e 1
66
67 73446-G01 FASTON TAB, 907 .. ittt et 1
68 12914-G1 FASTON TAB, #10 X 1/4" . et 1
69 00565-G5 LOCKWASHER, #10 ... e 2
70 00526-G4 NUT, #10 - 32 e e e 2
71 25978-G56 18 GA WIRE (BLACK 5 3/4") .oriii e 1
72 22585-G3 IN-LINE FUSE HOLDER ..ot 1
73 00565-G8 LOCK WASHER, 5/18" ...ttt ettt 2
74 00544-G4 JAMNUT, 57168 - 24 e 2
75 25972-G33 6 GA WIRE (BLACK 24", B+ - SOL)....c it 1
76
77
78 25974-G22 10 GA WIRE (WHITE B4") .ottt 1
79 22674-G1 FUSE BLOCK (1200 / 2200) ...ceiuiiieeieee ettt en e se e e snee e 1
80 01041-GO1 RIVET, 5/32" X 3/8" LG (1200 / 2200} ....veeeeeeieeree et et e 2
81 18392-G1 15 AMP FUSE (1200 /2200) ... 3
82
83
84 35211-G01 FUSE BLOCK (6 POSITION) (LX / SE) .eoiieieireeeeee ettt 1
85 12914-G1 FASTON TAB ...ttt et ettt e ee ettt 1
86 00567-G5 LOCK WASHER, #10 ..ot 1
87 00526-G4 NUT, #10 - B2 e ettt et re e 1
88 35212-G01 FUSE, 15 AMP ..ot e 1
89 00379-G2 SCREW, #10-24 X1 1/47 LG oo e 2
90 00559-G5 WASHER, #10. ..ottt r e et 2

Service Parts Manual

Page J-10




Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 14390-G10 LOCK NUT, #10 - 24 L. e e e e e 2
92
93
94 32860-G1 HORN. ..ot et 1
95 00414-G5 BOLT, 174 - 20 X 5/8" LG ..ottt ettt ettt 1
96 00559-G8 WASHER, 5/18" ...ttt e et e 1
97 00891-G2 LOCK NUT, 174 = 20 .ottt sttt e ene e 1
98
29 17318-G1 HORN SWITCH. ..o e et 1
100 17318-G2 HORN SWITCH CAP AND NUT ..ot 1
101 27068-G01 HORN SWITCH BOOT ..ottt e 1
102 19233-G1 HORN SWITCH LABEL ..ottt ettt 1
103 71055-G01 RIVET, 5/32" X 3/8" GRIP (STAINLESS STEEL) ...cceoiiieiie e 2
104
105 73214-G01 WIRE HARNESS (HORN) ...ttt s 1
106 25977-G40 18 GA WIRE (BLACK 17"} et e 1
107
108 74236-G01 LIGHT BAR BRACKET (PASSENGER SIDE) ..ccccoiiiieciiiieeeeee e 1
109 74236-G02 LIGHT BAR BRACKET {(DRIVER SIDE) ....cet e 1
110 01038-G01 SCREW, 1/4 - T4 X B/4A" LG ..ottt e et 2
111 00414-G6 BOLT, 1/4 - 20 X 3/4" LGttt e 2
112 11027-G2 LOCK NUT, 174 - 20 oottt 2
113 74001-GO1 HEADLIGHT AND TURN SIGNAL LIGHT BAR.......ccccieec e 1
114 00114-G6 SCREW, 174 - 14 X 3/4" LG ...oeeiei ettt 4
115
116 74004-G01 HEADLIGHT BULB ... et AR
117 74005-G01 MARKER LIGHT BULB ......ooiiiii ettt AR
118 74006-G01 TURN SIGNAL BULB ......ooi e e see e s AR
119
120

Page J-11

Service Parts Manual




e

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
121 | 20209-G3 HEADLIGHT (INCLUDES ITEM 122) (LX / SE) --.eeeereeeeeeeeeeeeee e eseeesree 2
122 | 00906-G6 SCREW, #10 - 16 X 1" LGiu-eer oo 2
123 | 74337-GO1 | JUMPER WIRE (HEADLIGHT) ..o eeeee e eeseeesee e 2
124
125 | 20570-G3 TURN SIGNAL LIGHT (INCLUDES ITEMS 126 - 131) e eeeeeeeeeeeeeerseeseeeseeen, 2
126 | 20574-G3 TURN SIGNAL LIGHT w.o oottt cesee e ess e 1
127 | 00660-G7 WASHER, 1/8” ..o eeee et eeeeeeee e eee e see e ee e seeeeeens 1
128 | 20606-G1 WIRE ASSEMBLY ..ot eee e see e eeeeeeeeeeee e eseee s seeeeeseesee e esee 1
129 | 00567-G7 LOCK WASHER, /4™ ..o 1
130 | 00532-G1 NUT, 174 = 20 oo eeeee e veese e sesse s e e eeeseee s eeeseeneeeesesenresee 1
131 | 18995-G1 PUSH-ON MALE TERMINAL ........oveoveeeeereese s seeeesees s eseeseeseeeseeseneenee 1
132 | 20574-G5 LENS, AMBER ... coeeeoeeeeeeeeeeeeeeeee e ee e e see e ee e eeeeeee e eeess e ss e 1
133 | 00118-G5 SCREW, #6 « 18 X 5/8" LG w-vereeeeeeeeereeeeseceseeese e seeseseeseeseeeeseeeseeee e ee s seeeeeeons 2
134 | 74056-G01 | TURN SIGNAL JUMPER, RED/BLACK (PASSENGER SIDE).......c.ooovveeeeee.... 1
135 | 74056-G02 | TURN SIGNAL JUMPER, GREEN/BLACK (DRIVER SIDE) .....ccovoeveeeereeereeene. 1
136
137
138 | 32739-G2 TAILLIGHT ASSEMBLY (COMPLETE) ..o seeereseseeseeeeeee e eseee e seeeseeens 2
139
140
141 | 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCL. ITEM 142)................ 1
142 | 21640-G1 TURN SIGNAL FLASHER ......ceoveoeeeeeeeeeeseeeeees e eseceseeeseesseeeeeeeeesseeseress e 1
143 | 32307-G3 FLEX LOOM, 3/8 X 8" LG -verceoeeeeeeereeeseeeeeeeeeeseesseseeseseessseseseseeessesesesssenesees 1
144 | 17618-G1 WIRE TIE oot se s ees s ee e eeeee e seeeseeens 2
145 | 20965-G3 STEERING COLUMN COVER .......eeeoveeteeeeeseeeseeseseeseeseeeeseeeeeesee e seeeeeeens 1
146
147
148 | 17421-G1 IGNITION SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE)...... 1
149 | 17955-G1 IGNITION SWITCH (WITHOUT LIGHTS - NON STANDARD) ......ovvereererrreenn. 1
150 | 18027-G1 IGNITION SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) ................. 1

Service Parts Manual Page J-12




Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
151 33639-G** IGNITION SWITCH (WITH LIGHTS) ..o 1
152 00568-G6 LOCK WASHER, 3/4" ... et 1
153 17137-G1 FACE NUT, 3/4 - 20 . i et 1
154 17063-G1 IGNITION KEY (SET) ittt e e e 1
155 73041-G01 WIRE HARNESS (KEY SWITCH).....ooiiiiieiee e 1
156
157
158 73030-G01 PLATE (IGNITION SWITCH ONLY) ..ottt 1
159 71181-G02 DECAL (IGNITION SWITCH ONLY)} WITHOUT HEADLIGHTS .......cocoieee 1
160 71181-G01 DECAL (IGNITION SWITCH ONLY) WITH HEADLIGHTS ........cco i 1
161
162
163 73030-G04 PLATE (FUEL GAUGE AND OIL LIGHT) ..ottt 1
164 71127-G01 DECAL (OIL LIGHT AND FUEL GAUGE W/O HEADLIGHTS)......ccooiiiee 1
165 71131-G01 DECAL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS).......cocvieciiiene 1
166 21553-G1 FUEL GAUGE ..ottt e e 1
167 23474-G1 INDICATOR LIGHT ... e e 1
168 74311-G01 HARNESS (OIL LIGHT/FUEL GAUGE) ..ottt 1
169 25978-G122 | 18 GAWIRE (RED B") ..ottt et et 1
170
171
172 73030-G03 PLATE (LOW FUEL AND OIL LIGHT INDICATOR]) .....cccovieriiere e 1
173 71125-G01 DECAL (LOW FUEL AND LOW OIL W/O HEADLIGHTS) ..., 1
174 71183-G01 DECAL (OIL AND FUEL LIGHTS WITH HEADLIGHTS) ...ccoooiiiiieeeeeee 1
175 23474-G1 INDICATOR LIGHT ...ttt e et 2
176 74309-G01 HARNESS (OIL LIGHT/FUEL LIGHT) <o 1
177 25978-G74 18 GAWIRE (RED 6"} .eeii et e 1
178
179 33623-G02 DRIVE RIVET, 3/168" X 3/8" LG ..ot 2
180

Page J-13

Service Parts Manual




e

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

181 74444-G** CONSOLE INSERT ASSEMBLY (WITH OR W/O POWER OUTLET)

(INCLUDES ITEMS 182 - 185) ..ot creerer e escrce e e 1
182 71077-G** CONSOLE INSERT PLATE ... e 1
183 35966-G** DECAL (CONSOLE INSERT PLATE} ..oeiiitieeeet ettt 1
184 71078-GO1 POWER OUTLET (12 VOLT) ettt 1
185 14601-G10 RIVET, 5/32" X 7/18" LGi...ccciieiee ettt 2
186 33623-G01 DRIVE RIVET, 5/32" X 5/18" LG ....oiiiiiiie e 3
187 71081-GO1 WIRE HARNESS (POWER QUTLET) ...ooiiii e s 1
188
189 75114-G02 HOUR METER KIT (INCLUDES ITEMS 190 - 194) ..o 1
190 21573-G1 HOUR METER ASSEMBLY ......oiiiiiie ittt 1
191 74019-G01 HOUR METER BRACKET ...t 1
192 00150-G4 SCREW, #10 - 24 X 1/2" LGi...o ittt e 2
193 11098-G7 LOCK NUT, #10 - 24, e 2
194 75117-G01 WIRE HARNESS (HOUR METER]} ...c.oiiiiiie e 1
195
196
197 75354-G** LIGHT BAR WITH LIGHTS AND/OR STROBE

(INCLUDES ITEMS 198 - 215, 217 AND/OR 225) ..o 1
198 75352-G01 STRUT (DRIVER SIDE) ...eeeiii e e 1
199 75352-G02 STRUT (PASSENGER SIDE)......iciiiieiiciee e 1
200 75346-G01 WIRE HARNESS (WORK LIGHT)....cooiie e 1
201 75353-G01 WORK LIGHT BRACE ...ttt e e 1
202 75363-G01 COVER PLATE ..ottt e et et 1
203 75347-G01 SWITCH HARNESS ... .o e 1
204 71077-G** LIGHT SWITCH PLATE ..ot 1
205 33201-G02 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT) ................ 1
208 75365-G01 HARDWARE KIT (INCLUDES ITEMS 207 - 215) ..ciiiieeeiiieie e 1
207 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG .o e 6
208 00660-G8 WASHER, 5/16" ... e e 12
209 15121-G1 WASHER, 3/8" X 1 1/4" e 2

Service Parts Manual

Page J-14




Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
210 11098-G6 LOCK NUT, 5/16 - 18 .ot 4
211 00918-G3 ACORN NUT, 5/16 - 18 oo e 2
212 33623-G01 DRIVE RIVET, 5/32" X 5/16" LG ....cooieriiei e 3
213 20367-G1 GROMMET ... e e e 2
214 16705-G3 SCREW, 1/4 - 20 X 3/4" LG ..o 2
215 14390-G4 LOCK NUT, 174 - 20 ..ottt ettt 2
216
217 20383-G2 WORK LIGHT KIT (INCLUDES ITEMS 218 - 223) ....oooiiiiie e 1
218 20209-G2 LIGHT (RECTANGULARY) .. 2
219 00566-G3 LOCK WASHER, 172" ..o 2
220 00533-G1 NUT, 172 - 13 e e e 2
221 17317-G1 LIGHT SWITCH. ..ottt 1
222 17902-G1 TAB ADAPTER ..o e e 1
223 20053-G1 16 GAWIRE (RED 53/8") ..o 1
224
225 20385-G2 STROBE LIGHT KIT (INCLUDES ITEMS 226 - 231) .o 1
226 20394-G1 STROBE LIGHT .o e 1
227 00379-G4 SCREW, #10 - 24 X 1/2" LG ...ttt 3
228 11098-G7 LOCK NUT, #10 - 24 oottt e 3
229 17317-G1 LIGHT SWITCH. ...t 1
230 17902-G1 TAB ADAPTER ...t et 1
231 20063-G1 16 GAWIRE (RED 5 3/8") .ot 1

Page J-15

Service Parts Manual




gLGasoline Vehicle ELECTRICAL SYSTEM

Service Parts Manual Page J-16



LENGINE AND MUFFLER Gasoline Vehicle

Part of
Rear
Engine
Mount

Page K-1 Service Parts Manual



e

ENGINE AND MUFFLER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72650-G02 ENGINE, 350 CC ....ooi ittt et 1
2
3 26626-G01 TIMING BELT ...t 1
4 26630-G01 TIMING BELT COVER ...t e e 1
5 26631-G01 TIMING BELT COVER GROMMET .....oiiiiiiiiee e 1
6 26678-G01 BOLT, MB X 1 X 12 MM LG .. .oiiiiiie et e 3
7
8 26657-G01 IGNITION COIL BRACKET ...ttt ettt 1
9 26733-G01 SPARK PLUG WIRE SET (2 WITH BOOTS) .eei e 1
10 25523-G4 SPARK PLUG (NGK BPR5ES) ... 2
11
12 26600-G01 VALVE COVER ... ottt e et et 1
13 26719-G01 VALVE COVER GASKET ...ttt s 1
14 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LGi...oooiiieie e 6
15
16 26601-G01 OIL FILLER CAP ..o et e e 1
17 26720-G01 OIL FILLER “O" RING ...t e e e 1
18
19 26591-GO1 O | I I R 1
20 26710-GO01 OIL FILTER ‘O RING ..ottt et 1
21 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG ..o 3
22
23 XXXXX-XX CARBURETOR (SEE CARBURETOR SECTION) .....coiiiiiireceereeeeiee X
24 26667-G01 STUD e e e 2
25
26 72019-G01 MU FLER <. ettt eb e ettt e e e 1
27 25531-G1 EXHAUST GASKET ... oottt 1
28 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG ... 4
29
30 00438-G8 BOLT, 5/168 - 18 X 1" LGioeeiiieeit ettt et 1

Service Parts Manual




Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00565-G8 LOCK WASHER, 5/16"....c ettt et e e 1
32 00642-G8 WASHER, 5/168" <. e et 1
33
34 72555-G01 BREATHER COVER GASKET (THICK)......ccoiiieiics e seee e 2
35 72657-GO01 INNER BREATHER PLATE (LONG SLOT) c.coiiiiiciiii et 1
36 72554-G01 BREATHER COVER GASKET (THIN) ...ccciiiiii et 2
37 72658-G01 BREATHER BOX... .ttt e 1
38 72676-GO01 OUTER BREATHER PLATE (SHORT SLOT) oot 1
39 72659-G01 BREATHER COVER ...ttt 1
40 72680-GO01 FLANGED BOLT, M6 X1 X 70 MM LG ..o e 2
41
42 72656-GO01 ALUMINUM GASKET ...ttt ettt et 2
43 72655-G01 BANJO UNION ...ttt et see e 1
44 72654-GO01 BANUJO BOLT et e e e ee e 1
45
46 72653-G01 RUBBER RETURN HOSE (INCLUDES ITEMS 47 - 49) ..cooiiiiceeeee 1
47 72677-G01 RUBBER HOSE,6 MM ID X 12ZMMOD X 145 MM LG .......ccoiiiiiirieeee 1
48 72678-GO1 MESH PROTECTIVE COVER ...ttt 1
49 72679-G01 HOSE CLAMP ...ttt ettt 2

Page K-3 Service Parts Manual




gLGasoline Vehicle ENGINE AND MUFFLER

Service Parts Manual Page K-4



Gasoline Vehicle

| ENGINE MOUNTING

Service Parts Manual

Page L-1



e

ENGINE MOUNTING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72010-GO1 FRONT ENGINE MOUNT ..ottt e 1
2 72011-GOA1 REAR ENGINE MOUNT ...t e 1
3 00463-G4 BOLT, 7/16 - 14 X 1 172" LG..oriii e e 4
4 00566-G2 LOCK WASHER, 7/16" ...ttt e e 4
5 00922-G3 WASHER, 7/168" ..ot e 4
6
7
8 00428-G6 BOLT, 3/8 - 16 X 2 3/4" LGi....oiiii ettt e 2
9
10
11 72044-GOA1 MOUNT BRACKET ... e e 1
12 00643-G1 WASHER, 378" ... o et et e 2
13 11098-G5 LOCK NUT, 3/8 - 18 .ottt et et 2
14
15
16
17
18
19 00430-G4 BOLT, 3/8 - 18 X 4 1/2" LGttt et 1
20 15121-G1 WASHER, 1 1/4" X 3/8" ..t 1
21 72050-G01 PLASTIC WASHER, 2 172" X 5/8" ...t 4
22 72051-G01 WASHER, 2 172" X 5/8".... et e e 2
23 72015-GO1 ISOLATION MOUNT ... e e 1
24 72051-G02 WASHER, 2 1/2" X 11732 ettt 1
25 11098-G5 LOCK NUT, 3/8 - 18 .ottt et et 1
26
27
28 72719-GOA1 ENGINE GUARD ...ooiiiii ettt et e e 1
29 00463-G4 BOLT, 7/16 - 14 X 1 172" LGi..oeiii e e 4
30 00566-G2 LOCK WASHER, 7/16" ...ttt ettt 4

Service Parts Manual Page L-2



Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00922-G3 WASHER, 7/18" ..o e e e e e 4
32
33
34 00439-G1 BOLT, 5/16 - 18 X 1 1/8" LGieeiiieeeeee e e e 1
35 11098-G6 LOCK NUT, B/18 - 18 ..ttt e ettt 1
36
37
38 72035-GO1 T BOLT, 7/18 - 14 ottt e st 2
39 00922-G3 WASHER, 7/18" e ettt 4
40 00734-G1 LOCK NUT, 7716 - T4 oo e s 4

Page L-3 Service Parts Manual



| Gasoline Vehicle ENGINE MOUNTING

Service Parts Manual Page L-4



| FRONT SUSPENSION (EARLY PRODUCTION) Gasoline Vehicle

//

S

O

\

cl

Gl PUB gl - G SWay| sapnjay| - |

0l ‘6 sway| sepnjoul - 8
Sl - ¥ swsj sepnjou| - £

Service Parts Manual

Page M-1



%%’LGasoline Vehicle FRONT SUSPENSION (EARLY PRODUCTION)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 70536-G01 | FRONT AXLE ....ooeieieeeeeeeeoeeeee e seeeee e seeeees e s ses e s snre e eeeee 1
2
3 70220-G01 | SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12).................. 1
4 . SPINDLE (DRIVER SIDE) ...eoveieeeeeereeeeeeereeeeseeseeeseveeseeeeeeesssessseeeesenesseessens 1
5 16623-G1 BEARING ..o ee s eese e eesees s ee s e ees e 2
6 10389-G3 GREASE FITTING, STRAIGHT ...t seeeeeeeeee e 1
7 25146-G1 GREASE SEAL ..ottt ee e see s see e e e seeeeeens 1
8 19932-G1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 9, 10) weevvereeeeeeeeeereeeeeenane 1
9 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGieereoeeeeeeeee e 4
10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) ...cooveeeeeeeeeeerreeennns 2
11 12093-G1 SLOTTED NUT, 1= T4 eeeeeeeeeeee e eeeeseveeseseeee s ee e 1
12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG c...veeeeeeeeseeeeeeeeeeeseeseeeeeeeee e eeee e seeeeeens 1
13
14 70221-G01 | SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 12, 15) .| 1
15 * SPINDLE (PASSENGER SIDE) ......oeoeeieeeeeereeeeeseeeseeseeeeeeees v seeesseeseeeseeseees 1
16
17 12091-G2 SPINDLE CAP ..o eeeee e seeeeveeseceeseese s ses s seeeeseses e se e eese s nennseeene 2
18
19 01040-G0T | BOLT, 172 - 13 X 5" LG coereeeeeeeeeeeeseeeeeeeeeceseeeseeeee e ses e eee e sene e 2
20 00571-G5 WASHER, 1/2" oo eeeeeee e e ee e eeeeeee e seee s eee s se e 4
21 70328-G01 | KING PIN TUBE ... e 2
22 16982-G1 THRUST WASHER, 7/8" ..o veeseceeseeseee e seseseeseeeaeseeesess e eese s senseeons 2
23 14390-G6 LOCK NUT, 172 = 13 oo see e ee e eseeene e sees e eesn s 2
24
25
26 70324-G01 | SHOCK ABSORBER .......ooo oo 2
27 10435-G1 SHOCK ABSORBER WASHER ......ceeovee et seeeeesveeseeseeeeeeee e seeess e neeae 8
28 10194-G1 RUBBER BUSHING .......ooeeoeeeeeee e eeeeeeeeeeeeee e seeese e seeessseese s eeeess s 8
29 00532-G6 NUT, 3/8 = 24 ...eoeeeeeeeeeeeeeseeseeeoeeeeee e eess e ee e sesee e eeesesesenese e sseeneaeere s 4
30

Service Parts Manual Page M-2



fiLFRONT SUSPENSION (EARLY PRODUCTION) Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70049-G01 LEAF SPRING ..ot e e e e e 2
32 70540-G02 SPRING PLATE ...ttt e e e 2
33 00463-G4 BOLT, 7716 - 14 X 1 1/2" LG o 6
34 00734-G1 LOCK NUT, 7716 - 14 oot 12
35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LGi..ooiioeee ettt 6
36 70163-G02 SPRING PLATE ...ttt st e et et 2
37
38 14723-G1 LUG NUT, 1/2 = 20 ettt et et e e e 8

Page M-3 Service Parts Manual



Service Parts Manual

Page M-4



‘ FRONT SUSPENSION/STEERING (JAN. 2001) Gasoline Vehicle

e

Front of Vehicle Part of

Frame

*NOTE: Tie Rod Not
Shown for
Clarity

3 - Includes ltems 4 -10

7 - Includes Item 8

14 - Includes ltems 5- 10, 15
18 - Includes Items 19 - 25

22 - Includes ltem 23

29 - Includes Items 20 - 25, 30

Page M-5 Service Parts Manual



‘ Gasoline Vehicle FRONT SUSPENSION/STEERING (JAN. 2001)

107

t 102

Front of Vehicle 106 109

62 - Includes ltems 63 - 66, 69 - 74
70 - Includes ltems 71 - 74

81 - Includes ltems 82 - 84

86 - Includes ltems 87 - 89

94 - Includes ltems 95, 96

111 - Includes Items 112 - 114

118 - Includes Items 119 - 121

126 - Includes Items 127 - 131

Service Parts Manual Page M-6



éfLFRONT SUSPENSION/STEERING (JAN. 2001) Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70963-G01 FRONT AXLE ..t e e e e e e 1
2
3 70942-G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 - 10} 1.ttt et 1
4 70942-G02 SPINDLE ASSEMBLY (PASSENGER SIDE) .....cooovioiiiereeeee e 1
5 25146-G1 GREASE SEAL ...ttt e e 1
6 50892-G1 ROLLER BEARING AND RACE ASSEMBLY ... 2
7 70895-G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8)....... 1
8 19862-G1 LUG BOLT, 1/2-20 X 1 7/32" LG et 4
9 12093-G1 SLOTTED NUT, 1 - 14 e s 1
10 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ...t 1
11 12091-G2 SPINDLE CAP ..ottt ettt et 2
12
13
14 70673-G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 - 10, 15) cii ittt et 1
15 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE) ..ot 1
16
17
18 70943-G01 SPINDLE AND HUB ASSEMBLY, 5 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 19 - 25) ..ottt et 1
19 70942-G02 SPINDLE ASSEMBLY (PASSENGER SIDE) .....cooiiiiiiieis e 1
20 12092-G1 GREASE SEAL ...t e e 1
21 50892-G1 BEARING AND RACE ASSEMBLY ... 2
22 70772-G01 WHEEL HUB ASSEMBLY WITH RACES, 5 LUG (INCLUDES ITEM 23)..... 1
23 30143-G1 LUG BOLT, 1/2-20 X 1 7/32" LG eeioeeeee e 5
24 12093-G1 SLOTTED NUT, 1 - T4t s 1
25 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ...ttt 1
26
27
28

Page M-7 Service Parts Manual



%%LGasoline Vehicle FRONT SUSPENSION/STEERING (JAN. 2001)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

29 70797-G01 | SPINDLE AND HUB ASSEMBLY, 5 LUG (DRIVER SIDE)

(INCLUDES ITEMS 20 - 25, 30) ....veoeeeeeeereeeeseeeeseeeesesceseeeeeseesseeseseeseesesssesenens 1
30 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE) ... eeoeeeeeeeeeeereeeeseeeeesseeseeessseesseeneee 1
31
32
33 00407-G6 BOLT, 1/2 = 13 X 8" LG .o eeeeeee e seeeeseeeeseeeees s se e ees e ees e eeee e 2
34 00560-G3 WASHER, 172" ..o ee e 4
35 70745-G01 | KING PIN TUBE ..o ee e eee e ees e eee e eeeeesee s ese e 2
36 70754-G01 | THRUST WASHER (STAINLESS STEEL) .ceuureereeeeeeeeeeeeeeeseseeesseeeseesesesee e 2
37 14390-G6 LOCK NUT, 172 = 13 oo eeeees e eceeeeess e eeesereesesesee e seeseesssesenseseneons 2
38
39
40 70928-G01 | SHOCK ABSORBER ......cooeemeeesieeeeeeeeeeeeeseeeeeeseeeeeseeeeeeseeeeseeeseesese e seseeeeseseeseee 2
41 70509-G01 | SHOCK ABSORBER BOOT ..o 2
42 31539-G1 WIRE TIE oo eeeee e eeeeseeess s es e e se e seees s seseen e ees e eesenese s 4
43 10435-G1 SHOCK ABSORBER WASHER .......eoeeeeeeeeeeoeeeees e sevees e sees e sesenseesne e 8
44 10194-G1 RUBBER BUSHING ... oo see e seee e eeeeeesee e eeseessse e sesnens 8
45 00532-G6 NUT, B/8 = 2 ..o eee e e e e s e ee e ees e e eee e se e 4
46
47
48 70597-G02 | LEAF SPRING (SEE PART NUMBER ON SPRING) ......oooeeivereeeeseeseeerseeee 2
49 70664-G02 | LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING)................ 2
50 70163-G02 | SPRING PLATE ..o eeee e eeeeeeeeeees e seeeee e seeeese e eee e 4
51 00463-G4 BOLT, 7/16 = 14 X 1 172" LG oo se e ees e ees e 2
52 00734-G1 LOCK NUT, 7/16 = 14 oot eee s eee e eee s 9
53 00463-G6 BOLT, 7/16 - 14 X 1 3/8" LG oo oo 9
54
55
56 70602-G01 | RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 57 - 60, 63 - 68)| 1
57 70694-GO1 RACK EXTENSION ...t seeeeseeee e s e se e eeeeeeeeeees e seeeseneen 1

Service Parts Manual Page M-8



éfLFRONT SUSPENSION/STEERING (JAN. 2001) Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
58 * JAM NUT, 172 - 20 oo et e e e e 1
59 70675-G01 RACK BOOT .ottt e 1
60 17618-G1 WIRE TIE... e s e e 1
61 12416-G2 WIRE TIE ... e s e e e s e 1
62
63 70638-G01 PINION SEAL ..ottt et e 1
64 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 65 - 88)......ccccceiiirereceee e 1
65 50641-G1 RUBBER BOOT ...ttt e 1
66 50209-G2 SLOTTED NUT, 7/16 - 20, oei et 1
67 10387-G2 COTTER PIN, 3/32" X 1" LG...orieiieeee e e e e 1
68 10389-G3 GREASE FITTING, STRAIGHT ..o e 1
69
70 00464-G6 BOLT, 7716 - 14 X 2 3/4" LG .ooiioeee ettt 2
71 01068-G01 BOLT, 7/16 - 14 X 3 1/2" LG oot e 1
72 70667-G02 SPACER .. e 2
73 70667-G03 SPACER (SHORT) .t e e n e 1
74 00532-G7 NUT, 7718 - 14 et e 1
75 00560-G2 WASHER, 7/18" ..ottt e et e 4
76 00734-G1 LOCK NUT, 7718 = 14 oottt ettt e en e e 3
77
78
79 70607-G01 STEERING SHAFT ... e e e 1
80
81 70758-G03 STEERING COLUMN KIT (INCLUDES ITEMS 82 - 84) .....ceooiveiiiieieeeecieene 1
82 70610-G01 STEERING COLUMN. ..ottt e et e 1
83 28569-G01 STEERING COLUMN BUSHING ... 1
84 01022-G01 SCREW, #6 - 20 X 5/16" LGi....oo ottt 1
85
86 70758-G04 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 87 - 89) .....covovreirennnens 1
87 70610-G02 STEERING COLUMNL. ..ottt e e e 1

Page M-9 Service Parts Manual



%%LGasoline Vehicle FRONT SUSPENSION/STEERING (JAN. 2001)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
88 | 28569-GO1 STEERING COLUMN BUSHING «...eeoeeeeeee oot see s eseeeeseeseeeseeeen 1
89 | 01022-Go1 SCREW, #6 - 20 X 5/16" LGir.evvooeooeoeeeoeeeeeee oo 1
90
91 01006-GO1 | BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOGK w...vecoreereeeeeeese s eseeeecesseseereeen 4
92 | 00879-G1 LOCK WASHER, 3/8" .. oeeeoeeeeeeeeee oo seeeeseesseeseeeseeeeesessse e seseeseesseneeesee 4
93
94 | 70580-G01 | INTERMEDIATE SHAFT (INCLUDES ITEMS 95, 96)... ... oveoeoreeroereereeeesreeee 1
95 | 01055-Go1 BOLT, M8 X 1 178" LG oo eseeereeeeeeeeseeseeesereseeesessseeseeeeseasesesneseeee 2
96 | 00565-G8 LOCK WASHER, 5/18" ... oo oo 2
97
98 | 70751-G01 | RETAINING RING (INTERNAL) ooovveooeeeerreeeersessmeeeesseeesesesessesseseseseeseesssssenseene 1
99 | 70888-GO1 | RETAINING RING (EXTERNAL oo..cooeeoeeoeeeeeseeeeseeesseeseeeeeesseeeeeeseseeeseeseeseeene 1
100 | 15112-G1 BALL BEARING ..o eeeeeseees oo eses s eeeee e seeseeeeseseeeeesseneseesees 1
101 | 70887-GO1 | WAVE WASHER .....oovooooeeeeoeoeoeeeeee oo oo eeeee oot 1
102 | 71146-G0T | STEERING WHEEL cooooooeeeoeeeeee oo eeeeeeeeeeeeeeeseeeeees s see e eeeeeeeeessseseeeees 1
103 | 71147-G01 | STEERING WHEEL GOVER w.cocomvveoeeeeeeereeseeeessseseenssescensessssse s esssseesse e 1
104 | 71047-GO1 | DECAL (E-Z-GO) worrvveoeeeoeeeseseeesseeeeemssseeessesssssesssssessessesessesessssseesssessisessseses e 1
105 | 74405-GO1 | DECAL (CUSHMAN) ... ooovoeoeeeee oo eeeeeeoeeeeeeseeeeeessses e seeeseeeeseeeseseeseesee e 1
106 | 71948-GO1 | STEERING WHEEL covvoooeeeeoeeeeee oo eeeeeseeeeeseses e seeese e s eess s seesee e 1
107 | 71950-GOT | CLIPBOARD .ot eeeeseees e eesseessesseesseseseseeseeeseessseeseeesenes 1
108 | 71949-GOT | HUB COVER ...ooooooeeeeeeeeeoeeeeeoeeeeoeeeeee oo 1
109 | 14390-G2 LOCK NUT, 5/8 = 18 oveoovveeeeveerseeseesesseeesesesseesssssmessessesenesesesessesseeses s eesssnssssesnes 1
110
111 | 27205-Go1 | TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 112 - 114).............. 1
12 50641-G1 RUBBER BOOT ..o e e 1
13 | 50200-G2 SLOTTED NUT, /16 = 20 ... seeeeoeoeeee oot 1
114 | 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) ... vvoeeeeeeeeeeeeeeeeeeeveeeeeeeernereeens 1
115 | 10389-G3 GREASE FITTING, STRAIGHT covvverveeoeeeeereeeeeeseeseeseeeseseeeseseseesessesseeseesssesas 1
116 | 10387-G2 COTTER PIN, 3/32" X 1" LG voeeevveerieeeereseveeseeseesseseessesessssesssssessssesessessenasssaon 1
"7

Service Parts Manual Page M-10




éfLFRONT SUSPENSION/STEERING (JAN. 2001) Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
118 27205-G02 TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 119 - 121) .......... 1
119 50641-G1 RUBBER BOOT ..ottt et 1
120 50209-G2 SLOTTED NUT, 7/18 - 20 it 1
121 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD).......cooiiiiire e 1
122 10389-G3 GREASE FITTING, STRAIGHT ...t e 1
123 10387-G2 COTTER PIN, 3/32" X 1" LG ettt et et 1
124
125
126 70876-G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 127 - 131) o 1
127 70897-G02 THREADED ROD (24" LG) oo e 1
128 70902-G01 TIE ROD END (LEFT HAND THREADS) .....ceiiiii e 1
129 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) .....cciiiiiireiee e 1
130 70902-G02 TIE ROD END (RIGHT HAND THREADS) .....oiiiiiieee et 1
131 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) ..o 1
132
133 00734-G1 LOCK NUT, 7716 - 14 oot 2

Page M-11 Service Parts Manual



Service Parts Manual

Page M-12



| FUEL SYSTE

Gasoline Vehicle

Front of Vehicle

Carburetor

25

To Crankcase
Pulse Fitting

Page N-1

Service Parts Manual



e

FUEL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 72092-G01 | FUEL TANK (FOR VEHICLES WITHOUT GAUGE) w...covvreereeeeeee oo 1
2 72282-GO1 | FUEL TANK CAP ... 1
3 72229-G01 | FUEL LEVEL SENDER ADAPTER .....cooeeieeeeeeeeeeeeee e seeseeeeeseeeseseeseseeeenesenresen 1
4 72230-GO1 | SCREW, #6 - 32 X 1/2" LG ceoreereeeeeeeeeeeeeeereeeeeeeeseeseeseseseses e seeeeseesesesen e 2
5 20048-G2 FUEL LEVEL SENDER (ELEC. FUEL GAUGE) (INCLUDES ITEMS 8, 7)......... 1
6 * GASKET «. e ee e e e eeee e ee et se oo se e eee e eeee 1
7 72232-G01 SCREW, #10 - 32 X 3/8" LG rveeeeeeeeeo e eeeeeee s seeee e ees e see e 5
8
9 72092-G02 | FUEL TANK (FOR ELECTRIC FUEL GAUGE) ..o 1
10 00438-G1 BOLT, 5/16 - 18 X 1 1/8" LGive.eeereeeeeeeeeeeeseeeeseeeeseseess s seesesseesee s eesenseeesenen 2
11 00559-G8 WASHER, 5/16" ....oeoeeeeeeeseeeeseeeessseeeeee s e seeeeseeeeseseses s sevesseeeeesees e sesenssese s 4
12
13 11098-G6 LOCK NUT, 5/16 = 18 e see e eeeeeeeeeees e eeseesse e eee e esee e e ees e se s 3
14
15 14099-G2 FUEL TANK CAP WITH GAUGE
16
17 18287-G2 FUEL PICK UP TUBE ..o eeeeeeeeeeeeeeseseeseceeeeeesseeseeeesseeeseseeseeesessesseseesssesenseseneons 1
18 72084-GOT | FUEL FILTER ooooeeee oo eeee e eeeeeeeeeeees e seeeee e se e eee e 1
19 25346-G11 | TUBING, 4" LG (BULK) .o...cvereereeeeeeeee oo eeeeeeeeeeeeeeeeseseeeeseses s se s see e 2
20 18292-G1 CLAMP ..ot ee et eee s ee e ee e 5
21 72021-GOT | FUEL PUMP ... oo 1
22 00114-G6 SCREW, 1/4 - 14 X 3/8" LG c.ooeeeeeeeeeeoeeeeeseeeeeeeeeeees e seesese e eesesesenssee e 2
23
24 25346-G6 TUBING, 26" LG (BULK) ..eeeoeee e seeeeeeeeeeeeeees e seeees e eeeseseseeseeeseneee AR
25 11391-G4 HOSE CLAMP ...t eseeeee e see e eeeee e ses e eeseeeeee e seerons 3
26 27184-G01 | PULSE TUBING, 26" LG (BULK) ... eeeooee oo AR
27
28 17618-G1 WIRE TIE oo eeeeseeeess e es e e eeese s s ees s seesees e ees e sesenese e 3
29 32617-G2 VINYL TRIM, 14" LG (BULK) «..veoeeeeeeeeeeseeeeeeeeeeeeeees e seesessseeee s sesenseeese s AR
30 26459-G01 | LABEL (UNLEADED GASOLINE ONLY) ... cooioereeeeeeeseeeeeeee s seeeseesesceseeeeee 1

Service Parts Manual Page N-2



LREAR AXLE - SINGLE CABLE SHIFTER Gasoline Vehicle

1 - Includes Items 3 - 23

s

@5

21

Page P-1 Service Parts Manual



e

REAR AXLE - SINGLE CABLE SHIFTER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 74520-G01 | REAR AXLE (13.32:1) (INCLUDES ITEMS 3 = 23) ...ooomveeeeeeereeeseeeseeessee oo 1
2
3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG c...vvveveeeeeeereeee e eeesersennenes 5
4 26824-G01 FLANGED BOLT, M8 X 1.25 X 110 MM LG +..eoveeee e ceseee e 2
5 * BOLT, M8 X 1.25 X 148 MM LG «.....oovoeeeeeeeeeseeeseeeseeeee e es e eeeenee 2
6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG +..eoveeeeeeeeeeee s 1
7 72269-G01 FLANGE NUT, M8 X 1.25 MM........ioveeeeeereeeseeeseeeeeeeeeeees s eeseeseeee s eeeeeee 12
8 26768-G01 OIL CHECK PLUG ..ot ee e eeeee e eee e 1
9 26769-G01 GASKET, 8 MM ..o 1
10 26770-G01 OIL DRAIN PLUG ... eeeeeeeeess s eseceeee e sseees e ssee e ss e 1
11 26771-G01 GASKET, T4 MM ..o eeeese e see s seeeeeesee e eere e seeseeens 1
12 26772-G01 OIL FILLER PLUG ... oottt eeeeeee e see e seeeeeeens 1
13 26761-G01 INPUT SHAFT SEAL ..ot eeseeee e ees e seeeeess e 1
14 26762-G01 SHIFTER SHAFT SEAL ... 1
15 72259-G01 AXLE SHAFT SEAL ..ot eeee e eseee e eeeeeeee s e 2
16
17 72249-G01 AXLE TUBE (DRIVER SIDE) w..oovoeeeeeeeeeereeeeeeeeeeeseeseeeseeeseeeee e sessseseeeseeons 1
18 72248-G01 AXLE TUBE (PASSENGER SIDE) ... oeeieeereeeeeeeeceseeeeeess e seee s 1
19 72056-G01 AXLE SHAFT (DRIVER SIDE) «..ceoeeeeeeeeeeeeeeseeeeeeeecesee s 1
20 72057-G01 AXLE SHAFT (PASSENGER SIDE) ......oeeoeeeeeeeeeeeeeeenee e eeeeeseeeese e esene 1
21 26814-G01 RETAINING RING ..o e 4
22 26811-G01 BALL BEARING . ......cvooeeeeveeeee oo eesee e veese e sesse e ssseeseeseseee s eeeseeseeeseesensesee 2
23 72260-GO01 FLANGED BOLT, M10 X 1.5 X 23 MM LG c..vcerreeeeeeereeeeee s eseeeeeerennenee 10
24
25
26 72017-G01 | AXLE BRACKET ..o e 1
27 26830-G01 | LOCK NUT, M8 X 1.25 MM ......coeooeieeeceeeeeeseeeeeeeeeeeees e eeseee e ess s s 2
28 75048-G01 | SPACER, 1727 w.oooeoooeeeeeeeeeeeeoeeesee e ees e eeeese s sesees e s sesen e ee e sere e sens e 1
29
30

Service Parts Manual Page P-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 72347-G01 DIFFERENTIAL SCUFF GUARD KIT (INCLUDES ITEMS 32 - 33) ...vvvvevvieenn, 1
32 72349-G01 DIFFERENTIAL SKID PLATE .. et 1
33 26824-G01 FLANGED BOLT, M8 X 125 X 11O MM LG ....cooooiiiiiirciir e 2
Page P-3 Service Parts Manual



iLGasoline Vehicle REAR AXLE - SINGLE CABLE SHIFTER

Service Parts Manual Page P-4



Gasoline Vehicle

1 - Includes Iltems 3 - 27
32 - Includes ltems 33 - 34

Page P-5

Service Parts Manual




;LGasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

REAR AXLE - DUAL CABLE SHIFTER

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 72246-G01 | REAR AXLE (13.32:1) (INCLUDES ITEMS 3 = 27) coeoeeeeeeeeeeseeeeeeeeeeseeeseeeene 1
2
3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG +...eovee oo ereeseresemsnens 7
4 26824-G01 FLANGED BOLT, M8 X 1.25 X 110 MM LGi...o.eoeeeeeeeeeese e eeeeeeer e 1
5 72053-G01 FLANGED BOLT, M8 X 1.25 X 120 MM LG ..o s 1
6 72052-GO1 FLANGED BOLT, M8 X 1.25 X 130 MM LG ..o s 1
7 26826-G01 LOCK WASHER, 8 MM ......ccoeereeeieee e seeeeeeese s seeeee s s eeseseeeeese e 14
8 26827-G01 NUT, M8 X 1.25 MM+ eee e seee e seese s seens 14
9 26768-G01 OIL CHECK PLUG ..o e 1
10 26769-G01 GASKET, 8 MM......eooeeeeeeeeeeeeseeeeeeeseceeseeseee e seeees s seeessesseess e eereeeeeseesenens 1
11 26770-G01 OIL DRAIN PLUG .....ecveeeeeeeeeeee e eceeeeeeee e eeee e veneseeseeenees e e sensenons 1
12 26771-G01 GASKET, 14 MM......oeoieeeeeeeeeee e eee e se e ee e eeee e eeens 1
13 26772-GO1 OIL FILLER PLUG 1.ttt ceeeeeeeeee e see e seeeenens 1
14 | 26761-GoO1 INPUT SHAFT SEAL ..o 1
15 | 26762-GO1 SHIFTER SHAFT SEAL ... eeeeeeeeeeeeees e seee e seeee s se e 1
16 26766-G01 AXLE SHAFT SEAL ..ot eeseoeeveeeeee e eeee e eseess e eseees e sere e see e, 2
17
18 72249-G01 AXLE TUBE (DRIVER SIDE).....coeoeveioeeeeeeeeeeeeeeeeeseeeeeees e eeeeese e 1
19 72248-GO1 AXLE TUBE (PASSENGER SIDE) .....oeeeeereeeeeeeeeeeeeeeeeeeeeeseeeeseeee e 1
20 72056-G01 AXLE SHAFT (DRIVER SIDE).....cooeeeveeeeeeeeeeeeeeeeeeeeenee e eeeeeseeese s eeseen 1
21 72057-G01 AXLE SHAFT (PASSENGER SIDE) ..o 1
22 26814-G01 RETAINING RING .....eooeeeeeeeeeesee e seeeee s s seeees s s eseeseeessesennesen 4
23 26811-GO1 BALL BEARING .....eeo.eeeeeeeeeeeeeeeeeeeeesecessesese e seees e seseessesseess e eeseeenesensenens 2
24
25 72260-GO1 FLANGED BOLT, M10 X 1.5 X 23 MM LG +..eoveeeeeeeeeeee s 10
26
27 | 26815-Go1 SHIFTER CABLE BRACKET .....eeoveeeeeeeeeeseeeees e eeeeeesee e 1
28
29 72017-GO1 | AXLE BRACKET woeoeeeeeeeeeeeeeeeeeesee e eeessesseeees e s e es s seseee e esesesn s 1
30 75048-G01 | SPACER, 172"« oo ee et eeeeee e ee e se e 1

Service Parts Manual




| REAR AXLE - DUAL CABLE SHIFTER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31
32 72347-G01 DIFFERENTIAL SCUFF GUARD KIT (INCLUDES ITEMS 33-34) .....cccoceoe. 1
33 72349-G01 DIFFERENTIAL SKID PLATE ...ttt eneen e e e ee e s eeeed 1
34 26824-G01 FLANGED BOLT, M8 X 1.25 X 11O MM LG...coovviiiiiiviie e, 2
Page P-7

Service Parts Manual



‘ Gasoline Vehicle REAR AXLE - DUAL CABLE SHIFTER

Service Parts Manual Page P-8



:

Gasoline Vehicle

REAR SUSPENSION

Page Q-1 Service Parts Manual



;LGasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

REARSUSPENSION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70506-G01 LEAF SPRING SET ...ttt e 1
2 72618-G02 U BOLT, 378 - 16 ettt e b e et 4
3 00560-G1 WASHER, 378" ... s 8
4 11098-G5 LOCK NUT, 3/8 - 16 . ettt e e e 8
5 74345-G01 LEAF SPRING SET (REFRESHER) .....c.oociiiiiee e 2
6 70291-GO1 FLANGED BUSHING .. ... .ooiiiiii ittt 12
7 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG ..o 2
8 12262-G1 LOCK NUT, 3/8 - 16 ... ettt ettt et 2
9
10
11 70289-G02 SPACER . .o e 4
12 00429-G4 BOLT, 3/8 - 168 X 3 1/2" LG ettt et 4
13 70290-G01 SHACKLE PLATE ...ttt st e e 4
14 11098-G5 LOCK NUT, 378 - 16 .ot e ne e 1
15 70790-GO1 SHOCK ABSORBER (REFRESHER)........ccoiiiiieiieire e 2
16 70324-GOA1 SHOCK ABSORBER ..ot e 2
17 10435-G1 WASHER (SHOCK ABSORBER] .....oo e 8
18 10194-G1 RUBBER BUSHING........oooii ittt 8
19 00532-G6é NUT, B/8 - 2 e 4
20
21 70492-G0A1 RUBBER BUMPER ...ttt e 2
22 00968-G01 LOCK WASHER, 1O MM ...t 2
23 00974-GO1 NUT, MTO X 1.5 e e e e 2

Service Parts Manual

Page Q-2



‘ REFRESHER UNIT Gasoline Vehicle

Front of Vehicle

\Ce

REFRESHER UNIT MOUNTING
FRAME AND SEAT BACK SUPPORT

WINDSHIELD, MIRROR AND
TOP MOUNTING PLATE

Page R-1 Service Parts Manual



REFRESHER UNIT

Canopy ltems 1 Is Refresher Unit Complete

Mounting

Plate

Front Strut—]

Located
On Underside [tems 53 - 60 not shown

Of Lids 40
Located

On Underside
Of Lid

Service Parts Manual Page R-2



éiLREFRESHER UNIT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 74434-GO1 REFRESHER UNIT (COMPLETE) (INCLUDES ITEMS 3-49)......cociiiniiend 1
2
3 35790-G01 BRAGE . ... e s 2
4 00440-G2 BOLT, 5/16 - 18 X 2 1/4" LGi...oi et 4
5 00905-G8 LOCK WASHER, 5/16" (BLACK]) .....ooiiiieeieee e 4
6 11098-G6 LOCK NUT, 5/16 = 18 ..ottt et 2
7
8 74421-GO1 REFRESHER UNIT MOUNTING FRAME (FRONT) ...ccocviiiiiiiniieeneeee, 1
9 74392-GO01 ENGINE ACCESS DOOR ..ot 1
10 33121-GO01 ACCESS DOOR HINGE ......oiiiiii ittt 1
11 001086-G6 SCREW, 12 -24 X 3/4" LG oo e e 4
12 00414-G5 BOLT, 1/4 - 20 X 1/2" LGi..erieii ettt et 4
13 00891-G2 LOCK NUT, 1/4 = 20 ..ottt ettt et e 4
14 10570-G10 RIVET, 5/32" (STAINLESS STEEL) ..ot 2
15
16 74394-GO1 REFRESHER UNIT MOUNTING FRAME (REAR)......coooiiiiicicireee 1
17 74389-GO01 SPACER .o e s 2
18 00438-G8 BOLT, 5/168 - 18 X 1" LGi...oeiiii ittt et 4
19 00439-G8 BOLT, 5/16 - 18 X 2" LG .oieeiiie ettt ettt et 4
20 00559-G8 WASHER, 5/18" ...t et 8
21 11098-G6 LOCK NUT, 5/16 - 18 .. e 6
22
23 74387-GO1 SEAT BACK SUPPORT (DRIVER SIDE) ..o 1
24 74387-G02 SEAT BACK SUPPORT (PASSENGER SIDE)......ccooioiiiieie e 1
25 74433-G01 SIDE COVER ...ttt et e 2
26 00438-G8 BOLT, 5/16 - 18 X 1" LG ittt 4
27 00559-G8 WASHER, 5/168" ...t et e 4
28 11098-G6 LOCK NUT, 5/16 - 18 ..o e e 4
29 75045-G04 FRONT STRUT ..ot e e e 1
30 75048-G01 SPACER .t 2

Page R-3

Service Parts Manual




;LGasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

REFRESHER UNIT

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 00905-G8 LOCK WASHER, 5/16" (BLACK) ........cereeeeeeererees e seseeeseeeseeseeesseessresseneees 4
32 00879-G1 WASHER, 378" X 1" oo oeeeeeeeee e eee e eeee e 6
33 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LG vvoeeeeveeeseeeeeseeees e seeseeeseeesssesseeeeseserese s 4
34
35 16705-G5 BOLT, 174 = 20 X 1 172" LG oo eee s see e eee s seeeenens 2
36 00559-G7 WASHER, /8" ..o eeeeeee ettt eeee e 4
37 00891-G2 LOCK NUT, 174 = 20 eeeeee e eee e see e 2
38 74191-GO1 TOP MOUNTING PLATE ... eeeee e ceeeeeeeese e 1
39 36002-GO1 DECAL (WARNING) ... e 3
40 35991-G01 DECAL (WARNING) ... eee e s s seeses s s eseeseeesee e 1
41 74202-G01 Y TT=T=Te] = XS 2
42 74203-GO1 MIRROR MOUNTING BRACKET -.......cooeeeeeeeeseeereeeeseeeeee s eee s eeeens 2
43 75021-G03 WINDSHIELD ...t seeeeee et ee et se e 1
44 16705-G6 BOLT, 174 - 20 X 1 8/8" LG oo 4
45 72147-G01 RUBBER GROMMET ... eese e seeesee e s eeee e se e 4
46 23726-G7 SPACER ...t eeeeeeeeee e ee e eees e eseese s eee et eee e s e eere e e e erons 4
47 00660-G7 WASHER, /4" ..o eveseeeees e ee e eseeeee e eee e eeese e eesne s 8
48 00891-G2 LOCK NUT, 1/4 = 20 seeeee s seeeee s s see e s 4
49 75124-G01 UYL= TR 2
50
51
52 ITEMS 53 - 60 NOT SHOWN
53 74346-G01 | SIGN BOARD........ooeoeeeeeeeeeeeeeseeeeeeeee e eve e see e s e eeeeeeeese e seese s eeeesee s 2
54 75793-G01 |  CONDIMENT TRAY ..ooreeeeeieeeeeeeeeeee e eeeeeeeeeeeesee e seeeee e ee e seese e eeee e 1
55 75794-G01 | BOTTLE CADDY -..ooeeeeeeeeeeeeeeeeeeeeeee oo eeeeee e e se e se e 1
56 75795-G01 | CASH DRAWER ... oo e 1
57 75796-G01 |  MINI BOTTLE CARRIER ......voveeeeee oo e eeeeeee e seee e eeeeeee 1
58 75797-GO1 | HUMIDOR ... oo eeeseeeeeeeee e eveseeeeee e e e eeeseeesnseseeesseese s eeeess s 1
59 75798-G01 | CREDIT CARD MACHINE MOUNT .....oveeeeeeee e eeeeeee e eeseseeeesnee s 1
60 75891-G01 | FOOD WARMER . ......ocooeeeeeeeeeeeeeeee e eeeeeeeee e ee e se e eere e eeeenee 1

Service Parts Manual



éiLREFRESHER UNIT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.

61 THE FOLLOWING SERVICE PARTS AND ACCESORIES ARE AVAILABLE

FROM 19TH HOLE MARKETING, INC, 400 E. COMSTOCK DRIVE,

CHANDLER, AZ 85225, PHONE: (480) 497 - 8280
62 |EZRAMI00B4 | CANOPY «..coooooeeeeeeeeeeoeeee oo eeees e ees e eess e eeeseeesee s seseeeeesseessees e eeneee 1
63 |H1092 SELF TAPPING SCREW, 10MM X 1/2" LG o.rcvveeeeeeereecoeeseseesoseesseeeeeeeessesnsenn 40
64 |EZRAMI0060 | CANOPY FRAME (REARD) ..ooovvoieeeeeeeeeeeeeeeeeseeeeeeseeeseeseesessses e esseeseeessseseeeens 1
65 |EZRAM10061 | CANOPY FRAME (FRONT) ..oooooeooeoeeo oo 1
66 |H1075 BOLT, 1/4 = 20 X 2" .oooeveeoeeeveeeeeeseeeseessssseseseeseeesessnessesseesssesesess s sessesessessssessraon 7
67 |H1077 BOLT, 1/4 = 20 X 1 1/4" LG eovvveeeereeseeeeeseseveeseeseesssseessessssesesessseessssesessesssnessraon 2
68 |H1079 WASHER, /4" oooe oo eeveeeeeeseseees oo ee s ee e ee e eesseneeses e seeseeaeees 18
69 H1078 LOCK NUT, 174 = 20 e 9
70
71 |H1083 BOLT, 5/16 - 18 X 1 1/4" LGivveereveeeeeeeeesseoeeseeeseeesseeseeeseeeeeseesseeeeeesseesssseessesenens 4
72 |H1019 WASHER, 5/1B" ovvooevereseeeeereeeeesseeessesseesseseesssmesses s s essceneessssseesssssessssesessesser e 8
73 |H1017 LOCK NUT, 5/16 = 8 eevveereveeseeeseesseessceeeesseeesssseeesssseeesesessesassesseessesseenesssenssss s 4
74 ITEMS 75 - 106 NOT SHOWN
75 |EZRAM10033 | COLD STORAGE DOOR, FRONT w.ovvooooeeeeeeeeeeeoeeeeeesesesre e eeeeeeseeeeeseseeseeseeseees 1
76  |EZRAM10037 | COLD STORAGE DOOR, REAR ....ovooooeeseeeeeeeeeseeeeessereseeesoeseseeeessseeseseeesoe 1
77 |EZRAM10041 | CONSUMABLE ICE DOOR ..o 1
78 |EZRAMI0022 | CANOPY UPRIGHT w..oooooveerseeeeeeeeeeeeseeesesesseeeesseeseeseses e ssees s esesosesessensse e s 1
79 |EZRAM10069 | HOSE MOUNTING BRACKET ..coovvveeeeeeeeseeeersesseesssescesssesseseseseeesessesesssseeeeens 1
80 |H4007 COMPRESSION HINGE <. ee e esees e e seese e sessesesseseeeeeesaen 1
81 |EZRAMI0075 | TRASH DOOR HINGE . .ooeooooeeee oo eeeeeeeeeeeeeseeeeeessses e seeeseeeeseeeseseeseeseeesees 1
82 |B6001 TRASH BIN ... oot 1
83 |H4008 TRASH DOOR LATCH ..o eeeeeeeee e see e seeseeeeee e eeeeeeeeeeeseseeeee 1
84 |EZRAM10045 | TRASH DOOR COMPARTMENT .......omorvveeseeessseseenssescenseesseeseseeessssenesseseeeeees 1
85 |M6003 DOOR SEAL GASKET ....ooevvveeeeveeesieeeeeeseveeseeseessessessessssesessssseessssesessesssnssssaon 1
86 |H2006 LOCK (COLD STORAGE DOOR) .....vveoeeeeeeeeeeereeseeeeeeseeeseseeesessssseeseeessssaen 1
87
88 |EZRAM10069 | HOSE MOUNTING BRACKET ... voeooreeeeeeeeeeseeeeeeeseeseseeeesssee e esseeseeessseseeeens 2
89 |H5012 SPIGOT VALVE ..o 2

Page R-5

Service Parts Manual




;LGasoline Vehicle

REFRESHER UNIT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
90 |H5000 DRAIN HOSE, 36" LG . ..ottt et 1
91 | H5007 HOSE ADAPTER, 3/4" X 172" et 2
92 |H5006 COMBINATION ELBOW ... 3
93 |H5005 COMBINATION TEE ... e 1
94 |H1070 HOSE CLAMP ... ettt 1
95
96 |B10000 TOUCH UP PAINT REPAIR KIT ..o 1
97 |EZRAM100010| DOOR ACCESSORY MODULE (LEFT)...cooiiiieeeieeereceee e 1
98 |EZRAM100012l DOOR ACCESSORY MODULE (RIGHT) ...oiiieeee e 1
99 |H4009 LOCKING LATCH ..ottt e 1
100 | B90O1 CUP DISPENSER ...t e 1
101 | B9002 CUP DISPENSOR COVER RING........oooiiiiiieeie e 1
102 | BO0O03 CUP DISPENSOR COVER SPRING......c.cooitiiieienee e 1
103 | B6011 AIRPOT, 3.75 LITER (STAINLESS STEEL)...ooiiiiieie e 1
104 |EZRAM100020] AIRPOT RACK ASSEMBLY .....oiiiiiiiiie e e 1
105 | H800 DOOR HINGE (STAINLESS STEEL)....ceeiiiiiiiecc e 1
106 |M1002 CUSHIONING ADHESIVE TAPE ... e 1

Service Parts Manual Page R-6



Gasoline Vehicle

1 - Includes ltems 2, 3
12 - Includes Items 13, 14

Page S-1

Service Parts Manual




;LGasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

SEATING

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71664-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2, 3) cecveiiiie e 1
2 71602-G™* VINYL SEAT BOTTOM COVER ..o 1
3 71012-GO1 VINYL TRIM (SEAT BOTTOM) ..cciiiiciieee i stiie e e st ees s ssneee e 1
4
5 71610-GO1 SEAT HINGE ...ttt e e e e e e e s e e s s e e e e s nnnees 2
6 00720-G08 SCREW, #12 - 14 X 1" LG oottt e 6
7
8 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) .....coiieiiieiii e e 1
9 71702-GO1 HIP RESTRAINT (DRIVER SIDE) .....oooiieeeeeee e 1
10 71204-GO1 BOLT, 174 - 20 X 7/8" LGi..eeviii it cieee e sneen e 8
11
12 27546-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 13, 14) e 1
13 18144-G** VINYL SEAT BACK COVER ..ottt 1
14 18868-G3 PLASTIC SEAT BACK COVER (BLACK) ... 1
15
16 71662-G01 SEAT BACK SUPPORT BRACKET ....cvviiiiciieiin et 2
17 71204-GO1 BOLT, 174 - 20 X 7/8" LG .euitiii et cetete et e s s snnen e 8
18
19 00559-G7 WASHER, 1/4" . oottt ettt e e e 4
20 00565-G7 LOCK WASHER, 174" ..ottt e e e e e e eee e 4
21 16705-G1 SCREW, 1/4 - 20 X 1" LG oo 4
22 71762-G06 SEAL (REFRESHER) .....cevviiii ittt e 1
23 71762-G02 SE AL i e et n e are s 1
24 00114-Gé SCREW, 1/4 - 14 X 3/4" LG ..ottt 2
25
26 17074-G1 BUMPER ... oo ettt et et 2
27
28 71783-GO1 SEAT SHIELD ..ottt e e snnen e sbnae s 1
29 16705-G3 SCREW, 1/4 - 20 X 3/4" LG ..ottt e 2
30 00559-G7 WASHER, 174" ..ot e ee et e e et e e s ee e e e e e e nnre e e e eenns 2

Service Parts Manual



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00565-G7 LOCK WASHER, 174" ... oot ettt s 2
32 15158-G1 ACORN NUT, 1/4 - 20 .ottt 2
33 74093-GO01 LABEL (WARNING).....o oottt e e e e e 1
34 13728-G1 RUBBER BUMPER ...ttt 2
35 00559-G5 WASHER, #10 . ettt 2
36 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG ....oovii e 2
37
38 71211-GO1 PLATE / LABEL (800 LB) (INCLUDES ITEM 39) ....oiiiiiiiierine e 1
39 71517-G03 LABEL (800 LB) ...ttt et e e 1
40 14601-G1 RIVET, 3/16" X 13/16" LG (ALUMINUM]) .....coormiii e 2
41
42 16705-G1 SCREW, 1/4 - 20 X 1" LG (REFRESHER) .....eeiiie e 4

Page S-3

Service Parts Manual




!

Gasoline Vehicle

SEATING

Service Parts Manual Page S-4



Gasoline Vehicle

’gLSTARTER / GENERATOR

tems 2 - 43
tems 3-5

1-

tems 10 - 13

tems 18 - 23

17
25-

tems 26 - 28

tems 33 - 37

32 -

tems 41 - 43

40 -

Service Parts Manual

Page T-1



e

STARTER/GENERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
1 27065-G01 | STARTER/GENERATOR (INCLUDES ITEMS 2 - 43). ..ceeeeereeeeenreeensnere 1
> 26870-GO1 ARMATURE (INCLUDES ITEMS 3 - 5) -ooovoooeeoeee oo 1
3 26871-G01 REAR BALL BEARING w.....ooveeereeeesreseeeseessseeeesreeseessessssesessssssesneseeons 1
4 26872-GO1 FRONT BALL BEARING .....vovvecreeeeeseseeeeeee s esesesessesseesees e sessseessesees 1
5 26873-GO01 BEARING HOLDER ... vvocoeeeeoeee e eeeeeeeeeeeeeeee e sees e seseeeeseeeeeeeessen 1
6
7
8 26875-GO1 FIELD COIL v eeeeeeeeeeeseseeeeeseeeeeesseeeseeeseeesees s eeseeseeseeeeeeeeseeeeeens 1
9 26876-GO01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13)......... 2
10 - NUT vt ses e sesesseeesess e eses s e essseesesessesenee s seseseeneseseseess 2
11 - LOCK WASHER ... seeseesese e sese s eseseseseesseesees e sessseensesees 2
12 x Y= = TS 2
13 . NE=TUTIy f= FR S 1
14 | 26877-GO1 POLE CORE SETSCREW ..ot 4
15 | 26878-Go1 FRONT COVER ... - veeeeoeeoeee e seeeeseeeeesseeeseesseeeeseesesseeseeseeseseeeeesseeeeeens 1
16 | 27879-Go1 REAR COVER ...veoooseeeeeeseeeesseeesessseessesseeesseesessees e eneessasesesesessesssesssnessesees 1
17 | 26880-GO1 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23)....vvceerereereerreonns 2
18 . TERMINAL .o eeeeeseeseee e e sees e sesseeeseeseeeeeesee 2
19 . Ty )= TR 2
20 - [NETU T o= TR 2
21 : WASHER ... 4
22 - LOCK WASHER ... eseesessess e eese s eseseseseesseesees s sesssssessesees 4
23 - NUT coveeeeeeeee e eseeseeesseeeeees e esee s seeeesssees e ssssenee s seseseeneseseseess 4
24
25 | 26881-GO1 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) ......coooee...... 1
26 | 26658-GO1 BRUSH. ..o e e s e 4
27 | 26882-Go1 BRUSH SPRING .o eeeeeeeeseseeseeessesssesssesseseeeseeseee 4
28 | 26883-GO1 BRUSH GONNECTOR ........vvvoreeveereeeeresesseeseeeseseeesesseeesessesessessesasssen 2
29
30 26884-G01 L TR 1

Service Parts Manual




| STARTER /G

ENERATOR

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 | 26885-Gof U = O — 1
32 | 26886-Go1 BRUSH AND PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37)........ 1
33 - NUT oo esseseeeeeesess s seseseesees s seass s seeesesessesseeesesseresese e senesen 1
34 . LOCK WASHER w..vvvoooeeeevveeeseseseseseesessesesssssesseseesesesesses s asesseessessseene 1
35 : SCREW ..ot seees e eese s e eeer e eeeeseeee 3
36 . SCREW .ot seees e eere s ees e s eeeeseeee 4
37 : SCREW ..ot se e e eese s e eeer e eeeeseeee 2
38 | 26887-Go1 BRUSH 1 COVER....coomooveerereeeeeeeseeeee e eeeees s seeees e seeseseseeseeeeseeeeeeseres e 3
39 | 26888-Gof BRUSH 2 COVER.......oooooveoeoeeeeeee oo eeeeeee oo 2
40 | 26889-GO1 HOUSING HARDWARE KIT (INCLUDES ITEMS 41 - 43) ovvvce e 2
41 . =10 SO 2
42 : LOCK WASHER -......coeeveeeeeeseeeeeeseeseeeeeeeeeseseeeseeeeeeseeses e eeeeseeeeseseeee 2
43 . ST 1= = DO 2
44
45
46
47 | 00938-G4 BOLT, 1/2 - 13 X 8" LG evvveeeeeeeeeeee oo eeeseeeesessees s sessesesees e seseseeseessesenss 1
48 00560-G3 LT 72N o L TR 2
49 | 00566-G3 LOCK WASHER, 1/2" oo eeeeeeeeseeeeeesee e eeeeeeeesesee e eeseseeeeseseseeeresess e 1
50 | 00533-G1 LU OO 1
51
52 | 28617-G01 | STARTER/GENERATOR ADJUSTER......oocmmmmemeeonsseerseressesssesinsseseesessssssssnsnn 1
53 | 00544-G5 JAM NUT, B/8 = 16 rreeeoooeeeveeeseess oo eeeseeseseesseesseseseeessesssee e sseseesssessee e 1
54 | 00532-G5 TR T T DO 1
55 00560-G1 WA S HER, 378 e 1
56 | 12064-G4 PUSH NUT, 5/16" oo oot 1
57
58 | 26414-G01 | STARTER/ GENERATOR BELT .. voveeeeereeeermesemssenseseseeressssssesessesseseseessssssesen 1

Page T-3

Service Parts Manual




j§LGasoline Vehicle STARTER /GENERATOR

Service Parts Manual Page T-4



i

STEERING (EARLY PRODUCTION) Gasoline Vehicle

1 - Includes Items 2 - 34
2 - Includes ltems 3 - 6
20 - Includes ltems 21 - 28
36 - Includes Items 37 - 48
45 - Includes ltems 46 - 48

(S

Front of Vehicle

STEERING SHAFT AND COLUMN

15 RACK, BELLOWS AND TENSIONER

Page U-1 Service Parts Manual



!

Gasoline Vehicle STEERING (EARLY PRODUCTION)

IDLER, TIE RODS AND MOUNTING
#'s within [ ] is hardware to mount steering housing to vehicle frame

To Passenger Side
Front Spindle

g\To Driver Side

? Front Spindle
4

81 - Includes ltems 82 - 84
85 - Includes ltems 86 - 88

Service Parts Manual Page U-2



éiLSTEERING (EARLY PRODUCTION)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70723-G02 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) .......... 1
2 75364-G01 STEERING HOUSING (INCLUDES ITEMS 3-6)..coiecie e 1
3 * SLEEVE BEARING .....oooiiii e e 1
4 * SLEEVE BEARING .....oooiieeecee e e 1
5 * FLANGED BEARING ... 1
6 10389-G3 GREASE FITTING, STRAIGHT ..ottt 1
7
8 00426-G6 BOLT, 378 - 18 X 3/4" LG ..ottt 2
9 18456-G1 GREASE FITTING, 90% ..o 1
10 70177-G01 RACK GUIDE COVER ......ooiiie et 1
11 70225-G01 GASKET ..o e e e e e e 1
12 70178-G01 COMPRESSION SPRING .......oiiiiiii et 1
13 70179-G01 RACK GUIDE ... ettt ettt et e 1
14 11391-G1 HOSE CLAMP, 1 1/4" e e 1
15 70041-G01 RACK COVER ...ttt e 1
16 11391-G1 HOSE CLAMP, 1 1/4" .ottt e 1
17 70183-G01 BELLOWS L. et 1
18 11391-G5 HOSE CLAMP, 3/4" .. oottt ettt 1
19
20 70724-G01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28)...cccoiii e 1
21 70717-G01 GEAR PINION. ..ot 1
22 15112-G1 BALL BEARING ... e 1
23 70190-GOA1 EXTERNAL RETAINING RING .......cooori e 1
24 70718-G01 STEERING BACK ...ttt e 1
25 70192-G01 RACK BALL END ..ottt 1
26 00532-G8 NUT, 7716 = 20 oot 1
27 18456-G1 GREASE FITTING, 90° ... .uitiiieceeeeeee ettt 1
28 70466-G01 RETAINER ..o e e 1
29
30 70184-G01 DL E R e 1

Page U-3

Service Parts Manual




;LGasoline Vehicle

STEERING (EARLY PRODUCTION)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70216-GO1 THRUST WASHER, 1 172" .t 1
32 70195-GO1 THRUST WASHER, 7/8" ...ttt e 1
33 00734-G6 LOCK NUT, 7/8 - O..ree ettt 1
34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG...ooriieieceeeee e 1
35
36 70360-GO1 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 48) ....occeoveeeiieene 1
37 14322-G6 STEERING SHAFT ...t e 1
38 70558-G01 COUPLING ...ttt e et 1
39 00550-G1 LOCK NUT, 1/4 - 20, 2
40 70227-G01 SCREW, 174 - 20 X 7/8" LGi...oiieeceeeee e e 2
41 70223-G01 GASKET ...t e e e 1
42 01034-GO1 BOLT, 3/8-16 X 1 1/2" LG WITH PATCHLOCK ....cooiiiiiiiiieee e 3
43 00878-G1 LOCK WASHER, 3/8"...coitii ittt ettt ettt ettt 3
44 70466-G01 RETAINER .. ..o e et e 1
45 28633-G01 STEERING COLUMN KIT (INCLUDES ITEMS 46 - 48) ......coccovneiereeeecns 1
46 * STEERING COLUMN ..ot e 1
47 28569-G01 STEERING COLUMN BUSHING ......oociicc e 1
48 01022-G01 SCREW, #6 - 20 X 5/16" LG ..eoiiiieieiee et 1
49
50
51 00470-G4 BOLT, 7/16 - 20 X 2 1/2" LG oot e 1
52 00734-G3 LOCK NUT, 7716 - 20 ..oiiee et s e e 1
53 01033-GO01 BOLT, 7/16 - 14 X 1 1/4" LG WITH PATCHLOCK ... .o 2
54 00566-G2 LOCK WASHER, 7/18" ...ttt ettt 3
55
56
57 71948-G01 STEERING WHEEL .....eoiiiie ettt et 1
58 71146-G01 STEERING WHEEL (LX/SE)...coiiiiiieeeceee e e 1
59 71949-G01 HUB COVER ... et e 1
60 71950-GO1 CLIPBOARD ...ttt et et s 1

Service Parts Manual Page U-4



éiLSTEERING (EARLY PRODUCTION)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
61 71147-G01 | STEERING WHEEL COVER ..o cesseee oo eeeee oo eeeeee e sesseeseeee e eee 1
62 | 71047-GOT | DECAL (E-Z-GO) oo eeee oo eeee oot 1
63 | 74405-GOT | DECAL (CUSHMAN)........ooooeeoeeeeeereeeeeeeesesseeseeeseeseesseeesesesseseessesseesseesseeseseeee 1
64 | 14390-G2 LOCK NUT, 5/8 - 18 ..eeoeoeeeeeeeeeeeeeoessss s seeseeesssessemseesessesesesss s aeesssesesssenne 1
65
66
67 | 70904-G02 | TIE ROD ASSEMBLY (INCLUDES ITEMS 68 - 72) .....cooveeereeeeeeeseeeeeseereceneeene 2
68 | 70855-G02 THREADED ROD (24" LG) w.cooeveeeeeeeeeeeeeseesseeeeeeseseseseseseseeeeeeeeessessees e 1
69 | 70902-GO1 TIE ROD END (LEFT HAND THREADS) .- oeooeo e 1
70 | 01069-GO1 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) ...corvvvvereereeeeeerenenes 1
71 70902-G02 TIE ROD END (RIGHT HAND THREADS) w....coomeveoeeeseeeeereeeeseeeeseseeereseeeee 1
72 | 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) .......ccoorereeeeeerereee 1
73
74 | 00734-Gi LOCK NUT, 7/16 = T4 oo eeeeee et 4
75
76
77 | 50209-G2 SLOTTED NUT, 7/16 = 20...c.ceeveeeeseeereereeeeeeeesesseseseesssesseeeseessseseseseeseessesensesn 1
78 | 10387-G2 COTTER PIN, 3/32" X 17 LG vveoeeeeeveeeeeeeeeeeesseeeeeeseeesseeeesees e eeeees e eseeseeesee 1
79
80
81 27205-G01 | TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 82 - 84) ................ 1
82 | 50641-Gi TU=T=T=I =T o ) A 1
83 | 50209-G2 SLOTTED NUT, 7/16 = 20.ceeeeeeeeeeeoreeeeeeeesesseeseeesseeeveeesees e seseseeseessenenssn 1
84 | 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) .....orrveeeeeeeeeeeeeeeeeeeeresseseeere 1
85 | 27205-G02 | TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 86 - 88).............. 1
86 | 50641-Gi TU=1=1=I 2 ="o o ) A 1
87 | 50209-G2 SLOTTED NUT, 7/16 - 20 c.eceoeeeeeeeeeeeeeeeesseeeeeeeeeseeeeeeeeesseeecesesseeseeesesseeses 1
88 | 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD).......cveeerereeeeeeeseseeceresseeenes 1
89 | 10389-G3 GREASE FITTING, STRAIGHT ....ooovveooeeeeeeeeesseee s sesveeeseee e eseeeeessesenses 2
90 | 10387-G2 COTTER PIN, 3/32" X 17 LG vveoeeeeeveeeeeeeeeeeesseeeeeeseeesseeeesees e eeeees e eseeseeesee 4

Page U-5

Service Parts Manual




‘ Gasoline Vehicle STEERING (EARLY PRODUCTION)

Service Parts Manual Page U-6



i

TRUCK BED, MANUAL LIFT

Gasoline Vehicle

1 - Includes ltems 2 - 42

106 - Includes Items 9, 11 - 42, 107 - 113

2,107

\

Page V-1

Service Parts Manual




Qo
2
G
>
@
=
=]
7
@
)

TRUCK BED, MANUAL LIFT

2

Page V-

Service Parts Manual



| TRUCK BED, MANUAL LIFT Gasoline Vehicle

77

RAMP - OPTIONAL

Passenger Side

BUATE M AN AN VA VA

L L A 0 W Y L

(Spacers Driver Side
as needed) 89

Page V-3 Service Parts Manual



;LGasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

TRUCK BED, MANUAL LIFT

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71711-G03 | TRUCK BED ASSEMBLY (40") (INCLUDES ITEMS 2 - 42) ......ooovveerereecreeneeen, 1
2 71719-GO1 BED FRAME (40" ..o eee e ee e eee e eeeee s 1
3 71714-GO1 SIDE PANEL (40", PASSENGER SIDE)......ovcooeeveeoeveessseeeeseeseesseseressonneons 1
4 71714-G02 SIDE PANEL (40", DRIVER SIDE) .....oveereremoeeeeveceneeeeessseeessseseerseesensssenne 1
5 16705-G3 SCREW, 1/4 = 20 X B/4" LG oo eeeeeeeeeeeeeee oo eeee e eseeeee s eseeeee 8
6 00915-G1 BONDED WASHER, 1/4" ... eeeeeeeeeeeeseee s sees e seseseeeeeeeeeseesseeseeeee 8
7 00559-G7 WASHER, 14" ..o eeeeeeeeeeeee e ee e ee e seeesesseeeseesee e 8
8 14390-G4 LOCK NUT, 474 = 20 ..o seeeeesseeeeeeeeeeeeeees e 8
9 14601-G8 RIVET, 3/8" X 11/16" LG (ALUMINUM) ... ooooooeoeeeeeeee e 2
10
11 71717-GO1 END CAP 1" oo eeeee s seeseseeee e eseeseesess s see s 2
12 | 16705-G6 SCREW, 1/4 - 20 X 1 3/4" LG eoreeveeeeeeeeseeeeeeeeeeeeeeseeeeeeeeeeeeeeeseesesee s 4
13 | 00915-G1 BONDED WASHER, 1/4" ... eeeeeeeeeeeeeeee s sees s eeeeeeeeeeee s eseeeen 8
14 | 14390-G4 LOCK NUT, 174 = 20 ... 4
15
16 | 71837-Go1 POST (PASSENGER SIDE) ....ooooooeeereeeeeesemeeeeeseeeeseeeeeseseseeeseeseessesssnsnseene 1
17 | 71837-Go2 POST (DRIVER SIDE)......couoveeeeeeeeereeeeeesseeeeseesseeeseeseessseseeesseseesessseenseene 1
18 | 71718-Go1 TUBE CAP (1 1/2" SQUARE) ......coooeveeeeeeeeseeeeseses e eeeeeeeeeeeeeseeereseee e 2
19 | 13437-G8 LOCK SCREW, 3/8 = 20.......oeeeeveeeeeeseeeeseeeeeeesseeeseeseeeeseseeeseeeeeeseseeesseeee 4
20 | 11027-G5 LOCK NUT, 878 = 16 cveeeoeeeeeeeeee oo seeeeeesseeeeeeeeeeeesees e ees e sesee e 4
21 71838-GO1 BUMPER ..o eee e ee oo eeeee e 2
22 | 16705-G3 BOLT, 1/4 = 20 X 3/8" LG ...oovveeeeereseeesseeeesees e eseesesssessesess e esesessessens 4
23 | 00915-G1 NS == T O 4
24 | 00559-G7 WASHER, /4" ..oooeeoeeeeeeeeeeeeeeeeeeeeeeee e ee e se e sesseee s eeeere 4
25 | 14390-G4 LOCK NUT, 174 = 20 ...coeeeoeeeeeeee e eeseeeeses e eee s sees e eseeee e eeeseeeseeeee 4
26
27 | 71732-Go1 TAILGATE ... eee et seeee e ees e 1
28 | 27666-GO1 HINGE oo ee s eeee e ss s s sees s s eee s eesnsmessseene 2
29 | 01002-Gos BOLT, 1/4 = 20 X 17 LG covvveeeeeeeeeeeeeeeeeeseees s seee e esees e sesesesseeseeseessesssnnne 4
30 | 00559-G7 WASHER, 1/4" . oooeeoeeeeeeeeeeeeeeeeeeeeeeee e see s e ee e eeeseeeseeseeesees e eeenre 4

Service Parts Manual




BED, MANUAL LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 14390-G4 LOCK NUT, /4 = 20 ..o e eeeeseve e see e e see s seees 4
32 71748-G01 TAILGATE KEEPER ..o e 1
33 16705-G3 SCREW, 174 = 20 X 3/4" LGurreoeeeeeeereeeseeeeeseeees e seeseeeseeesesesseeeesessr e 1
34
35 71083-GO1 TAILGATE CABLE ...t eeeeeee et 2
36 00106-G6 SELF-TAPPING SCREW, #12 - 24 X 3/4" LG ...vevoveeeeeeeseeeeeeeeeeeeeeee e, 2
37 00915-G1 WASHER, /8" ...t eeeeeee e eeee et et eeee e ee e se e 2
38
39 71794-GO1 LIFT HANDLE ... oo 1
40 00976-G08 SCREW, 5/16 = 18 X 1" LG erreereeeeeeseereserese s seeeseeseeesseessess e eeseesnesensesens 2
41 00559-G8 WASHER, 5/18"....eoeeeeoeeereeeeeeees s eseseeeees e se e eeeeseeeeseeeeeseeeeseeseeeesse s 2
42 11098-G6 LOCK NUT, 5/18 = 18 .eereeeeeeereeeeseeesseseeeeeeeeeesee s eeseseseeeseseesseeeee e ees e 2
43
44 70896-GO1 | BED PIVOT oo et 2
45 00764-G2 CARRIAGE BOLT, 5/16 X 1" LG ..ot eeeeeee e see e seeeessee 6
46 00559-G8 WASHER, 5/18" ...eoeeeeeeeeeeeveeeeeeeeeeeeees e seeeseeeeee s seses e sneseseess e es s ereeseeessesenresee 6
47 11098-G6 LOCK NUT, 5716 = 18 -.oereeveeeereeeeeeseeeereseeeeseeeeeseeesese v seeeeeseeenses e sese e senseeens 6
48 70291-G01 |  RUBBER BUSHING ......eeoeeeieeeeeeeeeeee e eeeeeeeeeeeesee e eeeeeeee e see e seese s 4
49 21682-G1 CLEVIS PIN, /2" X 2 778" LG cereeeeeeeeeeeeeeeeeeeeeeeeeee e see et veese e 2
50 21683-G1 COTTER PIN, 15/32" X 2 11/16" ..ot see e eeeeeeseen 2
51
52 71831-G01 | BED LATCH oo e eee e eeees e es e e sene s sesesn e 1
53 71704-G01 | HANDLE GRIP ..o eeeeeeeeeee e eeeseeeseeese s e seeeseeessesee s seeseeeeeesse s 1
54 71827-GO1 | LATCH BRACKET ..o eee e eee e se s eese e 2
55 01014-G03 | CARRIAGE BOLT, 1/4 = 20 X 3/4" LG ..o eveeeeeeeeeeeeeeeeeeeeeeeeeeeseee s s eeeeene 4
56 00559-G7 WASHER, /4" ..ot 4
57 14390-G4 LOCK NUT, 174 = 20 ... see e eee e ee e eeeeeese e eseee 4
58 71707-G02 |  EXTENSION SPRING.......cooeeeeeeeeoeeeeeeeseeeeeeeseeeseeeseeeseeeseseeseessseeseeseseessesse 2
59
60 71766-G01 | CATCH BRACKET ..o eee et ee s seese s 2

Page V-5

Service Parts Manual




;LGasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

TRUCK BED, MANUAL LIFT

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 00414-G6 BOLT, 1/4 = 20 X 3/8" LGuoreeeeevereeeeeeeseeese e eeeeeeeeeeseeeeeeeeeeses e sesseseesssseeseeeens 4
62 | 00559-G7 WASHER, 1/8" ...t 4
63 | 14390-G4 LOCK NUT, 174 = 20 ...ooveeeeeeeeeeeeeeeeeeeeeseeeeseeseeseseses s sses s sessessesesesseseeseeee e 4
64
B5 | 71673-GO1 | PROP BRACKET ...oooieeeeeeeoeeeeeeeee oot eeeeeee e eeeee e seeeee e eesen 1
66 71657-G01 PROP BOD ... e e e 1
67 | 00560-G3 WASHER, 1/27 oo ees e eeeeee e eee s eeeeesese e eeeeeee e ees e 1
68 | 15121-G1 WASHER, 1 174" X 3/8" oo oo eee e eeeeeeeeeeee e sesseeeseeeeeseseeeene 2
69 | 10387-G3 COTTER PIN, 3/32 X 3/8" LG oo.... oo 2
70 | 71901-GO1 | DECAL (E-Z-GO) covooroeeeeeoeeeeoeeeeeeeeeoees e eeseeee e eeeeeese s eseeeess e 1
71 74411-G01 | DECAL (CUSHMAN) .......cveoeeeereeeo e ceeees e seeeeeeeseeseeeeeseseeeeeeeeseeseeseeeeenes s 1
72 | 71771-G01 | LABEL (TILT WARNING) ..o eeeeee e 1
73 74234-G01 BED LINER, 40" ... ettt e 1
74 | 74235-GO1 | TAILGATE LINER ..o oo e 1
75 | 18436-G1 RIVET, 174" X 172" LG eveoeeeeeeeeeee oo seeeeeeeseeeeee s ees e eeeeeeeeseseeeeeeeee e 4
76 | 14601-G10 | RIVET, 316" X 3/8" LG weoreeoieeeeeeeeeeeeeeeeeceeseeeseeeeeee s seeeeeseesre s eeseeens e 6
77 | 71517-G03 | SAFETY DECAL ..ot see s essee s 1
78
79 | 28331-G01 | RAMP SUPPORT (PASSENGER SIDE)...... . ecoeeeeeeeeeeeeeeeeeeeeerseeeseeeeessereeerees 1
80 | 28331-G02 | RAMP SUPPORT (DRIVER SIDE) ...eoooeoeoeeeeeeeeeeee oo seeeeees e eeeeeeeeereseereee 1
81 00438-G8 BOLT, 516 - 18 X 1" LG oo 2
82 | 00559-G8 WASHER, 5/16" w..eeooeveoeeeeeeseeoessseeeesceeses e sesssesessessessesesseseesesseessseeseeesssssens 4
83 | 11098-G6 LOCK NUT, 5/16 = 18 w.oevereveeeereeeeeeeeesereseseeesessesss s sesceseesesssssesees e esssesesseesesee 2
84 | 00428-G6 BOLT, 3/8 - 16 X 2 3/4" LGiovooeveoo oo eeeee e seeseseeeeeeeee e e e seeseeeeeseeseeseeeenee 2
85 00562-G1 W A S HE R, 378 oo e 6
86 | 11098-G5 LOCK NUT, B/8 = 16 oot 2
87
88 | 20264-G1 UPPER RAMP ......oeeoeeeeeeeeeeeeeeeeeeeee v eeeeseese st ceseesesesssee s seesesesseesenee 1
89 | 20257-G2 LOWER RAMP.......eeoeeveeteeeeeseeeeeeeees v ese e seese st st eseesesessse s esseesenseesesee 1
90

Service Parts Manual

Page V-6




BED, MANUAL LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
91 20252-G1 PIVOT (PASSENGER SIDE) ....cveevereeeseeeeseeeeeeeeesseesssceseeeseseeeesees e eseesesnseseenens 1
92 | 20252-G2 PIVOT (DRIVER SIDE) ... oo 1
93 | 00427-G8 BOLT, 3/8 - 18 X 2" LG eureeeeveeeeveeeeeseeeeesecesseeeses e seeeesesceseeesesess s eseeseensseesennns 2
94 | 00562-G1 WASHER, 3/8" ....oeveoeeeeeeeeeeeeseeeeeees e eseseeseeeeseese s sseenereseseseeseseesesesenesseseneons 4
95 | 20275-G1 PIVOT SPACER ... e oot eee e e sees e ee e see e 2
96 11098-G5 LOCK NUT, 3/8 = 16 cer-eereeeeeeeeeeeeeeeeeeeveeseeeeeeeeese s e seese s se e eee e ees e 2
97 | 00439-Gé6 BOLT, 5/16 - 18 X 1 3/4" LG .oereeeeeeee e ceseeeeeeeeseeeeeeeseeeeseeeeeeveseeseeseseeeseeseenens 4
98 | 00569-G2 WASHER, 5/18" ..o eeeeeeeeeeereeeees e eeeeeeeseese s eee s eee s eeeee e eesesee e seseess e 4
99 | 00559-G8 WASHER, 5/18" ..o oo 4
100 | 11098-G6 LOCK NUT, 5/16 = 18 . ceeoreeeeeeeereeeeeeeeeeeseveseseeseseeseesseveseenesessens e esseses e ses e 4
101
102 | XXXXX-XX | BOLT, 1/4 - 20 X 7/8" LG (SEE BODY SECTION)

103 | XXXXX-XX | WASHER, 1/4" (SEE BODY SECTION)
104 | XXXXX-XX | LOCK NUT, 1/4 - 20 (SEE BODY SECTION)
105
106 | 71711-Go4 | TRUCK BED ASSEMBLY 48" (MANUAL DUMP)

(INCLUDES ITEMS 9, 11- 42, 107 = 113) et teeeeeeereeeeeeseeeereeeeeeeseeeeeseseeeseeseenens 1
107 | 71719-Go2 BED FRAME, 48" .....ooeooeeeeeeeeeeoeeee e eeeeeeeeeseeeeeseeees s seeeese s eee e 1
108 | 71742-Go1 SIDE PANEL (48", PASSENGER SIDE) ... 1
100 | 71742-Go2 SIDE PANEL, (48", DRIVER SIDE) .....ceeemeeeeeeeeeeeeseeeeeeesseeseees e 1
110 | 16705-G3 SCREW, 1/4 - 20 X 3/8" LG cvvvoeeeoeeveeer e seee e veseene e sese e ese e sesesse e 10
11 | 00915-G1 BONDED WASHER, 178" ...vooeeeoeveeeeereeeseeeseeeeeveseeneseeseeseeeese e sesenee e 10
112 | 00559-G7 WASHER, 178 eee e eeeeees e eee e veese e ee v sees e reeeeee e 10
13 | 14390-G4 LOCK NUT, 1/4 = 20....eooeeeeeeeeeeeeeeeeeeeeeeeeeeeee e seeese e eeeeees e sese e 10
114 | 74033-G02 | BED LINER, 48" .. ..oooeoeeeeeeeeeeeeeeeeeeee e eeeeeeeeeeeese e eeee e eeseeeee e seeess e 1
115 | 74036-G01 |  TAILGATE LINER, 48" oo oo 1
116
117 | 71789-G01 | DECAL, STRIPE «..ooreeeeeeeeeeeeoeeeeeeee e eeeeseeeees s se e eeeeeseeees s seessseseeesn e 1
118 | 71790-GO1 | DECAL (4 CYCLE 11 H.P. OHC / 1110 HAULERY) ..oveoeeeeeeeeeeeeeee e 1
19 | 71791-G01 | DECAL (JACOBSEN) ..ot eeeee e se e eeeeeees e 1

Page V-7

Service Parts Manual




‘ Gasoline Vehicle TRUCK BED, MANUAL LIFT

Service Parts Manual Page V-8



i

TRUCK

BED, ELECTRIC LIFT

Gasoline Vehicle

1 - Includes ltems 2 - 37
99 - Includes Items 9, 11 - 37, 100 - 106

2,100

@ 3,101

Page V-9

Service Parts Manual




!

Gasoline Vehicle

TRUCK BED, ELECTRIC LIFT

,,,,,,,,,,,,,,,,

RED from Battery
RED from Actuator

. To Gircuit Breaker ang
- Toggle Switch

To
Control
Harness

Service Parts Manual Page V-10



‘ TRUCK BED, ELECTRIC LIFT

Gasoli

ne Vehicle

(Spacers
as needed)

Driver Side

RAMP - OPTIONAL

86

\

A

W

N

)
)
R

W
\
N
Ty

A
W

Passenger Side

88
]ﬁ
= ]
i H
TN 7T l
e
i |
H
j ]
I
e
L
e

Page V-11

Service Parts Manual




;LGasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

TRUCK BED, ELECTRIC LIFT

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 71711-G01 | TRUCK BED ASSEMBLY 40" (INCLUDES ITEMS 2-37) ..cvvvoeereeceeeneneeeeree 1
2 71719-GO1 BED FRAME (40" ovoeeo oo eeeeeeeeeeeeee 1
3 71714-GO1 SIDE PANEL (40" PASSENGER SIDE)....c..evveeeeeeeeeeeresseeesesseseeseeessssessecs 1
4 71714-G02 SIDE PANEL (40" DRIVER SIDE) ......oveeeeeeeveesseeeveeeseeseeesssseseeeesessenemes 1
5 16705-G3 SCREW, 1/4 - 20 X B/4" LG .eoevvveereeeeeeeeeeseeeeeesseeeseeoeesees oo seeesseeeesseseeeie 10
6 00915-G1 BONDED WASHER, 1/8" .....cooevvereeeeeeeeeeseeeeeeesseeeseeoeesees oo eesees oo eseeseeesee 10
7 00559-G7 WASHER, 178" oo eee e eee st eeeeesee s ess s 10
8 14390-G4 LOCK NUT, 178 = 20 ..o eeeeeeeeeeeesseeeeeseeeeeeseseee s eeesseeessssenree 10
9 14601-G8 RIVET, 3/8" X 11/16" LG (ALUMINUM) ... oovvoeeeeeeeeeeeeeeeeeeeeee 2
10
11 71717-GO1 END CAP, 1" oo eeeeeeessseeseseeseeeesssees oo essees s eseerssene e 2
12 | 16705-G6 SCREW, 1/4 - 20 X 1 3/4" LG oeveeeeeeeeeeeeeeeeeeeeesee e eeeeeeeeseeseeeeressese e 4
13 00915-G1 WASHER, 174" .ot ee e e e e e a e e a e e e e e e e 8
14 | 14390-G4 LOCK NUT, 178 = 20 ..o eeeee 4
15
16 | 71837-Go1 POST (PASSENGER SIDE) .....ooveeeoeeereeeesesseeeeeceseereneseeseeseeeseessseessasesenne 1
17 | 71837-Go2 POST (DRIVER SIDE)......ovvveereeeeeerseeeemeesesseemeeeeseeseseseeseeseeeseessseesssesenne 1
18 71718-G01 END CAP, 1 1 2 et ettt e e e e e e e e e e e e ae e e e 2
19 | 13437-G8 LOCK SCREW, 3/8 - 18 X 2" LG v.eeoeereeeereeeeeeeeeeseeveaseeseeeeseessessseeseseesenee 4
20 | 11027-G5 LOCK NUT, 3/8 = 16 cvveevreereeeeeeees oo eesseeesseeesseeeeeseeeeeessseee s eeesseeessssessee 4
21 | 71838-GO1 BUMPER ..o eeeee oo eeeee e eeeee 2
22 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG .ooroevveooeeeeeeeesesseeereesssesseoeesees e seseseesesessenemsesn 4
23 | 00915-G1 BONDED WASHER, 174" ....ooomeevveoeeeveeeeeessees s sesveneesees e seseseesesessesensesnn 4
24 | 00559-G7 WASHER, 1/8" oo eee s eee et eeeeeeeeeseess s 4
25 14390-G4 LOCK NUT, 174 = 20 ..ottt et e e e e ae e e et e e e e reeeeeneneesbevennnnnns 4
26
27 | 71732-Go1 L[ KT =S 1
28 | 27666-GO1 HINGE <o eeeeeees s eseese e eesssees e seese e ee s eeeeseesees e 2
29 | 01002-GO8 SCREW, 174 - 20 X 1" LG vvevoeeeveeoeeeeveeeesessene s sessesesees e sesesseseessesensesn 4
30 00559-G7 WASHER, 174" .ot ee e e e e e e e e e e e e eeens 4

Service Parts Manual

Page V-12




BED, ELECTRIC LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
31 14390-G4 LOCK NUT, 174 = 20 reeeeoeeoeeeeeese e seeeeesseeseeeeseeeesessessessseesesseeesseesseeens 4
32 | 71748-Go1 TAILGATE KEEPER ... 1
33 | 16705-G3 SCREW, 1/4 = 20 X B3/4" LG ovvooeeveee e seesseesseesseeeesseesssssseessseseessssssessesseons 1
34
35 | 71083-Go1 TAILGATE CABLE ..o e ee e seee e eeaeesesseesesseeeseeseeeeessen 2
36 | 00106-G6 SELF-THREADING SCREW, #12 - 24 X 3/4" LG cv.ervveeeeeeeeeeeeeeseeeeee 2
37 | 00915-G1 WASHER, 14" e oveeeeeeeeeeeeeeeeeeeeeseeee s ee e eeesees e es s eeess e sessenseeseeeeessee 2
38
39 | 70396-GOT | BED PIVOT oo 2
40 | 00764-G1 CARRIAGE BOLT, 5/16 = 18 X 34" LG v..ouevveeeeeereeeeseeenereeessssseseeses e eessssessesne 6
41 00559-G8 WASHER, 5/16" w.evveorevveeessseessssseeesssseeeseseesessessonssssseeesssesesssssesesesseseessssensesnes 6
42 | 11098-G6 LOCK NUT, 5/18 = 18 oot eeve e eeeeeseesesseee e seeseees s eeeseeeseseeseeseeeeeee 6
43 | 70291-GO1 |  FLANGED BUSHING ... oveooeeeeeeeeeeeeeeseeeeeeeeeeeeeeee e eeeeeee e eee s ees e ee oo 4
44 | 21682-G1 CLEVIS PIN, 1/2" X 2 7/8" LGieooeeeooeeeeo oot 2
45 | 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG -veeeo oo eeeeeeeeeee e seeveeeseeeeeeeseeenne 2
46 | 71901-GO1 | DECAL (E-Z-GO) crvvverreeeeeeeeeeeeeeeeeesessseeseseseessessonessse s esssesessssseeesss s eeessaeessssnes 1
47 | 74411-GO1 | DECAL (CUSHMAN) .....cereeeeeeeeeeeeessceesseseeenseseeeaesseesesessesessssnssseseeeneseseseesss 1
48 | 71771-GO1 | LABEL (TILT WARNING) croovveoeeeeeeeee oo eeeeeeeeseseeseeesseeseeessseeseeeseses e 1
49 | 74165-G01 | CIRCUIT BREAKER MOUNTING BRACKET -....oooieeoreereeeeseeeeeeeeeeseeeeeseeeee 1
50 | 21320-G3 CIRCUIT BREAKER, 30 AMP, T2V ... eeeeee e seeveeeseeeeeeeseeeene 1
51 00150-G4 SCREW, #10 - 24 X 172" LG +ovvoeoeeooeoeoe oo 2
52 | 00565-G5 LOCK WASHER, #10......veeoreeeereeeeesesseressesesnsses s seecnessssssesssseesessenesssseensens 2
53 | 00526-G3 NUT, #10 = 24 ovvveeeeeeees s eenesseeeeeseseseseeseessseoseseessesenese s seeseseesesseseessseessesees 2
54 | 25976-G14 | 14 GAWIRE (RED 5") weoeooooeeeeoeeeeeeoeeeeeeeeeeeeeeee e seee e eeeeee e eene 1
55
56 | 27680-GOT |  TOGGLE SWITCH ooooooooeeoeoeoeeeoeoeeoeeeeeeeeeeee et 1
57 | 27447-G01 | TOGGLE GUARD (INCLUDES ITEM 58) ...oeooeeeeeeeeseeseeeeeeeeeeseeeeeeeeeseeree 1
58 | 27446-GO1 LABEL ... veeoeeeeeereeseeesesseeseessesseeesssesesesseesss e sees e eneseseseseesseeees s eesssneenserees 1
59 | 10570-G9 RIVET, 1/8" X 11/32" LGuurvvrrreeveeeeeeeeesieeseresseeeessesseesssesssses s sessseessssesesssses s 2
B0 | 71489-GO1 | SAFETY DECAL ..o eee e 1

Page V-13

Service Parts Manual




;LGasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

TRUCK BED, ELECTRIC LIFT

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

61

62 27612-G02 ELECTRIC ACTUATOR ... e e 1
63 27613-G01 SPACER . e e e 2
64 14443-G10 CLEVIS PIN, 172" X 3" LG.erieeii e e e 1
65 21683-G1 COTTER PIN, 2 11/18" LG ittt et 2
66 14443-G11 CLEVIS PIN, 172" X 1 7/8" LGttt ettt 1
67

68 74163-G01 WIRE HARNESS ...ttt e e 1
69 17618-G1 WIRE TIE e ettt e et et eeeeenees 8
70 74234-G01 BED LINER, 40" ..ot ee s e e 1
71 74235-G01 TAILGATE LINER ...t e 1
72 18436-G1 RIVET, 174" X 172" LG oottt e e 4
73 14601-G10 RIVET, 3/18" X 3/8" LG ...ciiii ittt et 6
74 71517-G03 SAFETY DECAL ..ottt e e 1
75

76 28331-G01 RAMP SUPPORT (PASSENGER SIDE}.....cccooviiiiie e 1
77 28331-G02 RAMP SUPPORT (DRIVER SIDE) ... 1
78 00438-G8 BOLT, 5/168 - 18 X 1" LGioeeiiieeit ettt et 2
79 00559-G8 WASHER, 5/18" .. ettt e e et e e e 4
80 11098-G6 LOCK NUT, 518 - 18 ..ottt ettt e et 2
81 00428-G6 BOLT, 3/8 - 16 X 2 3/4" LG ... 2
82 00562-G1 WASHER, 378" ... e e 6
83 11098-G5 LOCK NUT, 3/8 - 16 .ottt e 2
84

85 20264-G1 UPPER RAMP e e e e 1
86 20257-G2 LOWER RAMP ...ttt et 1
87

88 20252-G1 PIVOT (PASSENGER SIDE) .....ooooiii e 1
89 20252-G2 PIVOT (DRIVER SIDE) .....ooiiiiiii et e 1
90 00427-G8 BOLT, 3/8 - 18 X 2" LG ..o oeiieeeie ettt e et 2

Service Parts Manual

Page V-14




BED, ELECTRIC LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
91 00562-G1 WASHER, B/8" ... veeeeeeos e eoeeeeeeees e eee s ees e ees oo s seeseseeeees e sesseeeseeeseeseeeens 4
92 | 20275-G1 PIVOT SPACER ..o oot 2
93 | 11098-G5 LOCK NUT, 3/8 - 16 c.eooeveeeeeeeeeeeeeeeeeseeeseseesseseeseseesesssses s sessesseseseseeseesesee e 2
94 | 00439-G6 BOLT, 5/16 - 18 X 1 3/8" LG ... evvereeeeeeeeerereeeeeeeeesesressseseeseesesessseeees e eeeeeesesseesesee 4
95 | 00569-G2 WASHER, 5/16" -..eveoeeveeeeee e seeesees e see e eeeeeseee e ees s eeeeeseee e eeeeeees e eeseeeeen 4
96 | 00559-G8 WASHER, 5/16" w.-eveoeeveeeeeeoeeeeeeeeeees e ee e eeeeeseee e ees s eeseeesese e eeeeeeeseeseeseeeeen 4
97 | 11098-Gé LOCK NUT, 5/18 = 18 -.eeeeveeeeeeeeeeeeeeeve e eeeeeseesesseeseseeseeeesseeeeseeeseseeseeseeeeeee 4
98
99 | 71711-G02 | TRUCK BED ASSEMBLY (48") (ELECTRIC DUMP)

(INCLUDES ITEMS 9, 11- 37, 100 = 10B) vvvorvveereeresreeeeeemeeessssreseeseeeeseeesseseeseeee 1
100 | 71719-Go2 BED FRAME (48") ..o eeveo e eeeeeeeeee e eeeeeeeseeseseeeeeeeeee e e eesseeeseeseseneeeeenen 1
101 | 71742-Go1 SIDE PANEL (48", PASSENGER SIDE)....coeveoeeeeeeeeeeee oo seneeeeeeee 1
102 | 71742-Go2 SIDE PANEL (48", DRIVER SIDE) .....eeeoeveeeeee oo eeeeee e eeeeveseeeeseeeeeeee 1
103 | 16705-G3 SCREW, 1/4 - 20 X /4" LG ..o oeveooeeeeeeeeeeeeeeee e 12
104 | 00915-G1 BONDED WASHER, /4" +.....veoeeeeeeeeeeeeeeeseeressseeeeseesesssesesesseseeseeesesseesesee 12
105 | 00559-G7 WASHER, 1/4"...ovoeoeeeereseeeeseeeseee e es e seeeseseseeees s eeseeesessesesseeseseeessseses e 12
106 | 14390-G4 LOCK NUT, 1/4 = 20..... oo eeeeeeeeeee e eeeeeeeeeeee e ees e eeee e 12
107
108 | 74033-G02 | BED LINER, 48" ....ooooooeooeoeeeeoeeeeeeeeee oot 1
100 | 74086-GO1 | TAILGATE LINER, 48" woooooooooeeeoeeeeeseeee oo ee e eeee e eeeeeeeeeeees e seeseseeeeeeeeeseeeens 1
110
111 | 71789-GOT |  DECAL, STRIPE «.ocoeooeeeeeeeeeeeeeeeeeeeseesesseeseseeeseseesseeseseeseeseeseeseesseeeeessesssseons 1
112 | 71790-Go1 | DECAL (4 CYCLE 11 H.P. OHC / 1110 HAULER) ...veoeveeeeeeeseeeeeeeeereeee e 1
13| 71791-GO1 | DECAL (JACOBSENY) ..o eee e seeee e eeeeeeee s seeseeeeeeeeeeeseeseeeenen 1

Page V-15

Service Parts Manual




‘ Gasoline Vehicle TRUCK BED, ELECTRIC LIFT

Service Parts Manual Page V-16



| TR

i

UCK BED, FLAT & CARGO Gasoline Vehicle

Page V-17 Service Parts Manual



Gasoline Vehicle TRUCK BED, FLAT & CARGO

Service Parts Manual Page V-18



| TRUCK BED, FLAT & CARGO

Gasoline Vehicle

Service Parts Manual

Page V-19



;LGasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

TRUCK BED, FLAT & CARGO

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71719-G01 | BED FRAME, 40" ... eeese e eeneee s e seeeeeseees 1
2 71719-G02 | BED FRAME, 48" ..o oot 1
3 71772-G01 | CORNER TUBE ..o se e seeese e en e es s ee e enesesesenesesen 2
4 00762-G9 SCREW, 5/16 - 18 X 2 1/2” LG vvoeeeeeeeeeeeeeeeeeeeeeeeeeseeenseeseeeseeseeeeseseeeess s 4
5 00559-G8 WASHER, 5/18" ..ot eee e eee e eeeee e eees s ses e eeeeeeeese e ees e eee e 4
6 00550-G3 NUT, 5716 = 18 ...t eeeeeeeeeeeese e s eeeeeeeeeeeeees et et eese e e seese e eese s 4
7
8 7A718-GOT | END CAP, 1 172" oottt ee e 2
9 71717-GO1 | END CAP, 1™ oo 2
10
11 70396-GO1 | BED PIVOT coooeoeeeeeeeeeeeeeeeeeeseeeeeeeeee e seeesen s ee e eseeeseeeseessseese e eeeesse s 2
12 00764-G2 CARRIAGE BOLT, 5/16 = 18 X 1" LG covreeeeeeeeeeeeeeeeseeeeeeee e sevese e 6
13 00559-G8 WASHER, 5/18" ..ot eeeeeee e eeeee e eeee s ses e eeeeee e s e eeseeeeeeee e 6
14 11098-G6 LOCK NUT, 5716 = 18 ..o 6
15 70291-G01 |  FLANGED BUSHING .......ovoeeeeeeeeeeee e eee e se oo seee e eeseseeeeeseen 4
16 21682-G1 CLEVIS PIN, 172" X 3" LGiureereeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeseeesseesemeesessseeseseseess s 2
17 | 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG -..eoveeeeeeeeeeeeeeeseeeeeeeseeeeeeseeeseseseeseee s 2
18
19 71831-G01 | BED LATCH oot eee e eeeee e e see e 1
20 71704-G01 | HANDLE GRIP ..ot ee s see e seeeeeseees 1
21 71827-G01 | LATCH BRACKET ..o 2
22 01014-G03 | CARRIAGE BOLT, 1/4 - 20 X 3/4" LGi...eereeeeeeeeeseeeeeeeseeeeseesseeseeeeseesesesnseneenee 4
23 00559-G7 WASHER, /4" oo veeeeeeeeeeeeee e eveese e ee s s ses e e eseseseees s eseeseeessesenresee 4
24 14390-G4 LOCK NUT, 178 = 20 ..o eeeeeeeeeeeeeeee e ee e eee s seeseeens 4
25 71707-G02 |  EXTENSION SPRING......overieeeeeeeeeeseeeeee e eeeeseeeseeeseeeeeeeseeeseeseseese e eeseeeeseee 2
26
27 71766-G01 | CATCH BRACKET ...t see s seeeeeseees 2
28 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi..eooeeeveeee e eveseeeeeeeeeee e eeesseesemessessseeseseeeess s 4
29 00559-G7 WASHER, 1/4" ..o eeeeeeeeeeeeeee e eveese s ee s s ses e eneseseessees s eseeseeessesenresen 4
30 14390-G4 LOCK NUT, 1/8 = 20 ..o eeeeeeeeeeee e eee s see e eee e se e seeens 4

Service Parts Manual

Page V-20




BED, FLAT & CARGO

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31
32 71673-G01 PROP BRACKET ...ttt et e ne e 1
33 71657-G01 PROP ROD ...ttt s 1
34 00560-G3 WASHER, 172" <. e e e 1
35 15121-G1 WASHER, 1 1/4" X B/8 ..ottt et 2
36 10387-G3 COTTER PIN, 3/32 X 3/4" LGi....ot ittt e 2
37
38 71777-GO1 LABEL (WARNING) ..ottt e e e 1
39 71200-GO1 LABEL (LOAD WARNING).....coi e e 1
40 74157-G01 SIDE RAIL SUPPORT ...t e 4
41 74161-GO1 BACK RAIL SUPPORT ... e 2
42 16705-G1 SCREW, 174 - 20 X 1" LG oottt e 12
43 00559-G7 WASHER, 174" Lottt e et 12
44 14390-G4 NUT, 174 - 20 ettt e b e et e e 12
45
46 74167-GOA1 SIDE CARGO RACK, 40" (PASSENGER SIDE) .....coccoiiiiriiieeecereeeeeen 1
47 74167-G02 SIDE CARGO RACK, 40" (DRIVER SIDE) ...ccccieiiiiiec e 1
48 74079-G01 TAILGATE RETAINER BRACKET ...ttt e 2
49 00666-G6 SCREW, #10 - 12 X 3/4" LG ottt et 8
50 74162-G03 REAR CARGO RACK ... .ottt ettt e e 1
51
52 XXXXX-XX BOLT, 1/4 - 20 X 7/8" LG (SEE BODY SECTION)
53 XXXXX-XX WASHER, 1/4" (SEE BODY SECTION)
54 XXXXK-XX LOCK NUT, 1/4 - 20 (SEE BODY SECTION)
55
56 74168-G01 SIDE CARGO RACK, 48" (PASSENGER SIDE) ... 1
57 74168-G02 SIDE CARGO RACK, 48" (DRIVER SIDE) ....ccoiieieeeeeee e 1
58

Page V-21

Service Parts Manual




‘ Gasoline Vehicle TRUCK BED, FLAT & CARGO

Service Parts Manual Page V-22



‘ WEATHER PROTECTION Gasoline Vehicle

SUN TOP

1 - Includes ltems 2 - 19

8,9
(Driver Side Strut Shown)

Filler Panel

Front of
Vehicle

DETAIL B

15

Rear of Vehicle

Front of Vehicle 17\é§

%‘ 17
W - w o O
= @ o
<=lj\16 8
18 16 Driver Side
18

DETAIL C
(FRONT) D(ERE%\LIS D

Page W-1 Service Parts Manual



!

Gasoline Vehicle

WEATHER PROTECTION

Front Top
Strut

REAR VIEW MIRROR
21 - Includes ltems 22 - 24

3-SIDED SOFT
ENCLOSURE

26 - Includes ltems 27 - 28

Service Parts Manual Page W-2



| WEATHER PROTECTION Gasoline Vehicle

Front of
Vehicle

49

FULL WINDSHIELD
31 - Includes Items 32 - 38

FOLD DOWN WINDSHIELD
40 - Includes Items 41 - 49

4%
Front of
Vehicle

Page W-3

Service Parts Manual




‘ Gasoline Vehicle WEATHER PROTECTION

FULL WINDSHIELD

Front of Vehicle

il
52 - Includes ltems 53 - 59 "

67 - Includes Items 68, 54 - 59

71

49
Front of
Vehicle

61 - Includes ltems 62 - 65, 55 - 52
70 - Includes ltems 71, 63, 55 - 59

Service Parts Manual Page W-4



|_ EATHER PROTECTION

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75350-G02 SUN TOP KIT (INCLUDES ITEMS 2 - 19) .ot e 1
2 27069-G07 SUN TP ettt 1
3 75045-G01 FRONT STRUT e e e e 1
4 01035-G01 BOLT, 516 - 18 X 2 1/4" LG coiiee e 4
5 00905-G8 LOCK WASHER, 5/1B" ... ettt e 4
6 75048-G01 SPACER, 1727 et 2
7 00570-G2 WASHER, 5/16" ... oottt et 6
8 75343-G01 REAR STRUT (PASSENGER SIDE) .......cooeiiiiiine e 1
9 75343-G02 REAR STRUT (DRIVER SIDE) ..o 1
10 00439-G6 BOLT, 5/16 - 18 X 1 3/4" LG oo e 4
11 00571-G2 WASHER, 5/16" ..ot e 8
12 15121-G1 WASHER, 378" ..t 2
13 11098-G6 LOCK NUT, 5/16 - 18ttt e 4
14 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL)....cciiiiiieeeee 2
15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL)...cccoviiiiiiiee 2
16 00559-G7 WASHER, 174" .. e s 8
17 75051-G01 PLASTIC SPACER ... e e 4
18 00891-G2 LOCK NUT, 1/4 = 20 .ottt ettt et 4
19 19853-G1 AN i S 2
20
21 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 22 - 24) ...occiiiieeeeeeee 1
22 19496-G1 REAR VIEW MIRROR ... e 1
23 19502-G2 SUPPORT BRACKET ..ottt e 1
24 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL)......cocceiiiiiiiiieeeeee 1
25
26 75367-G0* 3-SIDED SOFT ENCLOSURE KIT (INCLUDES ITEMS 27 - 28) ..o 1
27 * ENCLOSURE ...ttt e e 1
28 * VELCRO ...t e AR
29
30

Page W-5 Service Parts Manual



;LGasoline Vehicle

WEATHER PROTECTION

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1411 Marvin Gritfin Rd. Augusta,
GA 30906. Telephone (706) 790-6687 or FAX (706) 790-6066

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 75524-G01 | WINDSHIELD KIT (FULL) (1200 / 2200) (INCLUDES ITEMS 32 - 38)............... 1
32 : WINDSHIELD (FULL) oot 1
33 EGWHC12 SASH, 26" LGiourverveeeeeeresseeeeeeeeosesesss e sesseseseeseseesse e sseeseeseessee et eeneseeseresenrons 2
34 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) w.ecerveeeeeerecseeeesseee. 2
35 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) .eereeeeeeeeeeeeeeeseeeeseeeeeevereeseeseseeeeeseenens 4
36 EGWHG13 RUBBER GROMMET .......oveoeeeeeeseeeeseeeeseeeseeeees oo eseeeeeseeeee e eee e seee e 2
37 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...-eeveeeeeeeeeeeeeeeeeees e 2
38 EGWHL-14 LABEL (SAFETY) corveeeeeeeeeeeeeeeeeee e e eeeeeeeeeeeseeeeeeeees s eeseee e eeseee s 1
39
40 75525-G01 | WINDSHIELD KIT (FOLD DOWN) (1200 / 2200) (INCLUDES ITEMS 41 - 49).| 1
41 . WINDSHIELD (FOLD DOWN).....cooeeeeeseeeeseeeeeeseeeseeeeseeeeeereseeseeseseeessessenons 1
42 EGWHC10 =T A - C OO 2
43 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) +.veveeeeeereeeeeesee. 2
44 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ..o, 4
45 EGWHG13 RUBBER GROMMET ........veoeeeeeeeeseeeeseeeeeeeeeseeee e eeeeeeeee e esee s seeesseee 2
46 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...reeeveerceeresesereeeeeeseeseenses e 2
47 137-010 TOP GRIP, B/4" X 2" ..o seseseeeseeseeeseseese s seseeseeseseeessesennons 2
48 136-008 GRIP FASTENER ... eeveoeeeeeeee e seeeeeeeee e ses e seeeeeeeeees e eeeeeseeeseneens 2
49 EGWHL-14 LABEL (SAFETY) corveeeeeeeeeeeeeeeeeee e e eeseeeeeeeeeeeeseeeees e seseeseee e eeesess s 1
50
51
52 71966-G01 | WINDSHIELD KIT (FULL) (LX / SE) (INCLUDES ITEMS 53 - 59)

(REQUIRES SUN TOP KIT) ..ot ceseeeeeeeeseeeeeeeeeeeeseeee e eeseeseseeeseeseenens 1
53 * WINDSHIELD (FULL) (LEXAN)-.... oo eeeeeeeeeseeeeeeveseeseeseseeeseeseenens 1
54 EGWHC12 SASH, 26" LG.ooreeeeeeeeeeeeeeeeeeeeeeee e see e eeeee e ses e see e seees e eeeeeeereeneens 2
55 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) «-oooioeooeeeeeren, 2
56 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) w..coveeeeeeeeeeeecsereeseeeseeveeseseeseseeessessenons 4
57 EGWHG13 RUBBER GROMMET ........oveieeeeeeeseeeeseeeeseeeseseess s seeesseeesesees e eesenssesssseen 2
58 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...eeveeeeeeeeereeeeeeee s 2
59 EGWHL14 SAFETY LABEL w..ooeoeeeeeeeeeeeeeeeeeeee e eeee e e ee et seeeese e eee e eseee 1

Service Parts Manual



| WEATHER PROTECTION Gasoline Vehicle

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1411 Marvin Gritfin Rd. Augusta,
GA 30906. Telephone (706) 790-6687 or FAX (706) 790-6066

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

60
61 71966-G02 | WINDSHIELD KIT (FOLD DOWN) (LX / SE) (INCLUDES ITEMS 62 - 65,

55 - 59) (REQUIRES SUN TOP KIT) covoroeeeeeeeeeeeseeseeeeeseeessseesssseeseeseesssnseneen 1
62 * WINDSHIELD (FOLD DOWN) (LEXAN) w.ecoeeoeeeeeeeeeeeseeeeeevereeseeseeeeeeveseenens 1
63 EGWHC10 =TS A P L c TSSO 2
64 137-010 TOP GRIP, 3/4" X 2" oo eeeeeseeeee e eeeeeeeeese e ee v eeeseeseseeeere e, 2
65 136-008 GRIP FASTENER ..o eeee e 2
66
67 71966-G03 | WINDSHIELD KIT (FULL) (LX / SE) (INCLUDES ITEMS 68, 54 - 59)

(REQUIRES SUN TOP KIT) oo ceseeeeeeeeseeeeeeeseeeeseeeeesveseeseseseeeseeseenens 1
68 * WINDSHIELD (FULL) (ACRYLIC) e eee s eeeseeseseeesveseenens 1
69
70 71966-G04 | WINDSHIELD KIT (FOLD DOWN) (LX / SE) (INCLUDES ITEMS 71, 63,

55 - 59) (REQUIRES SUN TOP KIT) ...corveeeeereeeseeeeseceseeeseeeeeeessseeneeesereseneons 1
71 - WINDSHIELD (FOLD DOWN) (ACRYLIC) ....eoeeeoeereveereeeeeereeseseeeeeereseenens 1

Page W-7 Service Parts Manual



‘ Gasoline Vehicle WEATHER PROTECTION

Service Parts Manual Page W-8



Gasoline Vehicle

‘ WHEELS AND TIRES

1 - Includes ltems 2 - 4

6 - Includes ltems 7 - 9
11 - Includes ltems 12 - 14
16 - Includes Items 17 - 19
21 - Includes ltems 22 - 24
26 - Includes ltems 27 - 29

Tire design may vary by Part Number

Page X-1 Service Parts Manual



e

!

Gasolin

Vehicle

WHEELS AND TIRES

6" CHROME HUBCAP
33

GOLD / SILVER SPOKE HUBCAP
34, 35

8" CHROME HUBCAP
32

Service Parts Manual

Page X-2



|_ HEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 27772-G03 WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 2 - 4)........ A/R
2 27772-G07 CARLISLE TIRE (TURF SAVER 18 X 8.5- 8, 4 PLY RATED) ..................... 1
3 15169-G1 WHEEL RIM, 4 LUG ... 1
4 11657-G1 VALVE STEM ..ot 1
5
6 27772-G09 WHEEL AND TIRE ASSEMBLY, LINKS 1 (INCLUDES ITEMS 7 - 9) ........c..c.... A/R
7 27772-G10 CARLISLE TIRE (LINKS 118 X8.5-8, 4 PLY RATED ..o cciiiieeeee. 1
8 15169-G1 WHEEL RIM, 4 LUG ...ttt e 1
9 11657-G1 VALVE STEM ot 1
10
11 27772-GO1 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 12 - 14) ................ AR
12 27772-G05 CARLISLE TIRE (LINKS 18 X 8.5-8, 4 PLY RATED)...cc.ccoeiiirecieeeee 1
13 15169-G1 WHEEL RIM, 4 LUG ...ttt ettt 1
14 11657-G1 VALVE STEM et 1
15
16 27775-G01 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 17 - 19)........ A/R
17 27775-G02 CARLISLE TIRE (USA TRAIL 18.0 X 8.50 - 8, LOAD RANGE Cj ............... 1
18 15169-G1 WHEEL RIM, 4 LUG ..ottt 1
19 11657-G1 VALVE STEM ..ottt s 1
20
21 27784-G01 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCL ITEMS 22 -24).................. A/R
22 27784-G03 CARLISLE TIRE (USA TRAIL 5.70 - 8, LOAD RANGE C) ......ccoocvvnnn 1
23 20732-G1 WHEEL RIM, 4 LUG ..ot 1
24 11657-G1 VALVE STEM ..ottt 1
25
26 28374-G01 WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCL ITEMS 27 - 29)............., A/R
27 21526-G2 CARLISLE TIRE (TURF SAVER 9.50 X 8, 6 PLY RATED)......ccccoieiine 1
28 20732-G1 WHEEL RIM, 4 LUG ...t 1
29 11657-G1 VALVE STEM ..o e e e 1
30

Page X-3

Service Parts Manual




;LGasoline Vehicle

WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31
32 14913-G* 8" CHROME HUBCAP (OPTIONAL) ....oooeriieieieee e A/R
33 16042-G* 6" CHROME HUBCAP (OPTIONAL) ....ooovieieirreee e e A/R
34 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) ....coiiiiieie e A/R
35 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) ...ttt AR

Service Parts Manual

Page X-4



Page X-5

Service Parts Manual

Gasoline Vehicle




SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Appendix - A



SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET ...t e 26733-G02
CLUTCH PULLER (2 PRONG) ...ttt ettt et ettt st st ee e e b e e 19779-G1
CLUTCH PULLER (3 PRONG - 4 CYCLE).....oi ittt e st n e 19779-G2
FLYWHEEL PULLER .....ooii i e s e e s s b sna s sr s snnesssns 27111-G01
CAM PULLEY TOOL ...t e et em e e e s e oo aee e aeen 27851-G01
CURRENT INDICGATOR L.ttt st st bbb bt h s 4h bbb £ e b b e bbb bbb 16489-G2
DIGITAL MULTIMETER 1ce ittt s et e s st s nn s sras s aba i 27481-G01
CRIMPING TOOL ..ttt e e s et r e s r e e s e e e e s e er e smeemn e e seenenreennennaneas 27765-G01
SLIDE HAMMER (AXLE/HUB REMOVAL) ..ot s st 15947-G1
SLIDE HAMMER (AXLE REMOWVAL ONLY) ..ottt et s e ee e 18753-G1
VALVE SEAT CUTTER KIT ..ttt ettt ettt et e eh e e eme et e et e eneeeae s 72516-G01
FLEX-HONE CYLINDER HONE - 240 GRIT ... oottt sttt et 72517-GO01
FLEX-HONE HONING OIL - 1 QUART (950 ML) .coeiiie e e 72518-G01
FLEX-HONE CLEANING BRUSH ......oiiiiiiii ettt ettt et e e 72519-GO01
PISTON RING INSTALLER ...ttt e ettt ettt ee e et et b e e e 72521-G01
VALVE GRINDER - CUP TYPE ...ttt e e e nr e e e e ne e nne e eineas 72522-G01
GRINDING COMPOUND - 2807320 GRIT ..o sr e e e ne e ene s 72523-G01
COMPRESSION TESTER ...t e e e er e smeemn e e e e re e nnenenne s 72524-G01
FEELER GAUGE ...ttt et bt et et ee e et e e e et een et e e r e 72525-G01
TACHOMETER ... ettt b et ettt eh et e e e s et e ea e e ae e faee e seeeeaee e ebennneeeaneas 72526-G01
ENGINE OIL

4 CYCLE ENGINE OIL, 5 GALLON (19 LITERY) ...ttt ettt e e e neeas 25730-G03
4 CYCLE ENGINE OIL, 12 QUART CASE ...ttt et e e et eae s 25730-G0o4
4 CYCLE ENGINE OIL, 1 QUART BOTTLE (950 ML) ..ttt e e e e 25730-G06
PAINT

.6 OUNCE BRUSH ON PAINT - HUNTER GREEN........ooiiiee e 28432-G02
.6 OUNCE BRUSH ON PAINT - INDUSTRIAL YELLOW ...t e 28432-G03
.8 OUNCE BRUSH ON PAINT = WHITE ...t e 28432-G05
12 OUNCE AEROSOL - HUNTER GREEN ..o e e 28140-G09
12 OUNCE AERGSOL - INDUSTRIAL YELLOW .....oiiiiei ettt e e 28140-G14
T2 QUNCE SPRAY - WHITE ...ttt et e ettt et s eee e sb e 28140-G03

Appendix - A Service Parts Manual



SPECIALTY PRODUCTS

PERFORMANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® - WHITE ..o 28166-G01
PLEXUS® CLEANER, 7 OQUNCE (210 ML) (FOR WINDSHIELDS) ....c.oveveereeceeesceeeereeeseeeesssseseeeseeseenesrsessenes 28433-G01
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) .....ecvvviirmrireieecsssssssnsssssssssiessessssssssenss 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ... e 75500-GO1
CARBURETOR & CHOKE CLEANER, 15 OUNCE (440 ML) SPRAY .....ccoiiiiiiiicii e s 75501-G01
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY ....coooiiiii i i i 75502-G01
PENETRANT/LUBRICANT, 15 OUNGE (440 ML) SPRAY ....coiii ittt 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY ..o 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID .....cooii e 75505-G01
BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER.........ccooiiiiiee e 75506-G01
BIO-DEGRADEABLE CLEANER, 32 QUNCE (950 ML) WITH TRIGGER SPRAYER..........ccooii i, 75507-G01
MULTI-PURPOSE VALUE PACK ... et st e 75508-G01

* BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

* PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

* WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

* CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual Appendix - A



| SPECIALTY PRODUCTS

Appendix - A Service Parts Manual



ACCESSORIES

ACCESSORIES LISTING

Service Parts Manual Appendix - B



ACCESSORIES

ACCESSORIES LISTING KIT NO.

ASHTRAY KIT . ... 75109-G02.......... See BODY

BALLHITCHKIT ... . 74270-G0* .......... See BODY

CAB (BALLCAGE) ........ ... . ... . ... . .. 75853-G0*.......... See CAB

CABDOORSET ... 75856-G0".......... See CAB

CABDOORSET (VINYL) ...ov v i 75855-G01.......... See CAB

CAB ... 75854-G0* ... ....... See CAB
CABSWITCHPANEL ......... .ot 74250-G01.......... See CAB

CLEVISHITCHKIT ... ... . 74270-GO0* . ... ... ... See BODY

CHROMEHUB CAP 8" ... ... . . 14913-G* . .......... See WHEELS AND TIRES
CHROMEHUB CAPB"..... ... ... i, 16042-G* ........... See WHEELS AND TIRES
DEFROSTER/COOLING FAN ... ....... ... .. ... 74248-G01.......... See CAB
ELECTRICDUMPKIT. ... .. o 74164-G02.......... See TRUCK BED
GLOVEBOXDOOR ....... ... i 75459-GO0*.......... See BODY

HOURMETERKIT ... ... .o 75114-G02.......... See ELECTRICAL SYSTEM
INSIDEMIRROR .. ... 27924-GO1.......... See WEATHER PROTECTION
RAMPKIT ... 28334-G01.......... See TRUCK BED

REAR VIEW MIRRORKIT. . ... ... . ... ... ... 19528-G2. .......... See WEATHER PROTECTION
SOFTENCLOSURE ......... .. ... i, 75367-GO0*.......... See WEATHER PROTECTION
STROBE LIGHT. ... ... 74245-G01.......... See CAB

SUNTOPKIT ..o 75350-G0*.......... See WEATHER PROTECTION
TURNSIGNALKIT ... .o 75107-G02.......... See ELECTRICAL SYSTEM
WHEEL COVERS (GOLD SPOKE)............... 19241-G™........... See WHEELS AND TIRES
WHEEL COVERS (SILVER SPOKE). .. ........... 19241-G* . .......... See WHEELS AND TIRES
WINDSHIELD (FULL) (1200/2200) ... ........... 75524-G01.......... See WEATHER PROTECTION
WINDSHIELD (FOLD DOWN) (1200 /2200)........ 75525-G01.......... See WEATHER PROTECTION
WINDSHIELDS (1200 LX/2200SE) . ............ 71966-GO0* . ....... .. See WEATHER PROTECTION
WINDSHIELDWIPER . . ... ... ... ... ... ... 74244-GO1.......... See CAB

WORKLIGHTS .. ... . 74247-GO1.......... See CAB

WORK LIGHT BARWITHLIGHTS ............... 75354-G01.......... See ELECTRICAL SYSTEM
WORK LIGHT BARWITHSTROBE .............. 75354-G02.......... See ELECTRICAL SYSTEM
WORK LIGHT BAR WITH LIGHTS AND STROBE . . .75354-G03.......... See ELECTRICAL SYSTEM

Appendix - B Service Parts Manual



TEXTRON

GOLF, TURF & SPECIALTY PRODUCTS

Textron Golf, Turf & Specialty Products.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
Textron Golf, Turf & Specialty Products
Technical Communications Department




	CoverFront.ps
	

	Pg i-ii ModelsWarrantyG.ps
	
	

	Pg iii_vi_GeneralIndex.ps
	
	
	
	

	Pg vii-viii HowToUse.ps
	
	

	Pg ix IPBHeading.ps
	

	AcceleratorAllCables.ps
	
	
	
	
	
	

	Accel CableLinkages.ps
	
	
	
	
	
	
	
	

	AirFilter.ps
	
	
	
	

	Body.ps
	
	
	
	
	
	
	
	
	
	
	
	

	(D)Brakes.ps
	
	
	
	
	
	
	
	

	Cab(Curtis).ps
	
	
	
	
	
	
	
	

	LateCab(Curtis).ps
	
	

	CarburetorChoke.ps
	
	
	
	

	(G)Clutch.ps
	
	

	DirectSelectSingleCable.ps
	
	
	
	

	DirSelectorDualCable.ps
	
	
	
	

	(J)Electrical.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	(K)EngineMuffler.ps
	
	
	
	

	EngineMounting.ps
	
	
	
	

	FrontSuspension.ps
	
	
	
	

	FrontSuspSteering.ps
	
	
	
	
	
	
	
	

	(N)FuelSystem.ps
	
	

	RearAxleSingleCable.ps
	
	
	
	

	RearAxleDualCable.ps
	
	
	
	

	(Q)RearSuspension.ps
	
	

	(R)RefresherUnit.ps
	
	
	
	
	
	

	(S)Seating.ps
	
	
	
	

	StarterGenerator.ps
	
	
	
	

	Steering.ps
	
	
	
	
	
	

	(V)aManualBed.ps
	
	
	
	
	
	
	
	

	(V)bElectBed.ps
	
	
	
	
	
	
	
	

	(V)cFlat-StakeBed.ps
	
	
	
	
	
	

	(W)WeatherProtection.ps
	
	
	
	
	
	
	
	

	(X)WheelsTires.ps
	
	
	
	
	

	App A SpecProducts.ps
	
	
	
	

	App B Accessories.ps
	
	

	CoverRear.ps
	


